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General Information

Applicant Honeywell International Inc
Applicant Address 9680 Old Bailes Rd. Fort Mill, SC 29707 United States
Honeywell International Inc.
Manufacturer - .
Honeywell Safety and Productivity Solutions
Manufacturer Address 9680 Old Bailes Rd. Fort Mill, SC 29707 United States
Test Site MRT Technology (Taiwan) Co., Ltd

No. 38, Fuxing Second Rd., Guishan Dist., Taoyuan City 333, Taiwan
(R.0.C)

Test Site Address

MRT FCC Registration No. | 291082

Test Facility / Accreditations

1. MRT facility is a FCC registered (Reg. No. 291082) test facility with the site description report on
file and is designated by the FCC as an Accredited Test Firm.

2. MRT facility is an IC registered (MRT Reg. No. 21723) test laboratory with the site description on
file at Industry Canada.

3. MRT Lab is accredited to ISO 17025 by the Taiwan Accreditation Foundation (TAF Cert. No.
3261) in EMC, Telecommunications and Radio testing for FCC (Designation Number: TW3261),
Industry Canada, EU and TELEC Rules.
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1. INTRODUCTION
1.1. Scope

Measurement and determination of electromagnetic emissions (EMC) of radio frequency devices
including intentional and/or unintentional radiators for compliance with the technical rules and

regulations of the Federal Communications Commission and the Industry Canada Certification
and Engineering Bureau.

1.2. MRT Test Location

The map below shows the location of the MRT LABORATORY, its proximity to the Taoyuan City.
These measurement tests were conducted at the MRT Technology (Taiwan) Co., Ltd. Facility
located at N0.38, Fuxing 2nd Rd., Guishan Dist., Taoyuan City 33377, Taiwan (R.O.C).
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1.3. Product Information

Product Name Mobile Computer

Model No. CK67X1IN

Brand Name Honeywell

Wi-Fi Specification 802.11a/b/g/n/acl/ax

Bluetooth Specification Main BT/BLE : V5.3 dual mode + 2" BLE: V5.3 Single mode
NFC Specification 13.56MHz

4G-LTE: Band 2,4,5,7,12,13,14,17,25,26,30,38,41,42,43,48,66,71

WWAN Specification
5G-NR: n 2,5,7,12,13,14,25,26,30,38,41,48,66,71,77,78

CA Intra-Band 5B; 7C; 38C; 41C; 66B; 66C

#24295D8051, #24295D80CF (Conducted)
#24295D8059 (Radiated)

EUT ldentification No.:

Operating Temperature Range |-20~50 °C

Supply Voltage Rating DC 3.6V

Accessory

Brand: Honeywell
Battery MODEL:CK65-BTSC
Rating: 3.6Vdc, 7000mAh, 25.2Wh

Remark:
The information of EUT was provided by the manufacturer, and the accuracy of the information shall

be the responsibility of the manufacturer.

Note:
1. For other features of this EUT, test report will be issued separately.
2. This product has 3 scanners, 5 keypads, can refer as below:

Scanner S0703 S0803FR S0803 -- --
53keys
) ] ) 42keys
Keypad Alpha Numeric Numeric Large Numeric Alpha _
. Numeric
Numeric

3. This report selected SO803FR with Alpha Numeric as the main test.
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1.4. Radio Specification under Testing

E-UTRA Specification

NR n2: 1850 ~ 1910 MHz; NR n5: 824 ~ 849 MHz
NR n7: 2500 ~ 2570 MHz; NR n12: 699 ~ 716 MHz
NR n13: 777 ~ 787 MHz; NR n25: 1850 ~ 1915 MHz
NR n26: 814 ~ 849 MHz; NR n30: 2305 ~ 2315 MHz
NR n66: 1710 ~ 1780 MHz; NR n71: 663 ~ 698 MHz

FDD TX Frequency Range
(SCS 15KHz)

NR n2: 1930 ~ 1990 MHz; NR n5: 869 ~ 894 MHz
NR n7: 2620 ~ 2690 MHz; NR n12: 729 ~ 746 MHz
NR n13: 746 ~ 756 MHz; NR n25: 1930 ~ 1995 MHz
NR n26: 859 ~ 894 MHz; NR n30: 2350 ~ 2360 MHz
NR n66: 2110 ~ 2200 MHz; NR n71: 617 ~ 652 MHz

FDD RX Frequency Range
(SCS 15KHz)

TDD TX & RX Frequency Range

NR n38: 2570 ~ 2620 MHz; NR n41: 2496 ~ 2690 MHz
(SCS 30KHz)

HUPE Band (Power Class 2) NR n41

NR UL MIMO (Power Class 3) NR n41

NR n13, n30: 5MHz, 10MHz
NR n12: 5MHz, 10MHz, 15MHz
NR n2, n5, n26, n71: 5MHz, 10MHz, 15MHz, 20MHz
NR n7: 5MHz, 10MHz, 15MHz, 20MHz, 25MHz, 30MHz, 40MHz
NR n25: 5MHz, 10MHz, 15MHz, 20MHz, 25MHz, 30MHz, 35MHz, 40MHz
NR n38: 10MHz, 15MHz, 20MHz, 30MHz, 40MHz
NR n41: 10MHz, 15MHz, 20MHz, 30MHz, 40MHz, 50MHz,
60MHz, 70MHz, 80MHz, 90MHz, 100MHz

Support Bandwidth

Type of Modulation UL up to 256QAM, DL up to 256QAM
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1.5. Description of Available Antennas

Antenna Type LDS
Frequency Range (MHz) Max Peak Gain (dBi)
Technology
TX RX ANTO ANT1 ANT2 ANT3 ANT4
NR n2 1850 ~ 1910 1930 ~ 1990 -- 1.19 -- -- --
NR n5 824 ~ 849 869 ~ 894 -3.38 -- -- -- --
NR n7 2500 ~ 2570 2620 ~ 2690 -- 1.38 -- -- --
NR n12 699 ~ 716 729 ~ 746 -3.38 -- -- -- --
NR n13 777 ~ 787 746 ~ 756 -3.38 -- -- -- --
NR n25 1850 ~ 1915 1930 ~ 1995 -- 1.19 -- -- --
NR n26 814 ~ 849 859 ~ 894 -3.38 -- -- -- --
NR n30 2305 ~ 2315 2350 ~ 2360 -- -0.56 -- -- --
NR n38 2570 ~ 2620 -- 1.38 -- -- --
NR n41 2496 ~ 2690 -- 1.38 -0.23 -- --
NR n66 1710 ~ 1780 2110 ~ 2200 -- 1.19 -- -- --
NR n71 663 ~ 698 617 ~ 652 -3.58 -- -- -- --
Note

1: All antenna information (Antenna type and Peak Gain) is provided by the manufacturer.
2: The typical antennas used to calculate the ERP (EIRP).

3. AntO support TX functions for LB (617MHz-960MHz).

4. Antl support TX functions for MB+HB (1710MHz-2690MHz).

5. Ant2 support TX functions for LB+MB+HB (617MHz-2690MHz).

6. Ant1+ANT2 support TX/RX functions for n41 MIMO.
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1.6. Test Methodology

According to the specifications of the manufacturer, the EUT must comply with the requirements of
the following standards:

ANSI C63.26:2015

FCC CFR 47 Part 2, Part 22, Part 24, Part 27

FCC KDB 971168 D01 v03r01: Power Meas License Digital Systems

FCC KDB 971168 D02 v02r02: Misc Rev Approv License Devices

FCC KDB 412172 D01 v01r01: Determining ERP and EIRP
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2. DESCRIPTION OF TEST

2.1. Summary

FCC Part Section(s) Test Description Test Condition Test Result
2.1049 Occupied Bandwidth Pass
2.1055, 22.355, 24.235, 27.54 Frequency Stability Pass
2.1046, 22.913(a)(5), 24.232(c)
27.50(a)(3) (b)(10) (c)(10) (d)(4) Transmitter Output Power Pass
(h)(2)
22.913(d), 24.232(d), 27.50(d)(5) | Peak to Average Ratio Conducted Pass
2.1051, 22.917(a), 24.238(a) Transmitter unwanted emissions
27.53(a) (c) (f) (9) (h) (m) (band-edge) Pass
2.1051, 22.917(a), 24.238(a) Transmitter unwanted emissions
27.53(a) (c) () (9) (h) (m) (spurious)
2.1053, 22.917(a), 24.238(a)

Transmitter Spurious Emissions Radiated Pass
27.53(a) (c) (f) (9) (h) (m)

Notes:

1)

2)

3)

4)

5)

6)

The analyzer plots shown in this section were all taken with a correction table loaded into the analyzer.
The correction table was used to account for the losses of the cables and attenuators used as part of the
system to connect the EUT to the analyzer at all frequencies of interest.

All supported modulation types were evaluated. The worst-case emission of modulation was selected.
Therefore, the Frequency Stability, Transmitter unwanted emissions (band-edge), Transmitter unwanted
emissions (spurious), Radiated Spurious Emissions were presented worst-case in the test report.

For radiated emission tests, every axis (X, Y, Z) was also verified. The test results shown in the following
sections represent the worst-case emissions.

NR n25 (1850 ~ 1915 MHz) overlaps the entire frequency range of NR n2 (1850 ~ 1910 MHz).
Therefore, test data provided in this report covers NR n2 as well as NR n25.

NR n26 (824 ~ 849 MHz) overlaps the entire frequency range of NR n5 (824 ~ 849 MHz).

Therefore, test data provided in this report covers NR n5 as well as NR n26.

NR n66 (1710 ~ 1780 MHz) overlaps the entire frequency range of NR n4 (1710 ~ 1755 MHz). Therefore,

test data provided in this report covers NR n4 as well as NR n66.
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Test Items Bandwidth Modulation RB Combination Test Channel
) . All DFT ) )
Occupied Bandwidth All BW Outer full RB Low/Middle/High
Modulation
Frequency Stability Maximum BW DFT_BPSK Outer full RB Middle
All DFT Edge 1RB
_ Modulation and Inner_1RB _ .
Transmitter Output Power All BW Low/Middle/High
CP_QPSK Inner Full RB
Modulation Outer full RB
) ) All DFT .
Peak to Average Ratio Maximum BW Outer full RB Middle
Modulation
Edge_1RB
Band Edge All BW DFT_BPSK Low/High
Outer full RB
All DFT
Conducted Emissions All BW Inner_1RB Low/Middle/High
Modulation
Radiated Emissions Minimum BW DFT_BPSK Inner_1RB Low/Middle/High

Note:

1. All modes of operation and data rates were investigated. The test results shown in the above part represent
the worst case emissions.

2. All antenna port conducted emissions testing was performed on a test bench with the antenna port of the

EUT connected to the spectrum analyzer through calibrated cables, attenuators, and couplers.
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2.2. Occupied Bandwidth

According to FCC Part 2.1049
The occupied bandwidth, that is the frequency bandwidth such that, below its lower and above its

upper frequency limits, the mean powers radiated are each equal to 0.5 percent of the total mean
power radiated by a given emission shall be measured.

2.3. Frequency Stability / Temperature Variation

According to FCC Part 2.1055, 22.355, 24.235, 27.54
Frequency stability testing is performed in accordance with the guidelines of
ANSI/TIA-603-E-2016. The frequency stability of the transmitter is measured by:

a.) Temperature: The temperature is varied from -30°C to +50°C in 10°C increments using an
environmental chamber.

b.) Primary Supply Voltage: The primary supply voltage is varied from 85% to 115% of the nominal
value for non hand-carried battery and AC powered equipment. For hand-carried, battery-powered
equipment, primary supply voltage is reduced to the battery operating end point which shall be
specified by the manufacturer.

Specification — For Part 22, the frequency stability of the transmitter shall be maintained within
+0.00025% (+2.5 ppm) of the center frequency.

Time Period and Procedure:

1. The carrier frequency of the transmitter is measured at room temperature (20°C to provide a
reference).

2. The equipment is turned on in a “standby” condition for fifteen minutes before applying power to
the transmitter. Measurement of the carrier frequency of the transmitter is made within one minute
after applying power to the transmitter.

3. Frequency measurements are made at 10°C intervals ranging from -30°C to +50°C. A period of at
least one half-hour is provided to allow stabilization of the equipment at each temperature level.
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2.4. Conducted Output Power Measurment

According to FCC Part 2.1046, 22.913, 24.232, 27.50

According to KDB 412172 D01 Section 1.2 Power Approach
EIRP =PT +GT - LC =ERP + 2.15dB, ERP = EIRP - 2.15 dB
PT = transmitter output power in dBm

GT = gain of the transmitting antenna in dBi

LC = signal attenuation in the connecting cable between the transmitter and antenna in dB.

Technology ERP Power Limit Technology EIRP Power Limit
NR n5 7W (38.45dBm) NR n2 2W (33dBm)
NR n12 3W (34.77dBm) NR n4 1W (30dBm)
NR n13 3W (34.77dBm) NR n7 2W (33dBm)
NR n17 3W (34.77dBm) NR n25 2W (33dBm)
NR n26 7W (38.45dBm) NR n30 250mW (24dBm)
NR n71 3W (34.77dBm) NR n38 2W (33dBm)

-- -- NR n41 2W (33dBm)
-- -- NR n66 1W (30dBm)

2.5. Peak-Average Ratio

According to FCC Part 22.913, 24.232, 27.50
A peak to average ratio measurement is performed at the conducted port of the EUT. The

spectrum analyzers Complementary Cumulative Distribution Function (CCDF) measurement
profile is used to determine the largest deviation between the average and the peak power of the
EUT in a given bandwidth. The CCDF curve shows how much time the peak waveform spends at
or above a given average power level. The percent of time the signal spends at or above the level
defines the probability for that particular power level.

The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB.
The PAPR measurements should be made using either an instrument with complementary
cumulative distribution function (CCDF) capabilities to determine that PAPR will not exceed 13 dB
for more than 0.1 percent of the time or other Commission approved procedure. The
measurement must be performed using a signal corresponding to the highest PAPR expected
during periods of continuous transmission.

Page Number: 16 of 701



m I‘ Report No.: 2408 TW0104-U11

2.6. Spurious and Harmonic Emissions at Antenna Terminal
According to FCC Part 2.1051, 22.917, 24.238, 27.53

For NR n2/n4/n5/n12/n17/n25/n26(824-849MHz)/n66/n71
On any frequency outside a licensee’s frequency block, the power of any emission shall be

attenuated below the transmitter power (P) by at least 43 + 10 log(P) dB. The emission limit equal
to -13dBm. However, in the 1IMHz bands immediately outside and adjacent to the licensee's
frequency block, a resolution bandwidth of at least one percent of the emission Bandwidth of the
fundamental emission of the transmitter may be employed.

For NR ni13
For operations in the 776-788 MHz band the FCC limit is 43 + 10 log(P) dB below the transmitter
power (P) in a 100 kHz bandwidth. However, in the 100 kHz bands immediately outside and
adjacent to the frequency block, a resolution bandwidth of at least 30 kHz may be employed. In
addition, the power of any unwanted emissions in any 6.25 kHz bandwidth for all frequencies
between 763-775 MHz and 793-806 MHz shall be attenuated below the transmitter power (P), by

at least 65 + 10 log (P) dB, for mobile and portable equipment.

For NR n7/n38/n41

For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log (P) dB on all
frequencies between the channel edge and 5 megahertz from the channel edge, 43 + 10 log (P)
dB on all frequencies between 5 megahertz and X megahertz from the channel edge, and 55 + 10
log (P) dB on all frequencies more than X megahertz from the channel edge, where X is the
greater of 6 megahertz or the actual emission bandwidth as defined in paragraph (m)(6) of this
section. In addition, the attenuation factor shall not be less that 43 + 10 log (P) dB on all
frequencies between 2490.5 MHz and 2496 MHz and 55 + 10 log (P) dB at or below 2490.5 MHz.
Mobile Satellite Service licensees operating on frequencies below 2495 MHz may also submit a
documented interference complaint against BRS licensees operating on channel BRS Channel 1

on the same terms and conditions as adjacent channel BRS or EBS licensees.
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For NR n30
For mobile and portable stations operating in the 2305-2315 MHz and 2350-2360 MHz bands:
(i) By a factor of not less than: 43 + 10 log (P) dB on all frequencies between 2305 and 2320 MHz
and on all frequencies between 2345 and 2360 MHz that are outside the licensed band(s) of
operation, not less than 55 + 10 log (P) dB on all frequencies between 2320 and 2324 MHz and on
all frequencies between 2341 and 2345 MHz, not less than 61 + 10 log (P) dB on all frequencies
between 2324 and 2328 MHz and on all frequencies between 2337 and 2341 MHz, and not less
than 67 + 10 log (P) dB on all frequencies between 2328 and 2337 MHz;
(ii) By a factor of not less than 43 + 10 log (P) dB on all frequencies between 2300 and 2305 MHz,
55 + 10 log (P) dB on all frequencies between 2296 and 2300 MHz, 61 + 10 log (P) dB on all
frequencies between 2292 and 2296 MHz, 67 + 10 log (P) dB on all frequencies between 2288
and 2292 MHz, and 70 + 10 log (P) dB below 2288 MHz;
(i) By a factor of not less than 43 + 10 log (P) dB on all frequencies between 2360 and 2365 MHz,
and not less than 70 + 10 log (P) dB above 2365 MHz.
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2.7. Conducted and Radiated Spurious Emissions

According to FCC Part 2.1051, 2.1053, 22.917, 24.238, 27.53
The level of the carrier and the various conducted spurious and harmonic frequencies is measured

by means of a calibrated spectrum analyzer. The spectrum is scanned from the lowest frequency
generated in the equipment up to a frequency including its 10th harmonic.

For NR n2/n4/n5/n12/n17/n25/n26(824-849MHz)/n66/n71
On any frequency outside a licensee’s frequency block, the power of any emission shall be
attenuated below the transmitter power (P) by at least 43 + 10 log(P) dB. The emission limit equal
to -13dBm.

For NR n13
For operations in the 776-788 MHz band the FCC limit is 43 + 10 log(P) dB below the transmitter

power (P) in a 100 kHz bandwidth.
For operations in the 775-788 MHz band emissions in the band 1559-1610 MHz shall be limited to
—-70 dBW/MHz equivalent isotropically radiated power (EIRP). The emission limit equal to -40dBm.

For NR n7/n38/n41

For mobile digital stations, the power of any emission outside of the authorized operating
frequency ranges must be attenuated below the transmitting power (P) by a factor of at least 55 +

10 log(P) dB. The emission limit equal to -25dBm.

For NR n30
For mobile and portable stations operating in the 2305-2315 MHz and 2350-2360 MHz bands:
(i) By a factor of not less than 43 + 10 log (P) dB on all frequencies between 2360 and 2365 MHz,
and not less than 70 + 10 log (P) dB above 2365 MHz.
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3. TEST EQUIPMENT CALIBRATION DATE

Radiated Emissions

Instrument Manufacturer | Type No. Asset No. Cali. Interval | Cali. Due Date

Acitve Loop Antenna Schwarzbeck FMZB 1519B MRTTWAO00002 1year 2025/5/7
Broadband TRILOG Antenna SCHWARZBECK VULB 9162 MRTTWAO00086 1 year 2025/11/5
Broadband Hornantenna RFSPIN DRH18-E MRTTWAO00087 1year 2025/5/20

EMC Instruments
Broadband Preamplifier _ EMC118A45SE MRTTWAO00088 1year 2025/5/14
corporation

Breitband Hornantenna Schwarzbeck BBHA 9170 MRTTWAO00004 1 year 2025/3/26
Broadband Ampilifier Schwarzbeck BBV 9721 MRTTWAO00006 1year 2025/3/21

EMI Test Receiver R&S ESR3 MRTTWAO00009 1 year 2025/3/5

Signal Analyzer R&S FSVA3044 MRTTWAO00092 1 year 2025/6/20

Cable HUBERSUHNER SF106 MRTTWEOQ0010 1 year 2025/6/14

K1K50-UP0264-
Cable Rosnol MRTTWEO00012 1 year 2025/6/14
K1K50-4M
Conducted Test Equipment
Instrument Manufacturer | Type No. Asset No. Cali. Interval | Cali. Due Date

EXA Signal Analyzer KEYSIGHT N9010A MRTTWAO00012 1 year 2025/9/24

EXA Signal Analyzer KEYSIGHT N9010B MRTTWAO00074 1 year 2025/8/12

USB Wideband Power Sensor KEYSIGHT U2021XA MRTTWAO00015 1 year 2025/3/12

Wideband Radio Communication
R&S CMW 500 MRTTWAO00084 1 year 2025/10/23
Taster
UXM 5G Wireless Test Platform KEYSIGHT E7515B MRTTWAO00089 1 year 2025/5/30
Test Software
Software Version Function
e3 9.160520a EMI Test Software
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4. Decision Rules and Measurement Uncertainty

4.1. Decision Rules

The Decision Rule is based on Simple Acceptance in accordance with ISO Guide 98-4: 2012 Clause 8.2.

(Measurement uncertainty is not taken into account when stating conformity with a specified requirement.)
4.2. Measurement Uncertainty

Where relevant, the following test uncertainty levels have been estimated for tests performed on the EUT as
specified in CISPR 16-4-2. This uncertainty represents an expanded uncertainty expressed at approximately

the 95% confidence level using a coverage factor of k = 2.

Radiated Spurious Emission

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
9kHz~30MHz: £ 3.92dB
30MHz~1GHz: £ 4.25dB
1GHz~18GHz: £ 4.40dB
18GHz~40GHz: + 4.45dB
Frequency Error

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): +78.4Hz

Conducted Power
Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): £ 0.84dB

Conducted Spurious Emission

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):+ 2.65 dB
Occupied Bandwidth
Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): +3.3%

Temp. / Humidity
Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): +0.82°C/ +3%

DC Voltage
Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): +0.3%

Note:

Determining compliance is based on the test results met the regulation limits or requirements
declared by clients, and the test results don't take into account the value of measurement
uncertainty.
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5. TEST RESULT

5.1. Summary

Maximum Conducted Power and ERP/EIRP Power
Average power measurements were performed only when the EUT was transmitting at its

maximum power control level using a Broadband power meter with a pulse sensor. The power
meter implemented triggering and gating capabilities which were set up such that power
measurements were recorded only during the ON time of the transmitter.

The relevant equation for determining the maximum ERP or EIRP from the measured RF output
power is given in Equation (1) as follows

ERP or EIRP = Puyeas + Gt

where

ERP or EIRP effective radiated power or equivalent isotropically radiated power, respectively.
(expressed in the same units as Pueas , €.9., dBm or dBW)

Pmeas measured transmitter output power or PSD, in dBm or dBW

Gr gain of the transmitting antenna, in dBd (ERP) or dBi (EIRP)

ERP = EIRP -2.15
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NR Band N7 Antenna Gain (dBi) 1.38
Conducted :
BW Modulation Conducted Peak Peak Power Maximum EIRP EIRP Limit (W)
Power (dBm) (W)
(W)

DFT_BPSK 24.58 0.287 0.394 2

DFT_QPSK 24.37 0.274 0.376 2

5MHz DFT_16QAM 23.39 0.218 0.300 2
DFT_64QAM 22.23 0.167 0.230 2

DFT_256QAM 20.09 0.102 0.140 2

DFT_BPSK 24.50 0.282 0.387 2

DFT_QPSK 24.68 0.294 0.404 2

10MHz DFT_16QAM 23.65 0.232 0.318 2
DFT_64QAM 22.12 0.163 0.224 2

DFT_256QAM 20.04 0.101 0.139 2

DFT_BPSK 24.52 0.283 0.389 2

DFT_QPSK 24.76 0.299 0.411 2

15MHz DFT_16QAM 23.56 0.227 0.312 2
DFT_64QAM 22.34 0.171 0.236 2

DFT_256QAM 20.30 0.107 0.147 2

DFT_BPSK 24.59 0.288 0.395 2

DFT_QPSK 24.57 0.286 0.394 2

20MHz DFT_16QAM 23.65 0.232 0.318 2
DFT_64QAM 22.09 0.162 0.222 2

DFT_256QAM 20.13 0.103 0.142 2

DFT_BPSK 24.40 0.275 0.378 2

DFT_QPSK 24.10 0.257 0.353 2

25MHz DFT_16QAM 23.28 0.213 0.292 2
DFT_64QAM 22.24 0.167 0.230 2

DFT_256QAM 20.64 0.116 0.159 2

DFT_BPSK 2451 0.282 0.388 2

DFT_QPSK 24.22 0.264 0.363 2

30MHz DFT_16QAM 23.48 0.223 0.306 2
DFT_64QAM 22.23 0.167 0.230 2

DFT_256QAM 20.02 0.100 0.138 2
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NR Band N7 Antenna Gain (dBi) 1.38
Conducted
Conducted Peak Maximum EIRP
BW Modulation Peak Power EIRP Limit (W)
Power (dBm) (W)
(W)

DFT_BPSK 24.54 0.284 0.391 2

DFT_QPSK 24.32 0.270 0.372 2

40MHz DFT_16QAM 23.53 0.225 0.310 2
DFT_64QAM 22.09 0.162 0.222 2
DFT_256QAM 20.07 0.102 0.140 2
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NR Band N12 Antenna Gain (dBi) -3.38
BW N Conducted Peak | Conducted Peak [ Maximum ERP ERP Limit (W)
Power (dBm) Power (W) (W)

DFT_BPSK 24.33 0.271 0.076 3

DFT_QPSK 24.23 0.265 0.074 3

5MHz DFT_16QAM 23.21 0.209 0.059 3
DFT_64QAM 21.81 0.152 0.042 3

DFT_256QAM 19.73 0.094 0.026 3

DFT_BPSK 24.20 0.263 0.074 3

DFT_QPSK 24.28 0.268 0.075 3

10MHz DFT_16QAM 23.30 0.214 0.060 3
DFT_64QAM 21.78 0.151 0.042 3

DFT_256QAM 19.76 0.095 0.026 3

DFT_BPSK 24.30 0.269 0.075 3

DFT_QPSK 2451 0.282 0.079 3

15MHz DFT_16QAM 23.49 0.223 0.063 3
DFT_64QAM 22.06 0.161 0.045 3

DFT_256QAM 19.87 0.097 0.027 3
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NR Band N13 Antenna Gain (dBi) -3.38
BW N Conducted Peak | Conducted Peak [ Maximum ERP ERP Limit (W)
Power (dBm) Power (W) (W)

DFT_BPSK 24.10 0.257 0.072 3

DFT_QPSK 23.99 0.251 0.070 3

5MHz DFT_16QAM 22.99 0.199 0.056 3
DFT_64QAM 21.66 0.147 0.041 3
DFT_256QAM 19.47 0.089 0.025 3

DFT_BPSK 23.84 0.242 0.068 3

DFT_QPSK 23.81 0.240 0.067 3

10MHz DFT_16QAM 22.89 0.195 0.054 3
DFT_64QAM 21.54 0.143 0.040 3
DFT_256QAM 19.32 0.086 0.024 3
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NR Band N25 Antenna Gain (dBi) 1.19
BW VI Conducted Peak | Conducted Peak | Maximum EIRP EIRP Limit (W)
Power (dBm) Power (W) (W)

DFT_BPSK 24.34 0.272 0.357 2

DFT_QPSK 24.27 0.267 0.352 2

5MHz DFT_16QAM 23.22 0.210 0.276 2
DFT_64QAM 21.83 0.152 0.200 2

DFT_256QAM 19.78 0.095 0.125 2

DFT_BPSK 24.28 0.268 0.352 2

DFT_QPSK 24.47 0.280 0.368 2

10MHz DFT_16QAM 23.40 0.219 0.288 2
DFT_64QAM 22.01 0.159 0.209 2

DFT_256QAM 19.99 0.100 0.131 2

DFT_BPSK 24.34 0.272 0.357 2

DFT_QPSK 24.60 0.288 0.379 2

15MHz DFT_16QAM 23.38 0.218 0.286 2
DFT_64QAM 22.05 0.160 0.211 2

DFT_256QAM 19.90 0.098 0.129 2

DFT_BPSK 24.50 0.282 0.371 2

DFT_QPSK 24.37 0.274 0.360 2

20MHz DFT_16QAM 23.45 0.221 0.291 2
DFT_64QAM 21.84 0.153 0.201 2

DFT_256QAM 20.13 0.103 0.136 2

DFT_BPSK 24.38 0.274 0.361 2

DFT_QPSK 24.42 0.277 0.364 2

25MHz DFT_16QAM 23.42 0.220 0.289 2
DFT_64QAM 21.96 0.157 0.207 2

DFT_256QAM 20.27 0.106 0.140 2

DFT_BPSK 24.35 0.272 0.358 2

DFT_QPSK 24.39 0.275 0.361 2

30MHz DFT_16QAM 23.40 0.219 0.288 2
DFT_64QAM 21.93 0.156 0.205 2

DFT_256QAM 20.02 0.100 0.132 2
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NR Band N25 Antenna Gain (dBi) 1.19
BW VI Conducted Peak | Conducted Peak | Maximum EIRP EIRP Limit (W)
Power (dBm) Power (W) (W)

DFT_BPSK 24.38 0.274 0.361 2

DFT_QPSK 24.41 0.276 0.363 2

35MHz DFT_16QAM 23.50 0.224 0.294 2
DFT_64QAM 22.02 0.159 0.209 2

DFT_256QAM 20.06 0.101 0.133 2

DFT_BPSK 24.34 0.272 0.357 2

DFT_QPSK 24.36 0.273 0.359 2

40MHz DFT_16QAM 23.50 0.224 0.294 2
DFT_64QAM 22.00 0.158 0.208 2

DFT_256QAM 19.89 0.097 0.128 2
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NR Band N26 Antenna Gain (dBi) -3.38
BW VI Conducted Peak | Conducted Peak | Maximum ERP ERP Limit (W)
Power (dBm) Power (W) (W)

DFT_BPSK 24.29 0.269 0.075 7

DFT_QPSK 24.20 0.263 0.074 7

5MHz DFT_16QAM 23.22 0.210 0.059 7
DFT_64QAM 21.89 0.155 0.043 7

DFT_256QAM 19.74 0.094 0.026 7

DFT_BPSK 24.16 0.261 0.073 7

DFT_QPSK 24.31 0.270 0.076 7

10MHz DFT_16QAM 23.25 0.211 0.059 7
DFT_64QAM 21.79 0.151 0.042 7

DFT_256QAM 19.74 0.094 0.026 7

DFT_BPSK 24.16 0.261 0.073 7

DFT_QPSK 24.38 0.274 0.077 7

15MHz DFT_16QAM 23.25 0.211 0.059 7
DFT_64QAM 22.10 0.162 0.045 7

DFT_256QAM 19.87 0.097 0.027 7

DFT_BPSK 24.35 0.272 0.076 7

DFT_QPSK 24.26 0.267 0.075 7

20MHz DFT_16QAM 23.29 0.213 0.060 7
DFT_64QAM 21.82 0.152 0.043 7

DFT_256QAM 20.01 0.100 0.028 7
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NR Band N30 Antenna Gain (dBi) -0.56

BW VI Conducted Peak | Conducted Peak | Maximum EIRP EIRP Limit (W)
Power (dBm) Power (W) (W)

DFT_BPSK 23.91 0.246 0.216 0.25 (24dBm)
DFT_QPSK 23.38 0.218 0.191 0.25 (24dBm)
5MHz DFT_16QAM 22.56 0.180 0.158 0.25 (24dBm)
DFT_64QAM 21.36 0.137 0.120 0.25 (24dBm)
DFT_256QAM 19.84 0.096 0.085 0.25 (24dBm)
DFT_BPSK 23.56 0.227 0.200 0.25 (24dBm)
DFT_QPSK 23.46 0.222 0.195 0.25 (24dBm)
10MHz DFT_16QAM 22.72 0.187 0.164 0.25 (24dBm)
DFT_64QAM 21.69 0.148 0.130 0.25 (24dBm)
DFT_256QAM 19.70 0.093 0.082 0.25 (24dBm)
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NR Band N38 Antenna Gain (dBi) 1.38
BW VI Conducted Peak | Conducted Peak | Maximum EIRP EIRP Limit (W)
Power (dBm) Power (W) (W)

DFT_BPSK 24.72 0.296 0.407 2

DFT_QPSK 24.77 0.300 0.412 2

10MHz DFT_16QAM 23.68 0.233 0.321 2
DFT_64QAM 22.30 0.170 0.233 2

DFT_256QAM 20.27 0.106 0.146 2

DFT_BPSK 24.85 0.305 0.420 2

DFT_QPSK 24.76 0.299 0.411 2

15MHz DFT_16QAM 23.91 0.246 0.338 2
DFT_64QAM 22.42 0.175 0.240 2

DFT_256QAM 20.33 0.108 0.148 2

DFT_BPSK 24.76 0.299 0.411 2

DFT_QPSK 24.71 0.296 0.406 2

20MHz DFT_16QAM 23.73 0.236 0.324 2
DFT_64QAM 22.37 0.173 0.237 2

DFT_256QAM 20.31 0.107 0.148 2

DFT_BPSK 24.73 0.297 0.408 2

DFT_QPSK 24.83 0.304 0.418 2

30MHz DFT_16QAM 23.89 0.245 0.337 2
DFT_64QAM 22.37 0.173 0.237 2

DFT_256QAM 20.27 0.106 0.146 2

DFT_BPSK 24.78 0.301 0.413 2

DFT_QPSK 24.80 0.302 0.415 2

40MHz DFT_16QAM 23.84 0.242 0.333 2
DFT_64QAM 22.48 0.177 0.243 2

DFT_256QAM 20.25 0.106 0.146 2
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NR Band N41 Antenna Gain (dBi) 1.38
BW VI Conducted Peak | Conducted Peak | Maximum EIRP EIRP Limit (W)
Power (dBm) Power (W) (W)

DFT_BPSK 27.51 0.564 0.774 2

DFT_QPSK 27.51 0.564 0.774 2

10MHz DFT_16QAM 26.53 0.450 0.618 2
DFT_64QAM 26.80 0.479 0.658 2

DFT_256QAM 22.71 0.187 0.256 2

DFT_BPSK 27.56 0.570 0.783 2

DFT_QPSK 27.74 0.594 0.817 2

15MHz DFT_16QAM 26.54 0.451 0.619 2
DFT_64QAM 26.49 0.446 0.612 2

DFT_256QAM 22.82 0.191 0.263 2

DFT_BPSK 27.53 0.566 0.778 2

DFT_QPSK 27.54 0.568 0.780 2

20MHz DFT_16QAM 26.45 0.442 0.607 2
DFT_64QAM 26.73 0.471 0.647 2

DFT_256QAM 22.79 0.190 0.261 2

DFT_BPSK 27.53 0.566 0.778 2

DFT_QPSK 27.56 0.570 0.783 2

30MHz DFT_16QAM 26.68 0.466 0.640 2
DFT_64QAM 26.31 0.428 0.587 2

DFT_256QAM 22.73 0.187 0.258 2

DFT_BPSK 27.53 0.566 0.778 2

DFT_QPSK 27.55 0.569 0.782 2

40MHz DFT_16QAM 26.62 0.459 0.631 2
DFT_64QAM 26.71 0.469 0.644 2

DFT_256QAM 22.72 0.187 0.257 2

DFT_BPSK 27.47 0.558 0.767 2

DFT_QPSK 27.48 0.560 0.769 2

50MHz DFT_16QAM 26.38 0.435 0.597 2
DFT_64QAM 26.67 0.465 0.638 2

DFT_256QAM 22.64 0.184 0.252 2
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NR Band N41 Antenna Gain (dBi) 1.38
BW VI Conducted Peak | Conducted Peak | Maximum EIRP EIRP Limit (W)
Power (dBm) Power (W) (W)

DFT_BPSK 27.45 0.556 0.764 2

DFT_QPSK 27.51 0.564 0.774 2

60MHz DFT_16QAM 26.34 0.431 0.592 2
DFT_64QAM 24.59 0.288 0.395 2

DFT_256QAM 22.62 0.183 0.251 2

DFT_BPSK 27.42 0.552 0.759 2

DFT_QPSK 27.42 0.552 0.759 2

70MHz DFT_16QAM 26.25 0.422 0.579 2
DFT_64QAM 24.78 0.301 0.413 2

DFT_256QAM 22.61 0.182 0.251 2

DFT_BPSK 27.42 0.552 0.759 2

DFT_QPSK 27.33 0.541 0.743 2

80MHz DFT_16QAM 26.28 0.425 0.583 2
DFT_64QAM 24.76 0.299 0.411 2

DFT_256QAM 22.92 0.196 0.269 2

DFT_BPSK 27.34 0.542 0.745 2

DFT_QPSK 27.34 0.542 0.745 2

90MHz DFT_16QAM 26.38 0.435 0.597 2
DFT_64QAM 24.84 0.305 0.419 2

DFT_256QAM 22.63 0.183 0.252 2

DFT_BPSK 27.40 0.550 0.755 2

DFT_QPSK 27.40 0.550 0.755 2

100MHz DFT_16QAM 26.12 0.409 0.562 2
DFT_64QAM 24.73 0.297 0.408 2

DFT_256QAM 22.96 0.198 0.272 2
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NR Band N66 Antenna Gain (dBi) 1.19
BW VI Conducted Peak | Conducted Peak | Maximum EIRP EIRP Limit (W)
Power (dBm) Power (W) (W)

DFT_BPSK 24.60 0.288 0.379 1

DFT_QPSK 24.43 0.277 0.365 1

5MHz DFT_16QAM 23.53 0.225 0.296 1
DFT_64QAM 22.03 0.160 0.210 1

DFT_256QAM 20.09 0.102 0.134 1

DFT_BPSK 24.58 0.287 0.378 1

DFT_QPSK 24.81 0.303 0.398 1

10MHz DFT_16QAM 23.73 0.236 0.310 1
DFT_64QAM 22.22 0.167 0.219 1

DFT_256QAM 20.12 0.103 0.135 1

DFT_BPSK 24.63 0.290 0.382 1

DFT_QPSK 24.89 0.308 0.406 1

15MHz DFT_16QAM 23.87 0.244 0.321 1
DFT_64QAM 22.45 0.176 0.231 1

DFT_256QAM 20.34 0.108 0.142 1

DFT_BPSK 24.70 0.295 0.388 1

DFT_QPSK 24.56 0.286 0.376 1

20MHz DFT_16QAM 23.84 0.242 0.318 1
DFT_64QAM 22.28 0.169 0.222 1

DFT_256QAM 20.21 0.105 0.138 1

DFT_BPSK 24.70 0.295 0.388 1

DFT_QPSK 24.45 0.279 0.366 1

25MHz DFT_16QAM 23.47 0.222 0.292 1
DFT_64QAM 22.40 0.174 0.229 1

DFT_256QAM 20.57 0.114 0.150 1

DFT_BPSK 24.41 0.276 0.363 1

DFT_QPSK 24.41 0.276 0.363 1

30MHz DFT_16QAM 23.48 0.223 0.293 1
DFT_64QAM 22.12 0.163 0.214 1

DFT_256QAM 20.25 0.106 0.139 1
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NR Band N66 Antenna Gain (dBi) 1.19
BW VI Conducted Peak | Conducted Peak | Maximum EIRP EIRP Limit (W)
Power (dBm) Power (W) (W)

DFT_BPSK 24.50 0.282 0.371 1

DFT_QPSK 24.30 0.269 0.354 1

35MHz DFT_16QAM 23.44 0.221 0.290 1
DFT_64QAM 22.27 0.169 0.222 1

DFT_256QAM 20.16 0.104 0.136 1

DFT_BPSK 24.36 0.273 0.359 1

DFT_QPSK 24.28 0.268 0.352 1

40MHz DFT_16QAM 23.31 0.214 0.282 1
DFT_64QAM 22.21 0.166 0.219 1

DFT_256QAM 20.18 0.104 0.137 1
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NR Band N71 Antenna Gain (dBi) -3.58
BW VI Conducted Peak | Conducted Peak | Maximum ERP ERP Limit (W)
Power (dBm) Power (W) (W)

DFT_BPSK 24.26 0.267 0.071 3

DFT_QPSK 24.18 0.262 0.070 3

5MHz DFT_16QAM 23.17 0.207 0.055 3
DFT_64QAM 21.73 0.149 0.040 3

DFT_256QAM 19.66 0.092 0.025 3

DFT_BPSK 24.22 0.264 0.071 3

DFT_QPSK 24.36 0.273 0.073 3

10MHz DFT_16QAM 23.31 0.214 0.057 3
DFT_64QAM 21.76 0.150 0.040 3

DFT_256QAM 19.66 0.092 0.025 3

DFT_BPSK 24.23 0.265 0.071 3

DFT_QPSK 24.38 0.274 0.073 3

15MHz DFT_16QAM 23.33 0.215 0.058 3
DFT_64QAM 21.85 0.153 0.041 3

DFT_256QAM 19.62 0.092 0.024 3

DFT_BPSK 24.39 0.275 0.073 3

DFT_QPSK 24.24 0.265 0.071 3

20MHz DFT_16QAM 23.25 0.211 0.056 3
DFT_64QAM 21.79 0.151 0.040 3

DFT_256QAM 19.64 0.092 0.025 3
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NR Band MIMO (Ant1+Ant2) N41 Antenna Gain (dBi) 1.38
: Conducted Peak [ Conducted Peak | Maximum EIRP -
BW Modulation EIRP Limit (W)
Power (dBm) Power (W) (W)
CP_QPSK 26.13 0.410 0.564 2
CP_16QAM 25.46 0.352 0.483 2
10MHz
CP_64QAM 24.36 0.273 0.375 2
CP_256QAM 21.11 0.129 0.177 2
CP_QPSK 26.19 0.416 0.571 2
CP_16QAM 25.85 0.385 0.528 2
15MHz
CP_64QAM 24.55 0.285 0.392 2
CP_256QAM 21.60 0.145 0.199 2
CP_QPSK 26.06 0.404 0.555 2
CP_16QAM 2551 0.356 0.489 2
20MHz
CP_64QAM 24.22 0.264 0.363 2
CP_256QAM 21.28 0.134 0.185 2
CP_QPSK 26.12 0.409 0.562 2
CP_16QAM 25.74 0.375 0.515 2
30MHz
CP_64QAM 24.30 0.269 0.370 2
CP_256QAM 21.36 0.137 0.188 2
CP_QPSK 26.15 0.412 0.566 2
CP_16QAM 25.69 0.371 0.509 2
40MHz
CP_64QAM 24.40 0.275 0.378 2
CP_256QAM 21.30 0.135 0.185 2
CP_QPSK 26.16 0.413 0.568 2
CP_16QAM 25.70 0.372 0.511 2
50MHz
CP_64QAM 24.35 0.272 0.374 2
CP_256QAM 21.33 0.136 0.187 2
CP_QPSK 26.05 0.403 0.553 2
CP_16QAM 25.55 0.359 0.493 2
60MHz
CP_64QAM 24.18 0.262 0.360 2
CP_256QAM 21.25 0.133 0.183 2
CP_QPSK 26.09 0.406 0.558 2
CP_16QAM 25.59 0.362 0.498 2
70MHz
CP_64QAM 24.14 0.259 0.356 2
CP_256QAM 21.29 0.135 0.185 2
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NR Band MIMO (Ant1+Ant2) N41 Antenna Gain (dBi) 1.38
: Conducted Peak [ Conducted Peak | Maximum EIRP -
BW Modulation EIRP Limit (W)
Power (dBm) Power (W) (W)
CP_QPSK 26.18 0.415 0.570 2
CP_16QAM 25.67 0.369 0.507 2
80MHz
CP_64QAM 24.19 0.262 0.361 2
CP_256QAM 21.27 0.134 0.184 2
CP_QPSK 26.06 0.404 0.555 2
CP_16QAM 25.55 0.359 0.493 2
90MHz
CP_64QAM 24.28 0.268 0.368 2
CP_256QAM 21.20 0.132 0.181 2
CP_QPSK 25.98 0.396 0.545 2
CP_16QAM 25.53 0.357 0.491 2
100MHz
CP_64QAM 24.09 0.256 0.352 2
CP_256QAM 21.24 0.133 0.183 2
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NR

BandWidth

Maximum 99% Occupied Bandwidth Designator

BPSK QPSK 16QAM 64QAM 256QAM
5MHz 4AM48G7D | 4M47G7D | AM47TW7D | 4AM5W7D | 4M48W7D
10MHz 8M92G7D | 8M96G7D | 8M96W7D | 8M93W7D | 8M96W7D
15MHz 13M4G7D | 13M4G7D | 13M4W7D | 13M4W7D | 13M4W7D

n7 20MHz 17M9G7D | 17M9G7D | 17MOW7D | 17MOW7D | 17MO9W7D
25MHz 22M9G7D | 22M9G7D | 22MOW7D | 22M8W7D | 22M9W7D
30MHz 28M6G7D | 28M6G7D | 28M5W7D | 28M6W7D | 28M6W7D
40MHz 38M6G7D | 38M6G7D | 38M6W7D | 38M6W7D | 38M6W7D
, Maximum 99% Occupied Bandwidth Designator
NR BandWidth
BPSK QPSK 16QAM 64QAM 256QAM
5MHz 4AM49G7D | 4M47G7D | AM47TWT7D | 4M49WT7D | 4M48W7D
ni2 10MHz 8M91G7D | 8M96G7D | 8M92W7D | 8M93W7D | 8M96W7D
15MHz 13M4G7D | 13M4G7D | 13M4W7D | 13M4W7D | 13M4W7D
, Maximum 99% Occupied Bandwidth Designator
NR BandWidth
BPSK QPSK 16QAM 64QAM 256QAM
5MHz 4AM49G7D | 4M47G7D | 4AM48W7D | 4M48WT7D | 4M48W7D
nis 10MHz 8M93G7D | 8M91G7D | 8M95W7D | 8M92W7D | 8M92W7D
, Maximum 99% Occupied Bandwidth Designator
NR BandWidth

BPSK QPSK 16QAM 64QAM 256QAM
SMHz 4M48GT7D | 4M47G7D | AM48WT7D | 4AM49W7D | 4M49W7D
10MHz 8M95G7D | 8M95G7D | 8M97W7D | 8M94W7D | 8M96W7D
15MHz 13M4G7D | 13M4G7D | 13M4W7D | 13M4W7D | 13M4W7D
20MHz 17M9G7D | 17M9G7D | 17MOW7D | 17MOW7D | 17M9W7D

nes 25MHz 22M9G7D | 22M8G7D | 22M9W7D | 22M9W7D | 22M9W7D
30MHz 28M6G7D | 28M5G7D | 28M5W7D | 28M6W7D | 28M6W7D
35MHz 32M2G7D | 32M2G7D | 32M2W7D | 32M2W7D | 32M2W7D
40MHz 38M6G7D | 38M6G7D | 38M7W7D | 38M7W7D | 38M6W7D
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NR

BandWidth

Maximum 99% Occupied Bandwidth Designator

BPSK QPSK 16QAM 64QAM 256QAM
5MHz 4M48GT7D | 4M49G7D | 4AM4A7TWT7D | AM49WT7D | 4M48W7D
10MHz 8M93G7D | 8M94G7D | 8M94W7D | 8M95W7D | 8M94W7D

nze 15MHz 13M4G7D | 13M4G7D | 13M4W7D | 13M4W7D | 13M4W7D
20MHz 17M9G7D | 17M9G7D | 17MOW7D | 17MOW7D | 17MOW7D
_ Maximum 99% Occupied Bandwidth Designator
NR BandWidth
BPSK QPSK 16QAM 64QAM 256QAM
5MHz AMA48G7D | 4AM49G7D | AM4A7TWT7D | AM49WT7D | 4AM48WT7D
ns0 10MHz 8M9G7D | 8M89G7D | 8M89W7D | 8M91W7D | 8M91W7D
_ Maximum 99% Occupied Bandwidth Designator
NR BandWidth

BPSK QPSK 16QAM 64QAM 256QAM
10MHz 8M61G7D | 8M61G7D | 8M63W7D | 8M62W7D | 8M65W7D
15MHz 12M9G7D | 12M9G7D | 12MOW7D | 12MOW7D | 12MOW7D

n38 20MHz 17M9G7D | 17M9G7D | 17MOW7D | 17MOW7D | 18MWT7D
30MHz 26M8G7D | 26M9G7D | 26M8WT7D | 26M8W7D | 26M9W7D
40MHz 35M8G7D | 35M8G7D | 35M8W7D | 35M8W7D | 35M8W7D
, Maximum 99% Occupied Bandwidth Designator
NR BandWidth

BPSK QPSK 16QAM 64QAM 256QAM
10MHz 8M59G7D | 8M57G7D | 8M60W7D | 8M61W7D | 8M61W7D
15MHz 12M9G7D | 12M9G7D | 12MOW7D | 12MOW7D | 12MO9W7D
20MHz 17M9G7D | 17M9G7D | 17MOW7D | 17MO9W7D | 17MOW7D
30MHz 26M8G7D | 26M8G7D | 26M7W7D | 26M8W7D | 26M8W7D
40MHz 35M9G7D | 35M7G7D | 35M8W7D | 35M8W7D | 35M8W7D

n4l 50MHz 45M7G7D | 45M8G7D | 45M8WT7D | 45M7W7D | 45M8W7D
60MHz 57M8G7D | 57M7G7D | 57TM8W7D | 57TM8W7D | 57TM8W7D
70MHz 64M2G7D | 64M4G7D | 64M3WT7D | 64M3W7D | 64M4AWTD
80MHz 77TM2G7D | 77M1G7D | 77MOWTD | 77M1W7D | 77TM2W7D
90MHz 86M9G7D | 86M7G7D | 86M7W7D | 86M8W7D | 86MOW7D
100MHz | 96M7G7D | 96M6G7D | 96M4W7D | 96M4W7D | 96M4W7D
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NR

BandWidth

Maximum 99% Occupied Bandwidth Designator

BPSK QPSK 16QAM 64QAM 256QAM
5MHz AM49G7D | 4M47G7D | AM47TWT7D | 4AMATWTD | 4M48W7D
10MHz 8M93G7D | 8M95G7D | 8M95W7D | 8MI93W7D | 8MI93W7D
15MHz 13M4G7D | 13M4G7D | 13M4W7D | 13M5W7D | 13M4W7D
20MHz 17M9G7D | 17M9G7D | 17MOW7D | 17MOW7D | 17MOW7D

nee 25MHz 22M9G7D | 22M9G7D | 22MOW7D | 22M9W7D | 22M9W7D
30MHz 28M6G7D | 28M6G7D | 28M6W7D | 28M6W7D | 28M6W7D
35MHz 32M1G7D | 32M2G7D | 32M2W7D | 32M2W7D | 32M2W7D
40MHz 38M6G7D | 38M6G7D | 38M6W7D | 38M7W7D | 38M6W7D
_ Maximum 99% Occupied Bandwidth Designator
NR BandWidth

BPSK QPSK 16QAM 64QAM 256QAM
5MHz 4AM49G7D | 4M48G7D | 4AM48W7D | 4M49WT7D | 4M48W7D
10MHz 8M94G7D | 8M95G7D | 8M92W7D | 8M94W7D | 8M94W7D

nri 15MHz 13M4G7D | 13M4G7D | 13M4W7D | 13M4W7D | 13M4W7D
20MHz 17M9G7D | 17M8G7D | 17MOW7D | 17MOW7D | 17MOW7D
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5.2. Occupied Bandwidth

5.2.1 Test Limit
The occupied bandwidth, that is the frequency bandwidth such that, below its lower and above its
upper frequency limits, the mean powers radiated are each equal to 0.5 percent of the total mean
power radiated by a given emission shall be measured.

5.2.2 Test Procedure used

ANSI C63.26-2015 - Section 5.4.4

5.2.3 Test Setting

Set center frequency to the nominal EUT channel center frequency

RBW = The nominal RBW shall be in the range of 1% to 5% of the anticipated OBW
VBW = 3 x RBW

Detector = Peak

Trace mode = max hold

Sweep = auto couple

Allow the trace to stabilize

© N o g A~ W N PE

Use the 99% power bandwidth function of the instrument and report the measured bandwidth.

5.2.4 Test Setup

—

- -

Communication Testsr
II|||II||I|III|'I.
T

. -

. ..._ ..:-.: I EUT
OC Block & Attenustor

Spectrum Analyzer

5.2.5 Test Result
Refer to Appendix A.1
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5.3. Frequency Stability Under Temperature & Voltage Variations

5.3.1 Test Limit
The frequency stability shall be measured by variation of ambient temperature and variation of
primary supply voltage to ensure that the fundamental emission stays within the authorized
frequency block. The frequency stability of the transmitter shall be maintained within £0.00025%
(x2.5ppm) of the center frequency.

5.3.2 Test Procedure
ANSI C63.26-2015 - Section 5.6

5.3.3 Frequency Stability Under Voltage Variations
Set chamber temperature to 20°C. Use a variable AC power supply / DC power source to power
the EUT and set the voltage to rated voltage. Set the spectrum analyzer RBW low enough to

obtain the desired frequency resolution and recorded the frequency.
Reduce the input voltage to specify extreme voltage variation (x15%) and endpoint, recordthe
maximum

5.3.4 Test Setup

Standard Temperature

& Humidity Chamber
Communication Tester

= Aneousior EUT

Power Supply

ooo

5.3.5 Test Result
Refer to Appendix A.2
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5.4. Transmitter Output Power Measurement

5.4.1 Test Limit

Technology ERP Power Limit Technology EIRP Power Limit
NR n5 7W (38.45dBm) NR n2 2W (33dBm)
NR n12 3W (34.77dBm) NR n7 2W (33dBm)
NR n13 3W (34.77dBm) NR n25 2W (33dBm)

NR n26 7W (38.45dBm) 250mW (24dBm) 250mW (24dBm)
NR n71 3W (34.77dBm) NR n38 2W (33dBm)
NR n71 3W (34.77dBm) NR n41l 2W (33dBm)
- - NR n66 1W (30dBm)

5.4.2 Test Procedure
ANSI C63.26-2015 - Section 5.2.4.2

5.4.3 Test Setting
Average power measurements were performed only when the EUT was transmitting at its
maximum power control level using a Broadband power meter with a pulse sensor. The power
meter implemented triggering and gating capabilities which were set up such that power

measurements were recorded only during the ON time of the transmitter.

5.4.4 Test Setup

= u——

- Power Meter

Communication Tester -

_______________ : D — i | EUT

DC Block & Attenuator

5.4.5 Test Result
Refer to Appendix A.3
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5.5. Peak-Average Ratio

5.5.1 Test Limit
The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB.
The PAPR measurements should be made using either an instrument with complementary
cumulative distribution function (CCDF) capabilities to determine that PAPR will not exceed 13 dB

for more than 0.1 percent of the time or other Commission approved procedure.

5.5.2 Test Procedure

ANSI C63.26-2015 - Section 5.2.3.4 (CCDF).

5.5.3 Test Setting
1. Set the resolution / measurement bandwidth = signal’s occupied bandwidth
2. Set the number of counts to a value that stabilizes the measured CCDF curve

3. Record the maximum PARR level associated with a probability of 0.1%

5.5.4 Test Setup

—
- T -

Cammunication Tester

L i
St EUT

- | b

- - s
0OC Block & Altenuator
Spectrum Analyzer

5.5.5 Test Result
Refer to Appendix A.4
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5.6. Transmitter unwanted emissions (band-edge) Measurement

5.6.1 Test Limit
On any frequency outside a licensee’s frequency block, the power of any emission shall be
attenuated below the transmitter power (P) by at least 43 + 10 log(P) dB. The emission limit equal
to -13dBm.

For NRni13
However, in the 100 kHz bands immediately outside and adjacent to the frequency block, a
resolution bandwidth of at least 30 kHz may be employed. In addition, the power of any unwanted
emissions in any 6.25 kHz bandwidth for all frequencies between 763-775 MHz and 793-806 MHz
shall be attenuated below the transmitter power (P), by at least 65 + 10 log (P) dB, for mobile and

portable equipment.

For NR n7/n38/n41

For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log (P) dB on all
frequencies between the channel edge and 5 megahertz from the channel edge, 43 + 10 log (P)
dB on all frequencies between 5 megahertz and X megahertz from the channel edge, and 55 + 10
log (P) dB on all frequencies more than X megahertz from the channel edge, where X is the
greater of 6 megahertz or the actual emission bandwidth as defined in paragraph (m)(6) of this
section. In addition, the attenuation factor shall not be less that 43 + 10 log (P) dB on all
frequencies between 2490.5 MHz and 2496 MHz and 55 + 10 log (P) dB at or below 2490.5 MHz.
Mobile Satellite Service licensees operating on frequencies below 2495 MHz may also submit a
documented interference complaint against BRS licensees operating on channel BRS Channel 1

on the same terms and conditions as adjacent channel BRS or EBS licensees.

For NR n30
For mobile and portable stations operating in the 2305-2315 MHz and 2350-2360 MHz bands:
(i) By a factor of not less than: 43 + 10 log (P) dB on all frequencies between 2305 and 2320 MHz
and on all frequencies between 2345 and 2360 MHz that are outside the licensed band(s) of
operation, not less than 55 + 10 log (P) dB on all frequencies between 2320 and 2324 MHz and on
all frequencies between 2341 and 2345 MHz, not less than 61 + 10 log (P) dB on all frequencies
between 2324 and 2328 MHz and on all frequencies between 2337 and 2341 MHz, and not less
than 67 + 10 log (P) dB on all frequencies between 2328 and 2337 MHz;
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(ii) By a factor of not less than 43 + 10 log (P) dB on all frequencies between 2300 and 2305 MHz,
55 + 10 log (P) dB on all frequencies between 2296 and 2300 MHz, 61 + 10 log (P) dB on all
frequencies between 2292 and 2296 MHz, 67 + 10 log (P) dB on all frequencies between 2288
and 2292 MHz, and 70 + 10 log (P) dB below 2288 MHz;

(i) By a factor of not less than 43 + 10 log (P) dB on all frequencies between 2360 and 2365 MHz,
and not less than 70 + 10 log (P) dB above 2365 MHz.

5.6.2 Test Procedure
ANSI C63.26-2015 - Section 5.7.

5.6.3 Test Setting
In the 1 MHz bands immediately outside and adjacent to the frequency block a resolution
bandwidth of at least one percent of the emission bandwidth of the fundamental emission of the
transmitter may be employed. A narrower resolution bandwidth is permitted in all cases to improve
measurement accuracy provided the measured power is integrated over the full required
measurement bandwidth (i.e. 100 kHz or 1 percent of emission bandwidth, as specified). The
emission bandwidth is defined as the width of the signal between two points, one below the carrier
center frequency and one above the carrier center frequency, outside of which all emissions are
attenuated at least 26 dB below the transmitter power.

5.6.4 Test Setup

—
- -

Cammunication Tester

T |
- . | — | EUT

- f
- - ] —
OC Block & Aftenuator

Spectrum Analyzer

5.6.4 Test Result
Refer to Appendix A.5
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5.7. Transmitter unwanted emissions (spurious) Measurement

5.7.1 Test Limit
The level of the carrier and the various conducted spurious and harmonic frequencies is measured
by means of a calibrated spectrum analyzer. The spectrum is scanned from the lowest frequency
generated in the equipment up to a frequency including its 10th harmonic.

On any frequency outside a licensee’s frequency block, the power of any emission shall be

attenuated below the transmitter power (P) by at least 43 + 10 log(P) dB. The emission limit equal
to -13dBm.

For NR n7/n38/n41

For mobile digital stations, the power of any emission outside of the authorized operating
frequency ranges must be attenuated below the transmitting power (P) by a factor of at least 55 +

10 log(P) dB. The emission limit equal to -25dBm.

For NR n30
For mobile and portable stations operating in the 2305-2315 MHz and 2350-2360 MHz bands:
(i) By a factor of not less than 43 + 10 log (P) dB on all frequencies between 2360 and 2365 MHz,
and not less than 70 + 10 log (P) dB above 2365 MHz. The emission limit equal to -40dBm.

5.7.2 Test Procedure

ANSI C63.26-2015 - Section 5.7
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5.7.3 Test Setting

1. Set the analyzer frequency to low, Mid or high channel.

2. RBW = specified resolution bandwidth of 100 kHz is at or below 1GHz and 1MHz is above 1GHz

3. VBW = 3*RBW

4. Sweep time = auto

5. Detector = power averaging (rms)

6. The spectrum is scanned from the lowest frequency generated in the equipment up to a frequency
including its 10th harmonic.

7. Use the peak marker function to determine the maximum amplitude level.

5.7.4 Test Setup

—

s - Cammunication Tester

il bt bl
(At

||I|] |-||-|'||-“|-

B

OC Block & Aftenuator

Spectrum Analyzer

5.7.5 Test Result
Refer to Appendix A.6
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5.8. Radiated Spurious Emissions Measurement

5.8.1 Test Limit
On any frequency outside a licensee’s frequency block, the power of any emission shall be
attenuated below the transmitter power (P) by at least 43 + 10 log(P) dB. The emission limit equal
to -13dBm.

For NR n13
For operations in the 775-788 MHz band emissions in the band 1559-1610 MHz shall be limited to
—-70 dBW/MHz equivalent isotropically radiated power (EIRP). The emission limit equal to -40dBm.

For NR n7/n38/n41

For mobile digital stations, the power of any emission outside of the authorized operating
frequency ranges must be attenuated below the transmitting power (P) by a factor of at least 55 +

10 log(P) dB. The emission limit equal to -25dBm.

For NR n30
For mobile and portable stations operating in the 2305-2315 MHz and 2350-2360 MHz bands:
(i) By a factor of not less than 43 + 10 log (P) dB on all frequencies between 2360 and 2365 MHz,
and not less than 70 + 10 log (P) dB above 2365 MHz. The emission limit equal to -40dBm.

5.8.2 Test Procedure

ANSI C63.26-2015 - Section 5.7

5.8.3 Test Setting

1. RBW = 120kHz or 1MHz

2. VBW = 3*RBW

3. Sweep time = 10 x (number of points in sweep) x (transmission symbol period)

4. Detector = CISPR quasi-peak / average detector (Below 1 GHz, compliance with the limits shall
be demonstrated using a CISPR quasi-peak detector and the related measurement bandwidth.
Above 1 GHz, compliance with the limits shall be demonstrated using a linear average detector
with a minimum resolution bandwidth of 1 MHz.)

5. The trace was allowed to stabilize
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5.8.4 Test Setup

Below 1GHz Test Setup:

1~4 m Antenna Antenna Tower

EUT

e s
A

‘ Reference Point of
Antenna Calibration

0.8 m | Polystyrene
J 3m
Ae—

Turntable Centre

Test Receiver

Above 1GHz Test Setup:

1~4m Antenna Antenna Tower

EUT

Reference Point of
Antenna Calibration
1.5m | polystyrene

| AAAAAAN

Turntable Centre

Spectrum Analyzer D {

—1
L 1®)
[

5.8.5 Test Result

Refer to Appendix A.7.
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Appendix A : TEST RESULT DATA
A1l. Occupied Bandwidth Test Result

Al.1 NR n7
NR n7
T — Frequency 99% Occupied Bandwidth (MHz) 26 dB bandwidth (MHz)
(MH2)  Tapsk QPSK |16QAM|64QAM|256QAM|BPSK | QPSK |16QAM|64QAM|[256QAM
5M | 500500 | 2502.5 |4.47811|4.4671|4.4540(4.4741| 4.4754 |5.017| 5.029 | 4.820 | 4.980 | 4.901
5M | 507000 2535 |4.4748)4.4688|4.4607 |4.4863| 4.4645 |4.882| 5.054 | 4.861 | 4.999 | 4.876
5M |513500| 2567.5 |4.4686|4.4720|4.4684|4.4954| 4.4629 |5.035|4.881 | 4.956 | 4.983 | 5.000
10M | 501000 2505 |8.8912)8.9180(8.96178.9342| 8.9426 |9.471|9.471 | 9.749 | 9.522 | 9.570
10M | 507000 2535 |8.9137)8.9584(8.922518.9010| 8.9186 |9.709| 9.655 | 9.586 | 9.625 | 9.643
10M | 513000 2565 [8.9165]8.9420(8.9199(8.9209| 8.9643 |9.560| 9.747 | 9.593 | 9.514 | 9.739
15M | 501500 2507.5 [13.378]|13.416(13.391|13.361| 13.364 |14.17|14.19 | 14.32 | 14.08 | 14.14
15M | 507000 2535 |13.404)13.354113.44513.407| 13.407 |14.19| 14.40 | 14.20 | 14.20 | 14.09
15M [512500| 2562.5 (13.393|13.397|13.378|13.381| 13.389 |14.17| 15.30 | 14.05 | 14.02 | 14.19
20M | 502000 2510 |17.832)|17.838(17.812|17.837| 17.911 |18.66| 18.66 | 18.60 | 18.69 | 18.84
20M | 507000 2535 |17.873)|17.886(17.774|17.877| 17.872 |18.81| 18.97 | 18.71 | 18.76 | 18.55
20M | 512000 2560 |17.838)17.858(17.871|17.822| 17.800 |18.64| 18.69 | 18.70 | 18.67 | 18.71
25M |502500| 2512.5 |22.781|22.776(22.806(22.812( 22.867 |[23.67| 23.69 | 23.74 | 23.88 | 23.88
25M | 507000 2535 |22.822]22.812|22.745122.823| 22.818 |23.81| 24.72 | 23.78 | 23.89 | 23.66
25M |511500| 2557.5 |22.855|22.860(22.896(22.815( 22.911 [23.78| 23.83 | 23.89 | 2491 | 23.78
30M | 503000 2515 |28.586)28.551(28.59228.579| 28.542 |29.55| 29.55 | 29.57 | 29.53 | 29.60
30M | 507000 2535 |28.558)28.497128.49828.499| 28.569 |29.57| 29.54 | 29.57 | 29.63 | 29.69
30M | 511000 2555 |28.532)28.547128.51828.551| 28.529 |29.54| 29.74 | 29.73 | 29.66 | 29.66
40M [504000| 2520 (38.486|38.496|38.548]38.460| 38.581 (39.86|41.01 | 39.89 | 39.91 | 39.94
40M [507000| 2535 ([38.590(38.558]/38.500|38.508| 38.582 (40.34|40.10 | 41.26 | 39.98 | 39.95
40M [510000| 2550 (38.567|38.520]38.562|38.568| 38.630 (39.83|39.89 | 39.95 | 39.84 | 39.93
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OCC_5G_n7_15KHz_.PI2-BPSK_5M CH500500

OCC_5G_n7_15KHz_.PI2-BPSK_5M CH507000

Agibernt Spetrusn Analyrer Dy W
-

Center Freg 2.502500000 GHz rFrt; 2502600000 GHz

AvgilHold: 1001100

Ref Offaet 22.0 dB8
Ref 30.00 dBm

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4781 MHz

7.781 kHz OBW Power
5.017 MHz xdB

Transmit Freq Error
% 4B Bandwidth

T 57 A Do T, 21
Radie St Nane

Span 10 MHz
Sweep 4.730 m

31.1 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Freg 2.535000000 GHz

Flef Offset 22.0 dBf
_Ref 30,00 dBm

Center 2.535 GHz

#Res BW 51 kHz EVBW 180 kHz

Occuplied Bandwidth Total Power
4.4748 MHz

Transmit Freq Error -8.669 kHz COBW Power
% 4B Bandwidth 4.882 MHz x dB

o
Radie Stk Hone

Radis Devics: 6TS

span 10 MHz2
Sweep 4.733 my

31.1 dBm

99.00 %
-26.00 dB

OCC_5G_n7_15KHz_.PI2-BPSK_5M CH513500

Agibennt Spestrusn Analyrer Dy W
-

Cantar Freq. 2367600000 GHz

Canter Frec H;
Fres Aun AuglHold: 1007100

Center 2.568 GHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4686 MHz

-16.485 kHz OBW Power
5,035 MHz xdB

Transmit Freq Error
% 4B Bandwidth

G T
Radie St Nane

Radis Devien: BTS

Sweep 4.730 m

31.1 dBm

99.00 %
-26.00 dB

Cantar Freq: 2.
¥ Trig: Free Run
BAan: 20 4B

Center 2.505 GHz

#Res BW 100 kHz EVBW 130 kHz

Occupied Bandwidth Total Power
8.8912 MHz

-183.58 kHz OBW Power
9.471 MHz x dB

Transmit Freq Error
% 4B Bandwidth

Radis Devics: 6TS

Sweep 2467 m

32.0dBm

99.00 %
-26.00 dB

Tt

OCC_5G_n7_15KHz_.PI2-BPSK_10M CH513000

Ref Offset 22.0 di}
Ref 30,00 dBm

Center 2.535 GHz

#Res BW 100 kHz EVBW 330 kHz

Occupled Bandwidth Total Power
8.9137 MHz
=190.09 kHz OBW Power

9,700 MHz xdB

Transmit Freq Error
% 4B Bandwidth

= ¥
Radie St Nane

Span 20 MHz
Sweep 2467 m

31.7 dBm

99.00 %
-26.00 dB

Agibennt Spectrsan Analyrer Dcupli W
-

Canter Freqg 2.565000000 GHz C Freq. 1566000000 Gf

- Trig Free Aun AvglHe!

el Offaet 220 dB
Ref 30.00 dBm

Center 2.565 GHz

#Res BW 100 kHz HEVBW 130 kHz

Occupied Bandwidth Total Power
8.9165 MHz

171.32 kHz OBW Power
9.560 MHz x dB

Transmit Freq Error
% 4B Bandwidth

Radie Stk Hone

1007100

Span 20 MHz2
Sweep 2467 nv

30.6 dBm

99.00 %
-26.00 dB
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OCC_5G_n7_15KHz_.PI2-BPSK_15M CH501500

OCC_5G_n7_15KHz_.PI2-BPSK_15M CH507000

Agibennt Spestrusn Analyrer Dy W
-

Center Freg 2.507500000 GHz

t Fraq: 200TH00000 GHz
A:

Radie St Nane

AvgilHold: 1001100

Ref Offaet 22.0 dB8
Ref 30.00 dBm

Center 2.508 GHz

#Res BW 150 kHz EVBW 470 kHz

Occupled Bandwidth Total Power
13.378 MHz

-351.39 kHz OBW Power
14.17 MHz xdB

Transmit Freq Error
% 4B Bandwidth

Span 30 MHz
Sweep 1.667 m

31.6 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Freg 2.535000000 GHz

Flef Offset 22.0 dBf
_Ref 30,00 dBm

Span 30 MHz2
Sweep 1.867 nv

Center 2.535 GHz

#Res BW 150 kHz EVBW 470 kHz

Occupied Bandwidth Total Power 31.9dBm
13.404 MHz
-327.28 kHz CBW Power 99.00 %

14.10 MHz x dB -26.00 dB

Transmit Freq Error
% 4B Bandwidth

OCC_5G_n7_15KHz_.PI2-BPSK_15M CH512500

Ao Spestrim Analyrer Presssied W
S
Center Freg 2.562500000 GHz CantarFrag 2
o= Trig Fres Run
AfGiinduw  BAtan 20 48
Ref Offast 228 48
ef 3 dBm

EVBW 470 kHz

Occupled Bandwidth Total Power
13.393 MHz

360.35 kHz OBW Power
14.17 MHz xdB

Transmit Freq Error
% 4B Bandwidth

OHz
AvgilHold: 1001100

o T
Radie St Nane

Radis Devien: BTS

Span 30 MHz
Sweep 1.667 m

30.6 dBm

99.00 %
-26.00 dB

Ceantar Freq: 2510000000 GHz
Trig: Free Aun AvglHeld: 100700

A1 Gt #Azan: 20 4B Radis Devics: 6TS

Mg i s B8

Span 40 MHz2
Sweep 1.267 nv

Center 2.51 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 31.8 dBm
17.832 MHz
-521.08 kHz CBW Power 99.00 %

1B.66 MHz x dB -26.00 dB

Transmit Freq Error
% 4B Bandwidth

e "

OCC_5G_n7_15KHz_.PI2-BPSK_20M CH512000

Ref Offaet 22.0 dB8
Ref 30.00 dBm

Center 2.535 GHz

#Res BW 200 kHr EVBW 620 kHz

Occupled Bandwidth Total Power
17.873 MHz
-532.82 kHz OBW Power

18.81 MHz xdB

Transmit Freq Error
% 4B Bandwidth

¥ T
Radie St Nane

evicn: BTS

Span 40 MHz
Sweep 1.267 ny

31.8 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Freq 2.560000000 GHz Radie Stk Hone

B80000030 G
= Trig: Fres Run AvglHeld: 100700

el Offaet 220 dB
Ref 30.00 dBm

Span 40 MHz2
Sweep 1.267 nv

Center 2.56 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 30.9 dBm
17.838 MHz
561.00 kHz CBW Power 99.00 %

18.64 MHz x dB -26.00 dB

Transmit Freq Error
% 4B Bandwidth
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OCC_5G_n7_15KHz_.PI2-BPSK_25M CH502500

OCC_5G_n7_15KHz_.PI2-BPSK_25M CH507000

Agibennt Spestrusn Analyrer Dy W
-

1 T
Radie St Nane

Canter Freg 2.512500000 GHz rFrt; 2512600000 GHz

AvgilHold: 1001100
R;

Ref Offaet 22.0 dB8
Ref 30.00 dBm

Center 2.513 GHz

#WRes BW 270 kHz EVBW 820 kHz Sweep 1ms

Occupled Bandwidth Total Power
22.781 MHz
~411.61 kHz OBW Power 99.00 %

23.67 MHz xdB -26.00 dB

30.2 dBm

Transmit Freq Error
% 4B Bandwidth

Agibennt Spectrsn Analyrer Dcupli W
-

Canter Freq 2.535000000 GHz Radie Stk Hone

aHz
AvglHeld: 100700
Radis Daview BTS

el Offaet 220 dB
Ref 30.00 dBm

Center 2.535 GHz

#Res BW 270 kHz EVBW 820 kHz

Occupied Bandwidth Total Power
22.822 MHz
408,50 kHz CBW Power

23.81 MHz x dB

Transmit Freq Error
% 4B Bandwidth

OCC_5G_n7_15KHz_.PI2-BPSK_25M CH511500

Agibernt Spestrusn Aalyrer Dy W
-

¥ T
Canter Freg 2.557500000 GHz Centar Freq. LS5TEOD000 Radie St Nane

OHz
me Trig: Free Aun AvgilHold: 1001100
SEGulnLaw  BAtan: 20 48

Radis Devize BTS
Ref Offast 228 48
ef 3 dBm

e b i b et

O

Span 50 MHz
Sweep 1ms

FVBW 820 kHz

Occupled Bandwidth
22.855 MHz
469.57 kHz OBW Power 99.00 %
23,78 MHz xdB -26.00 dB

Total Power 28.4 dBm

Transmit Freq Error
% 4B Bandwidth

Aagbennt Spectrsan Analyier Dresten W
O
Center Freq 2.515000000 GHz Cumar Fraq: 2516000000 GHz
= Trig: Fres Run AvglHeld: 100700
SGilndaw  BASan: 20 48 Radis Daview BTS

Flef Offset 22.0 dBf
Ref 30.00 dB

bt e At s ot

Center 2.515 GHz

#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth

28.586 MHz
61.194 kHz OBW Power 99.00 %
20.55 MHz x dB -26.00 dB

Total Power 30.5 dBm

Transmit Freq Error
% 4B Bandwidth

e "

OCC_5G_n7_15KHz_.PI2-BPSK_30M CH511000

t Fraeq. 2530000000 GH:

1312 AR Do T4
3 Radie St Nane
AvgilHold: 1001100

Ref Offaet 22.0 dB8
Ref 30.00 dBm

PO e o o

Span 60 MHz

#WRes BW 300 kHz EVBW 1 MHz Sweep 1ms

Occupled Bandwidth Total Fower 30.5 dBm

28.558 MHz
-3.531 kHz OBW Power 99.00 %
20.57 MHz xdB -26.00 dB

Transmit Freq Error
% 4B Bandwidth

Agibennt Spectrsan Analyrer Dcupli W
I o

¥ g
Canter Freg 2.555000000 GHz Cuttar Freq: 1555000000 Radie Stk Hone

2 aHz
= Trig: Fres Run AvglHeld: 100700

el Offaet 220 dB
Ref 30.00 dBm

g e A i |

s

Center 2.555 GHz
#Res BW 300 kHz

#VBW 1 MHz

Occupied Bandwidth
28.532 MHz
+25.100 kHz OBW Power 99.00 %
20.54 MHz x dB -26.00 dB

Total Power 30.0 dBm

Transmit Freq Error
% 4B Bandwidth
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OCC_5G_n7_15KHz_.PI2-BPSK_40M CH504000

OCC_5G_n7_15KHz_.PI2-BPSK_40M CH507000

Agibennt Spestrusn Analyrer Dy W
-

Center Freg 2.520000000 GHz

t Fraeq: 2E20000000 GHz

11330 AN IR 2L
Radie St Hane

AvgilHold: 1001100

Ref Offaet 22.0 dB8
Ref 30.00 dBm

iCenter 2.52 GHz

#Res BW 430 kHz EVBW 1.1 MMz

Occupled Bandwidth Total Power
38.486 MHz
88.433 kHz OBW Power

30.86 MHz xdB

Transmit Freq Error
% 4B Bandwidth

Span 80 MHz
Sweep 1ms

4 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Freg 2.535000000 GHz

Flef Offset 22.0 dBf
_Ref 30.00 dBm

Pt bt

Center 2.535 GHz

#Res BW 430 kHz EVBW 1.3 MHz

Occupied Bandwidth

38.590 MHz
14.545 kHz OBW Power
40.34 MHz x dB

Total Power

Transmit Freq Error
% 4B Bandwidth

Radie Seit: Hone

Radis Devics: 6TS

30.3 dBm

99.00 %
-26.00 dB

OCC_5G_n7_15KHz_.PI2-BPSK_40M CH510000

Agibernt Spestrusn Aalyrer Dyl W
-

Canter Freg 2.550000000 GHz Cantar Frag: 2.

~e- Trig:Free Run
Sl aw  BAtan: 20 48

Aef Offaet 220 dBd
Ref 30.00 d

iCenter 2.55 GHz

#Res BW 430 kHz EVBW 1.1 MHz

Occupled Bandwidth Total Power
38.567 MHz
-1.212 kHz OBW Power

30.83 MHz xdB

Transmit Freq Error
% 4B Bandwidth

OHz
AvgilHold: 1001100

[TC T
Radia St Nane

Radis Devien: BTS

Span 80 MHz
Sweep 1ms

28.9 dBm

99.00 %
-26.00 dB

Attt Spectrvn Analyror_Orcapie [

T

Center Freg 2.502500000 GHz
o= TrigiFres Run

A 18- bl srwe SAuan 20 48

el Offaet 220 dB

Center 2.503 GHz

#Res BW 51 kHz EVBW 180 kHz

Occupied Bandwidth
4.4671 MHz

Transmit Freq Error 979 Hz
% 4B Bandwidth

Total Power

OBW Power
5.029 MHz x dB

Ceantar Freq. 2502600000 GH:
AvglHeld: 100700

Radis Devics: 6TS

Sweep 4.733 ny

30.8 dBm

99.00 %
-26.00 dB

Tt

OCC_5G_n7_15KHz_.QPSK_5M CH513500

Ref Offset 22.0 di}
_Ref 30,00 dBm

Center 2.535 GHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4688 MHz
-10.582 kHz OBW Power

5.054 MHz xdB

Transmit Freq Error
% 4B Bandwidth

s A T
Radie St Nane

Span 10 MHz
Sweep 4.730 m

30.8 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Canter Freq 2.567500000 GHz e 2867600000 G

el Offaet 220 dB

Center 2.508 GHz

#Res BW 51 kHz EVBW 180 kHz

Occuplied Bandwidth
4.4720 MHz

~7.299 kHz OBW Power
4.881 MHz x dB

Total Power

Transmit Freq Error
% 4B Bandwidth

= Trig: Fres Run AvglHal

Radie Stk Hone

1007100

_Ref 30,00 dBm

span 10 MHz2
Sweep 4.733 my

30.5 dBm

99.00 %
-26.00 dB
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OCC_5G_n7_15KHz_.QPSK_10M CH501000

OCC_5G_n7_15KHz_.QPSK_10M CH507000

Agibennt Spestrusn Analyrer Dy W
-

Center Freg 2.505000000 GHz

t Fraeq: 2008000000 GHz

G M 2T
Radie St Nane

AvgilHold: 1001100

Ref Offaet 220 dff
Ref 30,00 dBm

#Res BW 100 kHz EVBW 330 kHz

Occupled Bandwidth Total Power
8.9180 MHz
-180.88 kHz OBW Power

9.471 MHz xdB

Transmit Freq Error
% 4B Bandwidth

Span 20 MHz
Sweep 2467 m

31.0 dBm

99.00 %
-26.00 dB

Agibennt Spectrsan Analyrer Dcupli W
-

Center Freg 2.535000000 GHz

el Offaet 220 dB

_Ref 30,00 dBm

Center 2.535 GHz
#Res BW 100 kHz

Occupied Bandwidth
8.9584 MHz

-183.68 kHz
9.655 MHz2

Transmit Freq Error
% 4B Bandwidth

EVBW 130 kHz

Radie St Hone

Span 20 MHz2
Sweep 2467 m

Total Power 31.2dBm

OBW Power 99.00 %
x dB -26.00 dB

OCC_5G_n7_15KHz_.QPSK_10M CH513000

Aalern Spestesm Analyres Presssed W
e
Center Freg 2.565000000 GHz CantarFrag 2
o= Trig Fres Run
AfGiinduw  BAtan 20 48
Ref Offast 228 48
ef 3 dBm

TP
el AR

EVBW 330 kHz

Occupled Bandwidth Total Power
8.9420 MHz
15213 kHz OBW Power

9.747 MHz xdB

Transmit Freq Error
% 4B Bandwidth

OHz
AvgilHold: 1001100

AL T
Radie St Nane

Radis Devien: BTS

Span 20 MHz
Sweep 2467 m

30.4 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Freg 2.507500000 GHz

el Offaet 220 dB

Center 2.508 GHz
#Res BW 150 kHz

Occupied Bandwidth
13.416 MHz

~342.58 kHz
14.10 MHz

Transmit Freq Error
% 4B Bandwidth

Centar Freq. 2507600000 GHz
= Trig: Fres Run AvglHeld: 100700
A1F-Gibn. L s SAzan 20 48

EVBW 470 kHz

E—

Radis Devics: 6TS

ety

|

Span 30 MHz2
Sweep 1.867 nv

Total Power 31.1 dBm

OBW Power 99.00 %
x dB -26.00 dB

OCC_5G_n7_15KHz_.QPSK_15M CH512500

RAef Offast 228

oy
_Ref 30,00 dBm

#Res BW 150 kHz EVBW 470 kHz

Occupled Bandwidth Total Power
13.354 MHz
-345.51 kHz OBW Power

14.40 MHz xdB

Transmit Freq Error
% 4B Bandwidth

s ¥
Radie St Nane

evicn: BTS

Span 30 MHz
Sweep 1.667 m

32.4 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli T8
¥

Canter Freq 2.562500000 GHz

el Offaet 220 dB
Ref 30.00 dBm

Center 2.563 GHz
#Res BW 150 kHz

Occupied Bandwidth
13.397 MHz

353.30 kHz
14.26 MHz

Transmit Freq Error
% 4B Bandwidth

BE26000090 O
= Trig: Fres Run AvglHeld: 100700

EVBW 470 kHz

Radie Stk Hone

Span 30 MHz2
Sweep 1.867 nv

Total Power 30.2 dBm

OBW Power 99.00 %
x dB -26.00 dB
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OCC_5G_n7_15KHz_.QPSK_20M CH502000

OCC_5G_n7_15KHz_.QPSK_20M CH507000

Agibernt Spestrusn Aalyrer Dy W
-

Center Freg 2.510000000 GHz

Ref Offset 22.0 di}
Ref 30,00 dBm

t Fraeq: 2510000000 GHz

¥ i
Radie St Nane

AvgilHold: 1001100

EVBW 620 kHz

Occupled Bandwidth
17.838 MHz
-500.53 kHz
18.66 MHz

Transmit Freq Error
% 4B Bandwidth

Total Power

OBW Power
xdB

Span 40 MHz
Sweep 1.267 ny

31.3 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Freg 2.535000000 GHz

el Offaet 220 dB
Ref 30.00 dBm

Span 40 MHz2
Sweep 1.267 nv

Center 2.535 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 31.6 dBm
17.886 MHz
-528.16 kHz CBW Power

18.97 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
% 4B Bandwidth

OCC_5G_n7_15KHz_.QPSK_20M CH512000

At Spectrn Analyrer_Drcapie) W
T
Center Freg 2.560000000 GHz
—e- Trig Fres
Sl aw WAzan 20
Ref Offast 228 48
ef 3 dBm

Cantar Freq 2. OHz
RAun AvgilHold: 1001100

EVBW 620 kHz

Occupled Bandwidth

17.858 MHz
528.88 kHz
18.60 MHz

Transmit Freq Error
% 4B Bandwidth

Total Power

OBW Power
xdB

T 7, s
Radie St Nane

Radis Devien: BTS

Span 40 MHz
Sweep 1.267 ny

30.3 dBm

99.00 %
-26.00 dB

Ceantar Freq: 2512600000 GH:
¥ Trig: Free Run AvglHeld: 1007100
BAan: 20 4B

PN APTOY APy

L lpahrsiadts

Center 2.513 GHz

#Res BW 270 kHz EVBW 820 kHz

Occuplied Bandwidth Total Power 30.1 dBm
22.776 MHz

~428.10 kHz OBW Power
23.69 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
% 4B Bandwidth

e "

OCC_5G_n7_15KHz_.QPSK_25M CH511500

Ref Offaet 22.0 dB8
Ref 30.00 dBm

a g i e el

Center 2.535 GHz
#Res BW 270 kHz

Occupled Bandwidth
22.812 MHz
~419.84 kHz
24.72 MHz

Transmit Freq Error
% 4B Bandwidth

EVBW 820 kHz

Total Power

OBW Power
xdB

Sweep 1ms

30.1 dBm

99.00 %
-26.00 dB

Agibennt Spectrsan Analyrer Dcupli W
-

Canter Freq 2.557500000 GHz c Freq: 2557600000 G Radie Sut: Mone
o Trig Free Aun AglHald: 109700

BAzan: 20 4B

el Offaet 220 dB
Ref 30.00 dBm

e S PP

Center 2.558 GHz
#Res BW 270 kHz

EVBW 820 kHz

Occupied Bandwidth Total Power 20.2 dBm
22.860 MHz

443.00 kHz OBW Power
23.83 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
% 4B Bandwidth
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OCC_5G_n7_15KHz_.QPSK_30M CH503000

OCC_5G_n7_15KHz_.QPSK_30M CH507000

Agibernt Spestrusn Aalyrer Dy W
-

T
Radie St Nane

Canter Freg 2.515000000 GHz t Fraq. 2515000000 GHz

AvgilHold: 1001100
R;

Ref Offaet 22.0 dB8
Ref 30.00 dBm

Center 2.515 GHz

#Res BW 300 kHz EVBW 1 MHz Sweep 1ms

Occupled Bandwidth Total Power
28.551 MHz
40.237 kHz OBW Power 99.00 %
20.55 MHz xdB -26.00 dB

30.2 dBm

Transmit Freq Error
% 4B Bandwidth

Agibennt Spectrsn Analyrer sl W
-

Center Freg 2.535000000 GHz

el Offaet 220 dB

Center 2.535 GHz

#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth

28.497 MHz
42.881 kHz OBW Power
20.54 MHz x dB

Total Power

Transmit Freq Error
% 4B Bandwidth

Radio Sei: Hone

Radis Devics: 6TS

Ref 30.00 dBm

WOl

30.2dBm

99.00 %
-26.00 dB

OCC_5G_n7_15KHz_.QPSK_30M CH511000

Agibernt Spetrusn Aalyrer Dy W
-

1108 T
Ceanter Freg 2.555000000 GHz Cantar Freq. 2555600000 GHz Radie St Hane

e Trig: Fres Aun AvgilHold: 1001100
SEGilnLaw  BASan: 20 48 Radis Davien: BTS

Aef Offaet 220 dBd
Ref 30.00 d

| PRSP IR Y o

Center 2.555 GHz

#Res BW 300 kHz EVBW 1 MHz Sweep 1ms

Occupled Bandwidth Total Power
28.547 MHz
14.698 kHz OBW Power 99.00 %
20,74 MHz xdB -26.00 dB

28.5 dBm

Transmit Freq Error
% 4B Bandwidth

Agibennt Spectrsn Analyrer Dcupli W
-

Canter Freq 2.520000000 GHz Caar Freq. 2.2

—s- Trig FreeRun
A1 Gt SAzan: 20 4B

Flef Offset 22.0 dBf
ef 30.00 dBi

e

Center 2.52 GHz

#Res BW 430 kHz EVBW 1.3 MHz

Occupied Bandwidth

38.496 MHz
48.030 kHz OBW Power
41.01 MHz x dB

Total Power

Transmit Freq Error
% 4B Bandwidth

Radis Devics: 6TS

e

30.1 dBm

99.00 %
-26.00 dB

Tt

OCC_5G_n7_15KHz_.QPSK_40M CH510000

T ] T
Radia Stk Nune
R:
Ref Offset 22.0 di}
_Ref 30,00 dBm

et A A3 P 8

|
e |

Occupled Bandwidth

38.558 MHz
22.653 kHz OBW Power 99.00 %
40.10 MHz xdB -26.00 dB

Center 2.535 GHz

#Res BW 430 kHz EVBW 1.0 MHz Sweep 1ms

Total Power 20.8 dBm

Transmit Freq Error
% 4B Bandwidth

Agibennt Spectrsn Analyrer Dcupli W

-

Center Freg 2.550000000 GHz
BAizan: 20 48

Flef Offset 22.0 dBf
_Ref 30.00 dBm

Center 2.55 GHz
#Res BW 410 kHz

EVBW 1.3 MHz

Occupied Bandwidth
38.520 MHz
=13.351 kHz OBW Power
30.89 MHz x dB

Total Power

Transmit Freq Error
% 4B Bandwidth

550000030 G)
¥ Trig: Free Run Avglto

Radie Seit: Hone
100/100

20.6 dBm

99.00 %
-26.00 dB
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OCC_5G_n7_15KHz_16QAM_5M CH500500

OCC_5G_n7_15KHz_16QAM_5M CH507000

Agibernt Spestrusn Aalyrer Dy W
-

Center Freg 2.502500000 GHz

T Freq. 2002600000 GHz

G M 2T
Radie St Nane

AvgilHold: 1001100

Ref Offaet 22.0 dB8
Ref 30.00 dBm

Center 2.503 GHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4540 MHz

Transmit Freq Error =1.938 kHz OBW Power
% 4B Bandwidth .820 MHz xdB

Span 10 MHz
Sweep 4.730 m

20.8 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Freg 2.535000000 GHz

el Offaet 220 dB
Ref 30.00 dBm

Center 2.535 GHz

#Res BW 51 kHz EVBW 180 kHz

Occupied Bandwidth Total Power
4.4607 MHz

2.514 kHz OBW Power
4.861 MHz x dB

Transmit Freq Error
% 4B Bandwidth

span 10 MHz2
Sweep 4.733 ny

20.8 dBm

99.00 %
-26.00 dB

OCC_5G_n7_15KHz_16QAM_5M CH513500

Agibennt Spestrus Aalyrer Dy W
-

Canter Freg

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4684 MHz

-15.687 kHz OBW Power
4.956 MHz xdB

Transmit Freq Error
% 4B Bandwidth

Cantar Freq. 2367600000 GHz
Fres Aun AvgilHold: 1001100

1 A D T, T4
Radie St Hane

Radis Devien: BTS

28.6 dBm

99.00 %
-26.00 dB

Cantar Freq: 2.
¥ Trig: Free Run

Center 2.505 GHz

#Res BW 100 kHz EVBW 130 kHz

Occupied Bandwidth Total Power
8.9617 MHz

“A77.74 kHz OBW Power
9.749 MHz x dB

Transmit Freq Error
% 4B Bandwidth

Sweep 2467 m

20.9 dBm

99.00 %
-26.00 dB

Tt

OCC_5G_n7_15KHz_16QAM_10M CH513000

Ref Offaet 220 dff
Ref 30,00 dBm

Center 2.535 GHz

#Res BW 100 kHz EVBW 330 kHz

Occupled Bandwidth Total Power
8.9225 MHz
=177.30 kHz OBW Power

9.586 MHz xdB

Transmit Freq Error
% 4B Bandwidth

Span 20 MHz
Sweep 2467 m

28.9 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli T
-

Canter Freq 2.565000000 GHz [ Freq. 1566000000 Gf

= Trig: Fres Run AvglHe!

BAzan: 20 4B

el Offaet 220 dB
Ref 30.00 dBm

{v"’—h‘-'l“"‘-"\“-i'\oﬂ""w‘—l"\’
h

Center 2.565 GHz

#Res BW 100 kHz EVBW 130 kHz

Occupied Bandwidth Total Power
8.9199 MHz

170.00 kHz OBW Power
0.503 MHz x dB

Transmit Freq Error
% 4B Bandwidth

Radie Stk Hone

1007100

Span 20 MHz2
Sweep 2467 m

20.6 dBm

99.00 %
-26.00 dB
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OCC_5G_n7_15KHz_16QAM_15M CH501500

OCC_5G_n7_15KHz_16QAM_15M CH507000

Agibennt Spestrus Aalyrer Dy W
-

ST A D O, 21
Canter Freg 2.507500000 GHz rfrt; 2507600000 GHz Radie St Nane

AvgilHold: 1001100

Ref Offset 22.0 di}
_Ref 30,00 dBm

Nt o o

Span 30 MHz

#Res BW 150 kMz EVBW 470 kHz Sweep 1.667 ny

Occupled Bandwidth Total Fower 30.2 dBm
13.391 MHz

Transmit Freq Error =343.57 kHz OBW Power 99.00 %

% 4B Bandwidth 14.32 MHz xdB -26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Canter Freq 2.535000000 GHz k : Radie Stk Hone
— ee 3
Radis Devics: 6TS

el Offaet 220 dB
Ref 30.00 dBm

Center 2.535 GHz N ) ] ] B " Span 30 MHz
#Res BW 150 kHz #VBW 470 kkz Sweep 1,667 nv

Occupied Bandwidth Total Power 30.2 dBm
13.445 MHz

Transmit Freq Error =353.78 kHz COBW Power 99.00 %
% 4B Bandwidth 14.20 MHz x dB -26.00 dB

OCC_5G_n7_15KHz_16QAM_15M CH512500

Agibennt Spestrus Aalyrer Dy W
-

G T
Canter Freg 2.562500000 GHz Cantar Frag: 2. Radie St Nune

OHz
e Trig: Fres Aun AvgilHold: 1001100
SEGilnLaw  BASan: 20 48 Radis Davien: BTS

Ref Offast 228 48
ef 3 dBm

Span 30 MHz

EVBW 470 kHz Sweep 1.667 ny

Occupled Bandwidth Total Fower 28.4 dBm
13.378 MHz

Transmit Freq Error 348.92 kHz OBW Power 99.00 %
% 4B Bandwidth 14.05 MHz xdB -26.00 dB

Cantar Freq. 2510000000 GHz
o Trig Free Aun AvglHeld: 1097100
A 18- bl srwe SAzan 20 4B Radie Devize: BTS

Center 2.51 GHz

#WRes BW 200 kHz #VBW 620 kHz Sweep 1.267 nv

Occupied Bandwidth Total Power 30.1 dBm
17.812 MHz

Transmit Freq Error +515.69 kHz CBW Power 99.00 %

% 4B Bandwidth 18.60 MHz x dB -26.00 dB

e "

OCC_5G_n7_15KHz_16QAM_20M CH512000

T
Radie St Nane

Ref Offset 22.0 di}
Ref 30,00 dBm

Center 2535GHz ] ] ) } " Span40 MHz
#WRes BW 200 kHz EVBW 620 kHz Sweep 1.267 ny
Occupled Bandwidth Total Fower 30.3 dBm
17.774 MHz
Transmit Freq Error «513.30 kHz OBW Power 99.00 %
% 4B Bandwidth 8,71 MHz xdB -26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Freq 2.560000000 GHz c Freq. 2550000000 O Radie Stk Hone
= Trig: Fres Run AvglHald: 10ar00

el Offyet 228 d
Ref 30.00 dBm

Center 2.56 GHz ] ) ] ] T span40MHz

#WRes BW 200 kHz #VBW 620 kHz Sweep 1.267 nv

Occupied Bandwidth Total Power 28.9 dBm
17.871 MHz

Transmit Freq Error 522.14 kHz COBW Power 99.00 %
% 4B Bandwidth 18.70 MHz x dB -26.00 dB
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OCC_5G_n7_15KHz_16QAM_25M CH502500

OCC_5G_n7_15KHz_16QAM_25M CH507000

Agibernt Spestrusn Aalyrer Dy W
-

FE3] AN DR 2L
Center Freg 2.512500000 GHz rFrt; 2512600000 GHz Radie St Nane

AvgilHold: 1001100

Ref Offaet 22.0 dB8
Ref 30.00 dBm

[t

Center 2.513 GHz

#WRes BW 270 kHz EVBW 820 kHz Sweep 1ms

Occupled Bandwidth Total Fower 28.1 dBm
22.806 MHz

Transmit Freq Error ~443.35 kHz OBW Power 99.00 %
% 4B Bandwidth 23,74 MHz xdB -26.00 dB

Agibennt Spectrsn Analyrer Dcupli W

i -

Canter Freq 2.535000000 GHz k : Radie St Hone
— ee 3

Radis Devics: 6TS

Flef Offset 220 dBf
Ref 30.00 dBm

Center 2.535 GHz

#Res BW 270 kHz EVBW 820 kHz

Occupied Bandwidth Total Power 20.5 dBm
22.745 MHz

Transmit Freq Error ~438.25 kHz CBW Power 99.00 %
% 4B Bandwidth 23,78 MHz x dB -26.00 dB

OCC_5G_n7_15KHz_16QAM_25M CH511500

OCC_5G_n7_15KHz_16QAM_30M CH503000

Agibernt Spetrusn Aalyrer Dy W
-

¥ T
Canter Freg 2.557500000 GHz Cuntar Freq. 255! Radie St Nane

100000 GHz
o Trig:Fres Run Aug|Hold: 1007100
Sl aw FAzan 20 28 Radis Devize BTS
Ref Offast 228 48
ef 3 dBm

EVBW 820 kHz
Occupled Bandwidth Total Fower 28.5 dBm
22.896 MHz

Transmit Freq Error 415.32 kHz OBW Power 99.00 %
% 4B Bandwidth 23.80 MHz xdB -26.00 dB

Mgt Spectrsin Analyrer Drpied TW

i ™

Canter Freg 2.515000000 GHz Centar Freq: 2515000000 GHz Radie Stk Hone
Trig Fres Run AvglHeld: 100700

a1i Gt siwt SAzan: 20 4B Radis Devics: 6TS

Flef Offset 22.0 dBf
ef 30.00 dB|

Center 2.515 GHz
WRes BW 300 kHz EVBW 1 MHz

Occupied Bandwidth Total Power 28.9 dBm
28.592 MHz

Transmit Freq Error 26.994 kHz CBW Power 99.00 %

% 4B Bandwidth 20.57 MHz x dB -26.00 dB

e "

OCC_5G_n7_15KHz_16QAM_30M CH511000

=] T
Radia St Hane

Ref Offset 22.0 di}
_Ref 30,00 dBm

Center 2.535 GHz
#WRes BW 300 kHz EVBW 1 MHz Sweep 1ms

Occupled Bandwidth Total Fower 28.3 dBm
28.498 MHz

Transmit Freq Error =13.327 kHz OBW Power 99.00 %
% 4B Bandwidth 20.57 MHz xdB -26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Canter Freg 2.555000000 GHz c Fre 5000000 O Radie Stk Hone
= Trig: Fres Run AvglHald: 10ar00

el Offaet 220 dB
Ref 30.00 dBm

Center 2.555 GHz
WRes BW 300 kHz EVBW 1 MHz

Occupied Bandwidth Total Power 28.8 dBm
28.518 MHz

Transmit Freq Error =27.089 kHz COBW Power 99.00 %

% 4B Bandwidth 20.73 MHz x dB -26.00 dB
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OCC_5G_n7_15KHz_16QAM_40M CH504000

OCC_5G_n7_15KHz_16QAM_40M CH507000

Agibennt Spetrusn Aalyrer Dy W
-

1 D, L
t Fraeq: 2E20000000 GHz Radie St Nune
AvgilHold: 1001100

Center Freg 2.520000000 GHz
R

Ref Offset 22.0 di}
_Ref 30,00 dBm

r..a. oo s g eyttt

e
bt
2

iCenter 2.52 GHz

#Res BW 430 kHz EVBW 1.0 MHz Sweep 1ms

Occupled Bandwidth Total Fower 28.1 dBm
38.548 MHz

Transmit Freq Error 30.222 kHz OBW Power 99.00 %
% 4B Bandwidth 30.80 MHz xdB -26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
I ¥
Canter Freq 2.535000000 GHz k : Radie Stk Hone
— ee
Radis Devics: 6TS

Flef Offset 22.0 dBf
_Ref 30.00 dBm

Center 2.535 GHz

#Res BW 430 kHz EVBW 1.3 MHz

Occupied Bandwidth Total Power 20,0 dBm
38.500 MHz

Transmit Freq Error 12.043 kHz COBW Power 99.00 %

% 4B Bandwidth 41.26 MHz x dB -26.00 dB

OCC_5G_n7_15KHz_16QAM_40M CH510000

Agibernt Spetrusn Aalyrer Dy W
-

¥ T
Canter Freg 2.550000000 GHz Cantar Frag: 2. Radie St Nune

OHz
¥ Trig: Free Aun AvgilHold: 1001100

SliGidnlaw  BASan: 20 48 Radis Devien: BTS

Ref Offset 22.0 di}
ef 3 o

L RIS RN P DY

Center 255GHz ] ] ) T Span80MHz
#Res BW 430 kHz EVBW 1.0 MHz Sweep 1ms

Occupled Bandwidth Total Fower 28.8 dBm
38.562 MHz

Transmit Freq Error <A7.391 kHz OBW Power 99.00 %
% 4B Bandwidth 30.95 MHz xdB -26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Canter Freq 2.502500000 GHz Cantar Freq: 2502600000 GH:

H:
¥ Trig: Free Run AvglHeld: 100700

a1i Gt siwt SAzan: 20 4B Radis Devics: 6TS

el Offaet 220 dB

iCenter 2.503 GHz o ) ] ] I " span 10 MHz
#Res BW 51 kHz #VBW 160 kHz Sweep 4730 ny

Occupied Bandwidth Total Power 20.1 dBm
4.4741 MHz

Transmit Freq Error =3.411 kHz CBW Power 99.00 %
% 4B Bandwidth 4.980 MHz x dB -26.00 dB

e "

OCC_5G_n7_15KHz_64QAM_5M CH513500

= ¥
Radie St Hane
evicn: BTS

Ref Offset 22.0 di}
Ref 30,00 dBm

Center 2535GHz ] ] ) ) " Span 10 MHz
#Res BW 51 kHr EVBW 180 kHz Sweep 4.730 ny

Occupled Bandwidth Total Fower 28.5 dBm
4.4863 MHz

Transmit Freq Error =11.226 kHz OBW Power 99.00 %
% 4B Bandwidth 4,909 MHz xdB -26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Canter Freq 2.567500000 GHz ] Freq: 2367600000 O Radie Stk Hone
= Trig: Fres Run AvglHald: 10ar00
BAan: 20 4B

Flef Offset 22.0 dBf
_Ref 30,00 dBm

Center 2.568 GHz I ) ] ] I " span 10 MHz

#Res BW 51 kHz #VBW 160 kHz Sweep 4730 ny

Occupied Bandwidth Total Power 20.2 dBm
4.4954 MHz

Transmit Freq Error =11.527 kHz COBW Power 99.00 %
% 4B Bandwidth 4,083 MHz x dB -26.00 dB
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OCC_5G_n7_15KHz_64QAM_10M CH501000

OCC_5G_n7_15KHz_64QAM_10M CH507000

Agibernt Spetrusn Aalyrer Dy W
-

Canter Freg 2.505000000 GHz t Fraq. 2508000000 GHz Radie Stk Nune
AvgilHold: 1001100
R;

Ref Offaet 220 dff
Ref 30,00 dBm

Span 20 MHz
HRes BW 100 kHz FVBW 330 kHz Sweep 2487 m
Occupled Bandwidth Total Fower 28.4 dBm
8.9342 MHz
Transmit Freq Error =182.01 kHz OBW Power 99.00 %
% 4B Bandwidth 9.522 MHz xdB -26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Freg 2.535000000 GHz

el Offaet 220 dB
Ref 30.00 dBm

Center 2.535 GHz i ) ] ] B " Span 20 MHz
leRes BW 100 kHz SVBW 330 kHz Sweep 2467 m

Occupied Bandwidth Total Power 28.8 dBm
8.9010 MHz

Transmit Freq Error =186.50 kHz COBW Power 99.00 %
% 4B Bandwidth 0,625 MHz x dB -26.00 dB

OCC_5G_n7_15KHz_64QAM_10M CH513000

Ao Spetrom Analyrer  Decsie W
b 0 ™ s
Canter Freg 2.565000000 GHz Cantar Frag: 2. GHz Radie St Nane
e Trig: Fres Aun AvgilHold: 1001100
SEGilnLaw  BASan: 20 48 Radis Davien: BTS

Aef Offaet 220 dBd
Ref 30.00 dBm

FVBW 330 kHz Sweep 2487 m
Occupled Bandwidth Total Fower 28.7 dBm
8.9209 MHz

Transmit Freq Error =190.37 kHz OBW Power 99.00 %
% 4B Bandwidth 9.514 MHz xdB -26.00 dB

Centar Freq. 2507600000 GHz
¥ Trig: Free Run AvglHeld: 100700
Radis Daview BTS

o il

Center 2.508 GHz I ) ] ] " Span 30 MHz
#Res BW 150 kHz #VBW 470 kkz Sweep 1,667 nv

Occupied Bandwidth Total Power 20.9 dBm
13.361 MHz

Transmit Freq Error =352.66 kHz COBW Power 99.00 %

% 4B Bandwidth 14.08 MHz x dB -26.00 dB

e "

OCC_5G_n7_15KHz_64QAM_15M CH512500

¥ T
Radie St Hane

Ref Offaet 22.0 dB8
Ref 30.00 dBn

Center 2535GHz ] ] ) ) " Span 30 MHz
#Res BW 150 kMz EVBW 470 kHz Sweep 1.667 ny
Occupled Bandwidth Total Fower 20.8 dBm
13.407 MHz
Transmit Freq Error =348.65 kHz OBW Power 99.00 %
% 4B Bandwidth 14.20 MHz xdB -26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Canter Freq 2.562500000 GHz c Freq. 2 562600000 G Radie Stk Hone
= Trig: Fres Run AvglHald: 10ar00

el Offaet 220 dB
Ref 30.00 dBm

Center 2.563 GHz ) ] ] T span30MHz
#Res BW 150 kHz #VBW 470 kkz Sweep 1,667 nv

Occupied Bandwidth Total Power 20.2 dBm
13.381 MHz

Transmit Freq Error 363.25 kHz COBW Power 99.00 %

% 4B Bandwidth 14.02 MHz x dB -26.00 dB
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OCC_5G_n7_15KHz_64QAM_20M CH502000

OCC_5G_n7_15KHz_64QAM_20M CH507000

Agibennt Spestrusn Analyrer Dy W
-

Center Freg 2.510000000 GHz

Ref Offaet 22.0 dB8
Ref 30.00 dBm

Occupled Bandwidth
17.837 MHz
-530.80 kHz
18.60 MHz

Transmit Freq Error
% 4B Bandwidth

t Fraeq: 2510000000 GHz
A:

FE31 3 AN RO 2L
Radia St Nane

AvgilHold: 1001100

EVBW 620 kHz

Total Power

OBW Power
xdB

Span 40 MHz
Sweep 1.267 ny

30.2 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Freg 2.535000000 GHz

Flef Offset 22.0 dBf
_Ref 30,00 dBm

Center 2.535 GHz
WRes BW 200 kHz
Occupied Bandwidth
17.877 MHz
-528.27 kHz
18.76 MHz

Transmit Freq Error
% 4B Bandwidth

#VBW 620 kHz

Total Power

OBW Power
x dB

Radie Sei: Hone

Radis Devics: 6TS

Span 40 MHz2
Sweep 1.267 nv

20.7 dBm

99.00 %
-26.00 dB

OCC_5G_n7_15KHz_64QAM_20M CH512000

Agibennt Spestrusn Analyrer Dy W
-

Center Freg 2.560000000 GHz

Ref Offset 22.0 di}
ef 3 dB

Occupled Bandwidth

17.822 MHz
538.87 kHz
18.67 MHz

Transmit Freq Error
% 4B Bandwidth

Cantar Frag:2
o= Trig Fres Run
Sl aw FAzan 20 28

EVBW 620 kHz

Total Power

OBW Power
xdB

OHz
AvgilHold: 1001100

¥ T
Radie St Nane

Radis Devien: BTS

Span 40 MHz
Sweep 1.267 ny

28.5 dBm

99.00 %
-26.00 dB

Centar Freq: 2512600000 GH:
Trig Fres Run AvglHeld: 100700

A1 Gt SAzan: 20 4B

Center 2.513 GHz
#Res BW 270 kHz
Occupied Bandwidth
22.812 MHz
~414.07 kHz
23.88 MHz

Transmit Freq Error
% 4B Bandwidth

EVBW 820 kHz

Total Power

OBW Power
x dB

Radis Devics: 6TS

28.6 dBm

99.00 %
-26.00 dB

Tt

OCC_5G_n7_15KHz_64QAM_25M CH511500

Ref Offaet 22.0 dB8
Ref 30.00 dBm

il
L sppberpr v

Center 2.535 GHz
#Res BW 270 kHz
Occupled Bandwidth
22.823 MHz
~431.71 kHz
23.80 MHz

Transmit Freq Error
% 4B Bandwidth

EVBW 820 kHz

Total Power

OBW Power
xdB

Span 50 MHz
Sweep 1ms

28.1 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Freg 2.557500000 GHz

eq. 2 557600000
¥ Trig: Free Run

BAizan: 20 48

el Offaet 220 dB
Ref 30.00 dBm

Center 2.558 GHz
#Res BW 270 kHz

Occupied Bandwidth

22.815 MHz
453.59 kHz
24.91 MHz

Transmit Freq Error
% 4B Bandwidth

HEVBW 820 kHz

Total Power

OBW Power
x dB

al
Avglto

Radle Sei: Hone

1007100

28.4 dBm

99.00 %
-26.00 dB
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OCC_5G_n7_15KHz_64QAM_30M CH503000

OCC_5G_n7_15KHz_64QAM_30M CH507000

Agibernt Spetrusn Aalyrer Dy W
-

Center Freg 2.515000000 GHz

Ref Offaet 22.0 dB8
Ref 30.00 dBm

Center 2.515 GHz
#Res BW 300 kHz

Occupled Bandwidth

28.579 MHz
24.151 kHz
20.53 MHz

Transmit Freq Error
% 4B Bandwidth

t Fraq: 2515000000 GHz
[ AvgilHold: 1001100

EVBW 1 MHz Sweep 1ms

Total Power 28.0 dBm

OBW Power 99.00 %
xdB -26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Freg 2.535000000 GHz

el Offaet 220 dB
Ref 30.00 dBm

Center 2.535 GHz
#Res BW 300 kHz

Occupied Bandwidth
28.499 MHz

=16.920 kHz
x dB Bandwidth 20.63 MHz

Transmit Freq Error

5o 4 AN e i, e

#VBW 1 MHz

Radie Sei: Hone

Radis Devics: 6TS

Total Power 20.0 dBm

OBW Power 99.00 %
x dB -26.00 dB

OCC_5G_n7_15KHz_64QAM_30M CH511000

Agibernt Spetrusn Aalyrer Dy W
-
Center Freg 2.555000000 GHz

Ref Offast 22.0 d8
ef 3 dBm

Center 2.555 GHz
#Res BW 300 kHz
Occupled Bandwidth
28.551 MHz
2.508 kHz
20.66 MHz

Transmit Freq Error
% 4B Bandwidth

Cantar Freq. 2 555000000
~e- Trig:Free Run
Sl aw  BAtan: 20 48

1101 T
OHz Radia St Nane

AvgilHold: 1001100

Radis Davien: BTS

EVBW 1 MHz

Total Power 28.6 dBm

OBW Power 99.00 %
xdB -26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Freg 2.520000000 GHz

el Offaet 220 dB

e

Center 2.52 GHz
#Res BW 430 kHz

Occupied Bandwidth
38.460 MHz

74.816 kHz
30.91 MHz

Transmit Freq Error
% 4B Bandwidth

Cartar Freq. 2
o= TrigiFres Run
A 18- bl srwe SAuan 20 48

EVBW 1.3 MHz

Total Power 28.8 dBm

OBW Power 99.00 %
x dB -26.00 dB

Tt

OCC_5G_n7_15KHz_64QAM_40M CH510000

Ref Offset 22.0 di}
_Ref 30.00 dB

1y T
Radia St Nane

Loy oo i o A e et e

| p——T>

Center 2.535 GHz
#Res BW 430 kHz

Occupled Bandwidth
38.508 MHz

10.310 kHz
30.98 MHz

Transmit Freq Error
% 4B Bandwidth

EVBW 1.1 MMz

TN
Mg o T

Span 80 MHz
Sweep 1ms

Total Power 28.6 dBm

OBW Power 99.00 %
xdB -26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Freg 2.550000000 GHz

Flef Offset 22.0 dBf
_Ref 30.00 dBm

. Jlr"!""k.

Center 2.55 GHz
#Res BW 410 kHz

Occupied Bandwidth

38.568 MHz
-1.014 kHz
30.84 MHz

Transmit Freq Error
% 4B Bandwidth

550000030 G)
¥ Trig: Free Run AvglHeld: 100700
BAan: 20 4B

Frvh Mgt ol st ey L AN ),

EVBW 1.3 MHz

Radlo Sei: Hone

Total Power 28.4 dBm

OBW Power 99.00 %
x dB -26.00 dB
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OCC_5G_n7_15KHz_256QAM_5M CH500500

OCC_5G_n7_15KHz_256QAM_5M CH507000

Agibernt Spetrusn Aalyrer Dy W
-

Center Freg 2.502500000 GHz

T Freq. 2002600000 GHz
A:

TS A Do T, 21
Radie St Nane

AvgilHold: 1001100

Ref Offaet 22.0 dB8
Ref 30.00 dBm

Center 2.503 GHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4754 MHz

1.331 kHz OBW Power
4.901 MHz xdB

Transmit Freq Error
% 4B Bandwidth

Span 10 MHz
Sweep 4.730 m

27.4 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Freg 2.535000000 GHz

Flef Offset 22.0 dBf
_Ref 30,00 dBm

Center 2.535 GHz

#Res BW 51 kHz EVBW 180 kHz

Occupied Bandwidth Total Power
4.4645 MHz

Transmit Freq Error =11.898 kHz COBW Power
% 4B Bandwidth 4.876 MHz x dB

Radie Stk Hone

Span 10 MHz2
Sweep 4.733 ny

27.5 dBm

99.00 %
-26.00 dB

OCC_5G_n7_15KHz_256QAM_5M CH513500

Agibernt Spetrusn Aalyrer Dy W
-

Ceanter Freg

Center 2.568 GHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4629 MHz

-12.813 kHz OBW Power
5.000 MHz xdB

Transmit Freq Error
% 4B Bandwidth

Cantar Freq. 2367600000 GHz
Fres Aun AvgilHold: 1001100

TR AR O, S
Radie St Nane

Radis Devien: BTS

Span 10 MHz
Sweep 4.730 m

27.4 dBm

99.00 %
-26.00 dB

Cantar Freq: 2.
¥ Trig: Free Run
BAan: 20 4B

Center 2.505 GHz

#Res BW 100 kHz EVBW 130 kHz

Occupied Bandwidth Total Power
8.9426 MHz

=161.66 kHz OBW Power
9.570 MHz x dB

Transmit Freq Error
% 4B Bandwidth

Radis Devics: 6TS

Span 20 MHz2
Sweep 2467 m

27.7 dBm

99.00 %
-26.00 dB

Tt

OCC_5G_n7_15KHz_256QAM_10M CH513000

Ref Offaet 220 dff
Ref 30,00 dBm

Center 2.535 GHz

#Res BW 100 kHz EVBW 330 kHz

Occupled Bandwidth Total Power
8.9186 MHz
-160.77 kHz OBW Power

9,643 MHz xdB

Transmit Freq Error
% 4B Bandwidth

T e T
Radie St Nane

Span 20 MHz
Sweep 2467 m

27.6 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Freg 2.565000000 GHz

el Offaet 220 dB
Ref 30.00 dBm

Center 2.565 GHz

#Res BW 100 kHz EVBW 130 kHz

Occupied Bandwidth Total Power
8.9643 MHz

179.29 kHz OBW Power
9.739 MHz x dB

Transmit Freq Error
% 4B Bandwidth

B65000030 )
= Trig: Fres Run Avglto

Radie Stk Hone

1007100

Span 20 MHz2
Sweep 2467 m

27.5 dBm

99.00 %
-26.00 dB
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Report No.: 2408TW0104-U11

OCC_5G_n7_15KHz_256QAM_15M CH501500

OCC_5G_n7_15KHz_256QAM_15M CH507000

Ao Spetrom Analyrer  Decsie W
i 3 D, L
Canter Freg 2.507500000 GHz t Fraq. 2507600000 GHz Radie Stk Nune
[ AvgilHold: 1001100

R;

Ref Offset 22.0 di}
_Ref 30,00 dBm

b
|

Center 2508GHz ) ] ] ) ) " Span 30 MHz
#Res BW 150 kMz EVBW 470 kHz Sweep 1.667 ny
Occupled Bandwidth Total Fower 27.7 dBm
13.364 MHz
Transmit Freq Error =345.75 kHz OBW Power 99.00 %
% 4B Bandwidth 14,14 MHz xdB -26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Freg 2.535000000 GHz

el Offaet 220 dB
Ref 30.00 dBm

iCenter 2.535 GHz N ) ] ] " Span 30 MHz
#Res BW 150 kHz #VBW 470 kkz Sweep 1,667 nv
Occupied Bandwidth Total Power 27.6 dBm
13.407 MHz
Transmit Freq Error =352.26 kHz COBW Power 99.00 %
% 4B Bandwidth 14.09 MHz x dB -26.00 dB

OCC_5G_n7_15KHz_256QAM_15M CH512500

Agibernt Spetrusn Aalyrer Dy W
-

¥ T
Canter Freg 2.562500000 GHz Cantar Frag: 2. Radie St Nune

OHz
¥ Trig: Free Aun AvgilHold: 1001100

SliGidnlaw  BASan: 20 48 Radis Devien: BTS

Ref Offast 228 48
ef 3 dBm

Span 30 MHz

EVBW 470 kHz Sweep 1.667 ny

Occupled Bandwidth Total Fower 27.7 dBm
13.389 MHz

Transmit Freq Error 37412 kHz OBW Power 99.00 %
% 4B Bandwidth 14,10 MHz xdB -26.00 dB

Ceantar Freq: 2510000000 GHz
Trig: Free Aun AvglHeld: 100700

A1 Gt #Azan: 20 4B Radis Devics: 6TS

Center 2.51 GHz N ) ] ] " Span40 MHz
#WRes BW 200 kHz #VBW 620 kHz Sweep 1.267 nv

Occupied Bandwidth Total Power 27.7 dBm
17.911 MHz

Transmit Freq Error +525.61 kHz CBW Power 99.00 %

% 4B Bandwidth 18.84 MHz x dB -26.00 dB

e "

OCC_5G_n7_15KHz_256QAM_20M CH512000

T
Radie St Nane

Ref Offaet 22.0 dB8
Ref 30.00 dBm

Center 2535GHz ] ] ) B " Span40 MHz
#WRes BW 200 kHz EVBW 620 kHz Sweep 1.267 ny
Occupled Bandwidth Total Fower 27.8 dBm
17.872 MHz
Transmit Freq Error «542.36 kHz OBW Power 99.00 %
% 4B Bandwidth 18.55 MHz xdB -26.00 dB

Agibernt Spectrsn Analyrer Dcupli T
T ™

-
Canter Freq 2.560000000 GHz c Freq. 2550000000 O Radie Stk Hone
= Trig Fres Run AvglHald: 10ar00

Flef Offset 22.0 dBf
_Ref 30,00 dBm

Uit o

Center 2.56 GHz e ) ] ] " Span40 MHz

#WRes BW 200 kHz #VBW 620 kHz Sweep 1.267 nv

Occupied Bandwidth Total Power 26.8 dBm
17.800 MHz

Transmit Freq Error +513.03 kHz CBW Power 99.00 %
% 4B Bandwidth 18.71 MHz x dB -26.00 dB
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Report No.: 2408TW0104-U11

OCC_5G_n7_15KHz_256QAM_25M CH502500

OCC_5G_n7_15KHz_256QAM_25M CH507000

Agibernt Spestrusn Aalyrer Dyl W
-

T i
Canter Freg 2.512500000 GHz t Freq. 2512600000 GHz Radie St Nane
e R AvgilHold: 1001100
R;

Ref Offaet 22.0 dB8
Ref 30.00 dBm

Span 50 MHz
#WRes BW 270 kHz EVBW 820 kHz Sweep 1ms
Occupled Bandwidth Total Fower 27.7 dBm
22.867 MHz
Transmit Freq Error =444 87 kHz OBW Power 99.00 %
% 4B Bandwidth 23.88 MHz xdB -26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Canter Freq 2.535000000 GHz k : Radie Stk Hone
— ee 3
Radis Devics: 6TS
el Offaet 220 dB
Ref 30.00 dBm

PR

N A i

Center 2.535 GHz
#Res BW 270 kHz #VBW 820 kHz
Occupled Bandwidth Total Power 27.8 dBm
22.818 MHz
Transmit Freq Error ~443.87 kHz COBW Power 99.00 %
% 4B Bandwidth 23.66 MHz x dB -26.00 dB

OCC_5G_n7_15KHz_256QAM_25M CH511500

Agibennt Spestrusn Analyrer Dyl W
-

¥ T
Canter Freg 2.557500000 GHz Cuntar Fraq. 255! Radie St Nane

100000 GHz

e Trig:Fres Run Aug|Hold: 1007100

Sl aw FAzan 20 28 Radis Devize BTS
Ref Offast 228 48
ef 3 dBm

EVBW 820 kHz
Occupled Bandwidth Total Fower 26.9 dBm
22.911 MHz

Transmit Freq Error 481.79 kHz OBW Power 99.00 %
% 4B Bandwidth 23,78 MHz xdB -26.00 dB

Centar Freq: 2515000000 GHz
= Trig: Fres Run AvglHeld: 100700
SGilndaw  BASan: 20 48 Radis Daview BTS

AT

jant

Center 2.515 GHz
WRes BW 300 kHz EVBW 1 MHz

Occupied Bandwidth Total Power 27.8 dBm
28.542 MHz

Transmit Freq Error 19.655 kHz COBW Power 99.00 %

% 4B Bandwidth 20.60 MHz x dB -26.00 dB

e "

OCC_5G_n7_15KHz_256QAM_30M CH511000

Ref Offaet 22.0 dB8
Ref 30.00 dBm

ST s WA

iCenter 2535GHz ] ] ] T Span 60 MHz
#Res BW 300 kHz EVBW 1 MHz Sweep 1ms

Occupled Bandwidth Total Fower 27.8 dBm
28.569 MHz

Transmit Freq Error 27.860 kHz OBW Power 99.00 %

% 4B Bandwidth 20.69 MHz xdB -26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Canter Freg 2.555000000 GHz c Fre 5000000 O Radie Stk Hone
= Trig: Fres Run AvglHald: 10ar00

el Offaet 220 dB
Ref 30.00 dBm

Center 2.555 GHz
WRes BW 300 kHz EVBW 1 MHz

Occupied Bandwidth Total Power 27.3dBm
28.529 MHz

Transmit Freq Error -8.797 kHz COBW Power 99.00 %

% 4B Bandwidth 20.66 MHz x dB -26.00 dB
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Report No.: 2408TW0104-U11

OCC_5G_n7_15KHz_256QAM_40M CH504000

OCC_5G_n7_15KHz_256QAM_40M CH507000

Ao Spestesen Aalyres Dycssie W
T

[Center 2.52 GHz
SRes BW 430 kHz

Occupled Bandwidth

EVBW 1.1 MMz

Total Power

38.581 MHz

Transmit Freq Error
% 4B Bandwidth

21.656 kHz
30.94 MHz xdB

OBW Power

Span 80 MHz
Sweep 1ms

27.4 dBm

99.00 %

-26.00 dB

Ao Spestrsn Aaly ey Drcle W
T

Cantor Frac 2.535000000 GHz

Flef Offset 22.0 dBf
Ref 30.00 dBm

iCenter 2.535 GHz

“Res BW 430 kHz EVBW 1.3 MHz

Occupied Bandwidth Total Power
38.582 MHz
46.007 kHz CBW Power

30.95 MHz x dB

Transmit Freq Error
% 4B Bandwidth

Radls St Hone

Span 80 MHz2
Sweep 1ms

27.4 dBm

99.00 %
-26.00 dB

G

[Center 2.55 GHz
SRes BW 430 kHz

Occupled Bandwidth

¥ Trig: Free Aun

Cantar Frag:2

GHz
AvgilHold: 1001100

WAtz 20 48

e

EVBW 1.1 MHz

Total Power

38.630 MHz

Transmit Freq Error
% 4B Bandwidth

-43.954 kHz
30.93 MHz xdB

OBW Power

1140 T
Radie St Nane

Radis Devien: BTS

-
L

Span 80 MHz
Sweep 1ms

27.2 dBm

99.00 %

-26.00 dB
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Report No.: 2408TW0104-U11

Al.2 NR nl2
NR n12
T — Frequency 99% Occupied Bandwidth (MHz) 26 dB bandwidth (MHz)
(MH2)  Tapsk QPSK |16QAM|64QAM|256QAM|BPSK | QPSK |16QAM|64QAM|256QAM
5M |140300| 701.5 |4.4717|4.4674|4.4671|4.4757| 4.4800 |4.899| 5.050 | 4.851 | 5.007 | 4.997
5M |141500| 707.5 |4.4841|4.4634|4.4469|4.4863| 4.4659 |4.961|4.981 | 4.776 | 5.014 | 4.824
5M | 142700 | 713.5 |4.452014.4727|4.4649|4.4678| 4.4602 |4.912|4.927 | 4.871 | 5.047 | 4.968
10M | 140800 704 8.886818.922318.91018.9305| 8.9067 |19.515| 9.491 | 9.574 | 9.600 | 9.557
10M | 141500 707.5 |[8.9077]8.9189|8.9075|8.8955| 8.8950 |9.529| 9.653 | 9.525 | 9.481 | 9.524
10M | 142200 711 8.9093]8.9552|8.91938.8988 | 8.9623 19.432| 9.653 | 9.686 | 9.537 | 9.687
15M | 141300 706.5 ([13.378]13.379/13.398|13.380| 13.363 |14.03| 14.20 | 14.23 | 14.05 | 14.02
15M | 141500 707.5 [13.408|13.362(13.371|13.398| 13.426 |13.98|14.12 | 14.09 | 14.13 | 14.20
15M |141700| 708.5 ([13.419]13.395/13.414|13.407| 13.417 |14.16|14.28 | 14.20 | 14.33 | 14.08
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Report No.: 2408TW0104-U11

OCC_5G_n12_15KHz_.PI2-BPSK_5M CH140300

OCC_5G_n12_15KHz_.PI2-BPSK_5M CH141500

Ml Spppcten Asalyres - Dezailid IW,
-

Center Frag 701.500000 MHz

Center 701.5 MHz

es BW 51 kHz FVBW 160 kHz

Total Power

Occupled Bandwldth
4.4717 MHz

-884 Hz OBW Power
4.890 MHz x dB

Transmit Freq Emor
% dB Bandwidth

¢ Fras: 701.600000 Mz
ras Run AvglHold: 1021100
20 d8

Rm

Radlo Davice: BTS

Span 10 MHz
Sweep 4,733 ms|

80.00 %
-26,00 dB

Agibennt Spectrsn Analyrer Dcupli T8
-
Center Freg 707.500000 MHz

el Offaet 212 dB
_Ref 30,00 dBm

LA !llh !,

Center 707.5 MHz
#Res BW 51 kHz

Occupied Bandwidth
4.4841 MHz

=15.216 kHz
4.961 MHz

Transmit Freq Error
% 4B Bandwidth

Freq: 707 500000 MHz
s Run AvglHeld: 1007100

EVBW 180 kHz

Radie Stk Hone

span 10 MHz2
Sweep 4.733 ny

Total Power 28.6 dBm

OBW Power 99.00 %
x dB -26.00 dB

OCC_5G_n12_15KHz_.PI2-BPSK_5M CH142700

Agibernt Spestrusn Analyrer Dy W
-

Center Freg 713.500000 MHz Qantar Frag: T13.600000 MHz
g Fres A AvglHold 1001100

® Try

Sl aw  BAtan: 20 48

Aol Offaet 21.4 dB8
1 3 dBm

Center 713.5 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4520 MHz
1.458 kHz OBW Power

4.912 MHz xdB

Transmit Freq Error
% 4B Bandwidth

3774 15

]
Radie St Hane

Radis Devien: BTS

Center Freq)
712500000 MHz

Span 10 MHz
Sweep 4.730 m

30.1 dBm

99.00 %
-26.00 dB

Ao Spern iy e Ozl T
o
Center Frag 704,000000 MHz

A 18- bl srwe )

el Offaet 212 dB
0 dB

Center 704 MHz
#Res BW 100 kHz

Occupied Bandwidth
8.8868 MHz

-184.13 kHz
9.515 MHz

Transmit Freq Error
% 4B Bandwidth

Cantar Freq 704
¥ Trig: Free Run
BAan: 20 4B

e o et

EVBW 130 kHz

E—

MHz Radie Stk Hone
AvglHeld: 1007100
Radis Daview BTS

Span 20 MHz2
Sweep 2467 m

Total Power 31.3dBm

OBW Power 99.00 %
x dB -26.00 dB

OCC_5G_n12_15KHz_.PI2-BPSK_10M CH142200

Ref Offaet 212 dB8
Ref 30.00 dBm

R it e

Center 707.5 MHz

#Res BW 100 kHz EVBW 330 kHz

Occupled Bandwidth Total Power
8.9077 MHz
-193.66 kHz OBW Power

9.520 MHz xdB

Transmit Freq Error
% 4B Bandwidth

Radio Stk Hone

Span 20 MHz
Sweep 2467 m

30.2 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Freg 711.000000 MHz B

el Offaet 212 dB
Ref 30.00 dBm

Center 711 MHz
#Res BW 100 kHz

Occupied Bandwidth
8.9093 MHz

174.14 kHz
0.432 MHz

Transmit Freq Error
% 4B Bandwidth

Freq: 711000000 Mz
= Trig: Free Aun
SAizan 20 4B

EVBW 130 kHz

Radie Stk Hone
AvglHeld: 1007100

Center Freq
711.000000 MHz

Span 20 MHz2
Sweep 2467 m

Total Power 30.3 dBm

OBW Power 99.00 %
x dB -26.00 dB
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OCC_5G_n12_15KHz_.PI2-BPSK_15M CH141300

OCC_5G_n12_15KHz_.PI2-BPSK_15M CH141500

Agibernt Spestrusn Aalyrer Dy W
-

Center Freg 706.500000 MHz

Ref Offaet 212 dB8
Ref 30,00 dBm

Center 706.5 MHz

#Res BW 150 kHz EVBW 470 kHz

Occupled Bandwidth Total Power
13.378 MHz
-360.37 kHz OBW Power

14.03 MHz xdB

Transmit Freq Error
% 4B Bandwidth

Radio St Hane

Span 30 MHz
Sweep 1.667 m

30.2 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Freg Fraq 707 500060 Wi Radls St Hone

s Run AvglHeld: 1007100
Radis Daview BTS

el Offaet 212 dB
_Ref 30,00 dBm

Center 707.5 MHz

Span 30 MHz2
#Res BW 150 kHz

#VBW 470 kkz Sweep 1,667 nv

Occupied Bandwidth
13.408 MHz

~340.85 kHz OBW Power 99.00 %
13.98 MHz x dB -26.00 dB

Total Power 30.1 dBm

Transmit Freq Error
% 4B Bandwidth

OCC_5G_n12_15KHz_.PI2-BPSK_15M CH141700

Agibennt Spestrusn Analyrer Dy W
-

Cantar Freq TO0 560000 MHz
. Fres Aun AvgilHold: 1001100

Center 708.5 MHz

#Res BW 150 kHz EVBW 470 kHz

Occupled Bandwidth Total Power
13.419 MHz
A73.13 kHz OBW Power

14.16 MHz xdB

Transmit Freq Error
% 4B Bandwidth

Radio Stk Hone

Radis Devien: BTS

Span 30 MHz
Sweep 1.667 m

30.1 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli T8
-

Canter Freg 701.500000 MHz Cantar Freq 701.500000 MHz Radie Stk Hone
= Trig: Fres Run AvglHeld: 1007100
SGilndaw  BASan: 20 48 Radis Daview BTS

el Offaet 212 dB

Y
a1V Y

Center 701.5 MHz

Span 10 MHz2
WRes BW 51 kHz

#VBW 160 kHz Sweep 4730 my

Occupied Bandwidth
4.4674 MHz

Transmit Freq Error <528 Hz
% 4B Bandwidth

Total Power 280.4 dBm

OBW Power 99.00 %
5.050 MHz x dB -26.00 dB

e "

OCC_5G_n12_15KHz_.QPSK_5M CH142700

Ref Offaet 212 dB8
_Ref 30,00 dBm

Center 707.5 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4634 MHz
-9.964 kHz OBW Power

4.981 MHz xdB

Transmit Freq Error
% 4B Bandwidth

Radio Suk Hone

R evicn: BTS

Span 10 MHz
Sweep 4.730 m

28.4 dBm

99.00 %
-26.00 dB

#Res BW 51 kHz

Agibennt Spectrsn Analyrer Dcupli W
-

Canter Freg 713,.500000 MHz Cew Freq 712.500000 MHz Radie Stk Hone

¥ Trig: Free Run AvglHeld: 1007100

el Offaet 212 dB
Ref 30.00 dBm

| e e

Center 713.5 MHz

Span 10 MHz2
Sweep 4.733 ny

EVBW 180 kHz
Occupied Bandwidth
4.4727 MHz

=2.241 kHz OBW Power 99.00 %
4.027 MHz x dB -26.00 dB

Total Power 28.5dBm

Transmit Freq Error
% 4B Bandwidth
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OCC_5G_n12_15KHz_.QPSK_10M CH140800 OCC_5G_n12_15KHz_.QPSK_10M CH141500

Agibennt Spestrusn Analyrer Dy W
-

Center Freg 704.000000 MHz

Ref Offaet 212 dB8
Ref 30,00 dBm

e
ST

iCenter 704 MHz

#Res BW 100 kHz EVBW 330 kHz

Occupled Bandwidth Total Power
8.9223 MHz
-182.53 kHz

9.401 MHz

Transmit Freq Error
% 4B Bandwidth

OBW Power
xdB

Radio St Hane

Span 20 MHz
Sweep 2467 m

28.5 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Canter Freg 707.500000 MHz Freq: 707 500000 Mz Radie Stk Hone

s Run AvglHeld: 1007100

el Offaet 212 dB
Ref 30.00 dBm

[y
o g

Center 707.5 MHz

Span 20 MHz2
#Res BW 100 kHz

EVBW 130 kHz Sweep 2467 nv

Occupied Bandwidth Total Power
8.9189 MHz
-204.50 kHz

0.653 MHz

20.5 dBm

Transmit Freq Error
% 4B Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

OCC_5G_n12_15KHz_.QPSK_10M CH142200

Agibernt Spestrusn Aalyrer Dy W
-
Center Freg 711.000000 MHz

¥ Trig: Free Aun

Sl aw  BAtan: 20 48

Ref Offaet 212 dB8
1 3 dBm

b,

EVBW 330 kHz

Occupled Bandwidth Total Power
8.9552 MHz
171.33 kHz

9,653 MHz

Transmit Freq Error
% 4B Bandwidth

OBW Power
xdB

Cantar Freq 711000000 MHz
AvgilHold: 1001100

L e

= AR
Radie St Nane

Radis Devien: BTS

Center Freq)
711.000000 MHz

Span 20 MHz
Sweep 2467 m

28.6 dBm

99.00 %
-26.00 dB

Cantar Freq 700.500000 Mz Radie Stk Hone
¥ Trig: Free Run AvglHeld: 1007100

Radis Devics: 6TS

Center 706.5 MHz

#Res BW 150 kHz #VBW 470 kkz Sweep 1,667 nv

Occupied Bandwidth Total Power
13.379 MHz
-330.73 kHz
14.20 MHz

20.6 dBm

Transmit Freq Error
% 4B Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

e "

Ref Offaet 212 dB8
Ref 30,00 dBm

Center 707.5 MHz

#Res BW 150 kHz EVBW 470 kHz

Occupled Bandwidth Total Power
13.362 MHz
-367.23 kHz

14.12 MHz

OBW Power
xdB

Transmit Freq Error
% 4B Bandwidth

Radio Stk one

Span 30 MHz
Sweep 1.667 m

30.6 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
i -
Freq: 700.500000 Mz Radie Stk Hone

[ L
Center Freg 708.500000 MHz . 5! ‘AvilHeld: 1091100

¥ Trig: Free Run

el Offaet 212 dB
Ref 30.00 dBm

CRPUNUNE PP S -a‘m.v‘u’

Center 70B.5 MHz
#Res BW 150 kHz

Span 30 MHz2
Sweep 1.867 nv

EVBW 470 kHz

Occupied Bandwidth Total Power
13.395 MHz
365.07 kHz

14.28 MHz

20.6 dBm

Transmit Freq Error
% 4B Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB
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Report No.: 2408TW0104-U11

OCC_5G_n12_15KHz_16QAM_5M CH140300

OCC_5G_n12_15KHz_16QAM_5M CH141500

Agibennt Spestrusn Analyrer Dy W
-

Center Freg 701.500000 MHz

Ref Offaet 212 dB8
_Ref 30,00 dBm

Center 701.5 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4671 MHz
-9.570 kHz OBW Power

851 MHz xdB

Transmit Freq Error
% 4B Bandwidth

Radie St Hane

f Fraq: TO1.500000 MHz
A AvgilHold: 1001100

Sweep 4.730 m

28.4 dBm

99.00 %
-26.00 dB

Agibennt Spectrsan Analyrer Dcupli T
T s -

Center Freg 707.500000 MHz

el Offaet 212 dB
Ref 30.00 dBm

i Y

Center 707.5 MHz
WRes BW 51 kHz

Span 10 MHz
EVBW 180 kHz

Occupied Bandwidth Total Power
4.4469 MHz
-8.681 kHz CBW Power

4.776 MHz x dB

Transmit Freq Error
% 4B Bandwidth

Freq: 707 500000 MHz
s Run AvglHeld: 1007100

Radie Stk Hone

Span 10 MHz2
Sweep 4.733 ny

28.4 dBm

99.00 %
-26.00 dB

OCC_5G_n12_15KHz_16QAM_5M CH142700

Agibernt Spestrusn Analyrer Dy W
-

Center Freg 713.500000 MHz Qantar Frag: T13.600000 MHz
g Fres A AvglHold 1001100

. Try
Sl aw  BAtan: 20 48

Ref Offaet 212 dB8
1 3 dBm

Center 713.5 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4649 MHz
-5.586 kHz OBW Power

4.871 MHz xdB

Transmit Freq Error
% 4B Bandwidth

Radio Suk Hone

Radis Devien: BTS

Sweep 4.730 m

28.3 dBm

99.00 %
-26.00 dB

Agiberet Spectsin Analyrer  Dyeapi] W

= .

Center Frag 704000000 MHz Camtar Freq 704.000000
= Trig: Fres Aun

A 18- bl srwe SAuan 20 48

el Offaet 212

Center Freq)
712500000 MHz

Span 10 MHz

#Res BW 100 kHz EVBW 130 kHz

Occupied Bandwidth Total Power
8.9101 MHz
-185.79 kHz CBW Power

9.574 MHz x dB

Transmit Freq Error
% 4B Bandwidth

MHz
AvglHeld: 1007100

R s et

Radie Sei: Hone

Radis Devics: 6TS

28.7 dBm

99.00 %
-26.00 dB

Tt

OCC_5G_n12_15KHz_16QAM_10M CH142200

Ref Offaet 212 dB8
Ref 30.00 dBm

Center 707.5 MHz

#Res BW 100 kHz EVBW 330 kHz

Occupled Bandwidth Total Power
8.9075 MHz
184.25 kHz OBW Power

9.525 MHz xdB

Transmit Freq Error
% 4B Bandwidth

Radio Suk Hone

Sweep 2467 m

28.3 dBm

99.00 %
-26.00 dB

Agibernt Spectrsn Analyrer Dcupiie] W
-

= Trig Fres Run
Dbl L siw SAzan 20 4B

el Offaet 212 dB
Ref 30.00 dBm

Center 711 MHz
#Res BW 100 kHz

Span 20 MHz
#VBW 330 kHz

Occupied Bandwidth Total Power
8.9193 MHz
173.42 kHz CBW Power

0.686 MH2 x dB

Transmit Freq Error
% 4B Bandwidth

Center Freg 711.000000 MHz Cantar Freq: 711.060000 Mz
AvglHold: 100100

Radie Sei: Hone

Span 20 MHz2
Sweep 2467 m

28.5 dBm

99.00 %
-26.00 dB

(o

Center Freq
711.000000 MHz
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OCC_5G_n12_15KHz_16QAM_15M CH141300 OCC_5G_n12_15KHz_16QAM_15M CH141500

Agibennt Spestrusn Analyrer Dy W
-

Center Freg 706.500000 MHz

Ref Offaet 212 dB8
Ref 30,00 dBm

Center 706.5 MHz

#Res BW 150 kHz EVBW 470 kHz

Occupled Bandwidth Total Power
13.398 MHz
-375.24 kHz OBW Power

14.23 MHz xdB

Transmit Freq Error
% 4B Bandwidth

Radio St Hane

Span 30 MHz
Sweep 1.667 m

28.6 dBm

99.00 %
-26.00 dB

Agibernt Spectrsn Analyrer Dcupli T
-

Canter Freq 707.500000 MHz ! Mz

Radle Seit: Hone

AvglHeld: 1007100

el Offaet 212 dB

Radis Devics: 6TS

_Ref 30,00 dBm

Center 707.5 MHz

#Res BW 150 kHz EVBW 470 kHz

Occupied Bandwidth
13.371 MHz

=371.22 kHz OBW Power
14.09 MHz x dB

Total Power

Transmit Freq Error
% 4B Bandwidth

Span 30 MHz2
Sweep 1.667 nv

28.5 dBm

99.00 %
-26.00 dB

OCC_5G_n12_15KHz_16QAM_15M CH141700

Agibernt Spetrusn Aalyrer Dy W
-

Cantar Freq TO0 560000 MHz
. Fres Aun AvgilHold: 1001100

Center 708.5 MHz

#Res BW 150 kHz EVBW 470 kHz

Occupled Bandwidth Total Power
13.414 MHz
A76.95 kHz OBW Power

14.20 MHz xdB

Transmit Freq Error
% 4B Bandwidth

Radio Stk Hone

Radis Devien: BTS

Span 30 MHz
Sweep 1.667 m

28.5 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Frag 701500000 MHz Camtar Freq: 701.560000 Mz

—s- Trig FreeRun
A1 Gt SAzan: 20 4B

el Offaet 212 dB

Center 701.5 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupied Bandwidth
4.4757 MHz

=2.425 kHz OBW Power
5.007 MHz x dB

Total Power

Transmit Freq Error
% 4B Bandwidth

Wi
AvglHeld: 1007100

Radie Stk Hone

Radis Devics: 6TS

Span 10 MHz2
Sweep 4.733 ny

27.8 dBm

99.00 %
-26.00 dB

Tt

OCC_5G_n12_15KHz_64QAM_5M CH142700

Mz

Radio Suk Hone

AvgilHold: 1001100

Ref Offaet 212 dB8
Ref 30,00 dBm

Center 707.5 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4863 MHz
-9.489 kHz OBW Power

5.014 MHz xdB

Transmit Freq Error
% 4B Bandwidth

Span 10 MHz
Sweep 4.730 m

27.9 dBm

99.00 %
-26.00 dB

#Res BW 51 kHz

Agibennt Spectrsan Analyrer Dcupli T
-

Center Frag 713.500000 MHz Camtar Freq: 713560000 Mz
e Trig Free Run
SAizan 20 4B

el Offaet 212 dB

Radie Stk Hone

AvglHeld: 1007100

_Ref 30,00 dBm

Center 713.5 MHz
EVBW 180 kHz

Occupied Bandwidth
4.4678 MHz

-9.762 kHz OBW Power
5.047 MHz x dB

Total Power

Transmit Freq Error
% 4B Bandwidth

Span 10 MHz2
Sweep 4.733 ny

27.8 dBm

99.00 %
-26.00 dB
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Report No.: 2408TW0104-U11

OCC_5G_n12_15KHz_64QAM_10M CH140800

OCC_5G_n12_15KHz_64QAM_10M CH141500

Agibennt Spetrusn Aalyrer Dy W
-

Canter Freg 704.000000 MHz

Ref Offaet 212 dB8
Ref 30,00 dBm

T

[

#Res BW 100 kHr

Occupled Bandwidth

8.9305 MHz
-185.99 kHz
9,600 MHz

Transmit Freq Error
% 4B Bandwidth

T i

EVBW 330 kHz

Total Power

OBW Power
xdB

Radio St Hane

Span 20 MHz
Sweep 2467 m

28.0 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli T
-

Center Freg 707.500000 MHz

el Offaet 212 dB
Ref 30.00 dBm

Center 707.5 MHz
#Res BW 100 kHz
Occupied Bandwidth
8.8955 MHz
-188.83 kHz
9.481 MHz

Transmit Freq Error
% 4B Bandwidth

Fraq 707 500060 Wi Radls St Hone

s Run AvglHeld: 1007100

Span 20 MHz2

EVBW 130 kHz Sweep 2467 nv

Total Power 28.3.dBm

OBW Power
x dB

99.00 %
-26.00 dB

OCC_5G_n12_15KHz_64QAM_10M CH142200

Ao Spestrn Aafyror Ot T
o
Center Freq 711.000000 MHz

Sl aw )

Ref Offaet 212 dB8
1 3 dBm

Occupled Bandwidth

8.8988 MHz
1B0.85 kHz
9.537 MHz

Transmit Freq Error
% 4B Bandwidth

Cantar Freq 711000000 MHz
¥ Trig: Free Aun
FAtsan: 20 4B

EVBW 330 kHz

Total Power

OBW Power
xdB

M
AvgilHold: 1001100

Radio Suk Hone

Radis Devien: BTS

Center Freq)
711.000000 MHz

Span 20 MHz
Sweep 2467 m

28.3 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli T
-
Center Freg 706.500000 MHz

A1 Gt

Cantar Freq 700.¢
¥ Trig: Free Run
BAan: 20 4B

MHz Radie Stk Hone
AvglHeld: 1007100
Radis Daview BTS

Rl Offaet 21.2 48
odBm =000 2@@OD D @@

I

|

Center 706.5 MHz
#Res BW 150 kHz
Occupied Bandwidth
13.380 MHz
-347.08 kHz
14.05 MHz

Transmit Freq Error
% 4B Bandwidth

EVBW 470 kHz

Span 30 MHz2
Sweep 1.667 nv

Total Power 28.3.dBm

OBW Power
x dB

99.00 %
-26.00 dB

Tt

OCC_5G_n12_15KHz_64QAM_15M CH141700

Ref Offaet 212 dB8
Ref 30.00 dBm

Center 707.5 MHz
#Res BW 150 kHz

Occupled Bandwidth
13.398 MHz

-363.34 kHz
14,13 MHz

Transmit Freq Error
% 4B Bandwidth

EVBW 470 kHz

Total Power

OBW Power
xdB

Radio Stk Hone

R evicn: BTS

Span 30 MHz
Sweep 1.667 m

28.0 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli T
-

Center Freg 708.500000 MHz B

¥ Trig: Free Run

el Offaet 212 dB
Ref 30.00 dBm

PR

Center 70B.5 MHz
#Res BW 150 kHz
Occupied Bandwidth
13.407 MHz
363.91 kHz
14.33 MHz

Transmit Freq Error
% 4B Bandwidth

EVBW 470 kHz

Fraq 700500000 Wi Radls St Hone

AvglHeld: 1007100

Span 30 MHz2
Sweep 1.667 nv

Total Power 28.2dBm

OBW Power
x dB

99.00 %
-26.00 dB
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OCC_5G_n12_15KHz_256QAM_5M CH140300 OCC_5G_n12_15KHz_256QAM_5M CH141500

Agibernt Spestrusn Aalyrer Dyl W
-

Agibennt Spectrsn Analyrer Dcupli W
-

Center Freg 701.500000 MHz

Ref Offaet 212 dB8
_Ref 30,00 dBm

Center 701.5 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4800 MHz
-10.057 kHz OBW Power

4.997 MHz xdB

Transmit Freq Error
% 4B Bandwidth

f Fraq: TO1.500000 MHz
A AvgilHold: 1001100

Radie St Nane

Center Freg 707.500000 MHz
R

el Offaet 212 dB

Center 707.5 MHz
WRes BW 51 kHz

Span 10 MHz
Sweep 4.730 m

26.2 dBm Occupied Bandwidth

99.00 %
-26.00 dB

Transmit Freq Error

Freq: 707 500000 MHz
s Run AvglHeld: 1007100

_Ref 30,00 dBm

EVBW 180 kHz

4.4659 MHz
-7.436 kHz
% 4B Bandwidth 4.824 MHz

Radie Stk Hone

Radis Devics: 6TS

ki =2,

Span 10 MHz2
Sweep 4.733 my

Total Power 25.0dBm

OBW Power 99.00 %
x dB -26.00 dB

OCC_5G_n12_15KHz_256QAM_5M CH142700

Agibennt Spestrusn Analyrer Dy W
-

Center Freg 713.500000 MHz Qantar Frag: T13.600000 MHz
rig: Fres Aun AvglHold 1001100

- Trig:

Sl aw  BAtan: 20 48

Ref Offaet 212 dB8
1 3 dBm

Center 713.5 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4602 MHz
-8.933 kHz OBW Power

4.968 MHz xdB

Transmit Freq Error
% 4B Bandwidth

Agibennt Spectrsn Analyrer Dcupli W
T s -

Radie St None Center Freg 704.000000 MHz

Radis Devien: BTS A1 Gt

el Offaet 212

Center Freq)
712500000 MHz

Span 10 MHz

Sweep 4.730 ny #WRes BW 100 kHz

25.7 dBm Occupied Bandwidth
8.9067 MHz
-185.67 kHz
9.557 MHz

99.00 %
-26.00 dB

Transmit Freq Error
% 4B Bandwidth

Cantar Freq 704
¥ Trig: Free Run
BAan: 20 4B

EVBW 130 kHz

MHz Radie Stk Hone
AvglHeld: 1007100
Radis Daview BTS

Span 20 MHz2
Sweep 2467 m

Total Power 26.2dBm

OBW Power 99.00 %
x dB -26.00 dB

Tt

OCC_5G_n12_15KHz_256QAM_10M CH142200

Ref Offaet 212 dB8
Ref 30.00 dBm

Center 707.5 MHz

#Res BW 100 kHz EVBW 330 kHz

Occupled Bandwidth Total Power
8.8950 MHz
185.35 kHz OBW Power

9.524 MHz xdB

Transmit Freq Error
% 4B Bandwidth

Agtterl Spectrsn Analyrer Orzssplel T
G g B
Radio St Hone Canter Freg 711.000000 MHz gu

el Offaet 212 dB
Ref 30.00 dBm

Center 711 MHz
#Res BW 100 kHz

Span 20 MHz
Sweep 2467 m

26.0 dBm Occupied Bandwidth

8.9623 MHz
163.10 kHz
0.687 MHz

99.00 %
-26.00 dB

Transmit Freq Error
% 4B Bandwidth

Freq 711.000000 Mz
¥ Trig: Free Run

EVBW 130 kHz

Radie Stk Hone
AvglHeld: 1007100

Center Freq
711.000000 MHz

It

Skl [

Span 20 MHz2
Sweep 2467 m

Total Power 25.0dBm

OBW Power 99.00 %
x dB -26.00 dB
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OCC_5G_n12_15KHz_256QAM_15M CH141300

OCC_5G_n12_15KHz_256QAM_15M CH141500

Aagbernt Spestrsen Anafyrer Orcegsien] W

Center Freq 706.500000 MHz

5
SIEGidl v Radie Devien BTS

Frag T00,500000 MHz Radio St Hane
1001100

Aef Offaet 212 dB8
Ref 30.00 dBm

ICenter 706.5 MHz
SRes BW 150 kHz

Span 30 MHz

EVBW 470 kHz Sweep 1.667 ms

Occupled Bandwidth Total Fower 26.0 dBm
13.363 MHz

Transmit Freq Error «337.78 kHz OBW Power 99.00 %
% 4B Bandwidth 14.02 MHz xdB -26.00 dB

Ao Spestrsn Aaly ey Orclei W

Canter Frag 707.500000 MHz Cemar Freq: 707 500000 Wiz Radie Stk Hone
Trig: Free Aun AvglHeld: 1007100
BAan: 20 4B

el Offaet 212 dB
Ref 30.00 dBm

ICenter 707.5 MHz
SRes BW 150 kHz

Span 30 MHz2

EVBW 470 kHz Sweep 1.667 ms

Occupied Bandwidth Total Power 26.1 dBm
13.426 MHz

Transmit Freq Error =348.55 kHz COBW Power 99.00 %
% 4B Bandwidth 14.20 MHz x dB -26.00 dB

Contar Freg T00 500000 MHz H.ldin Stk None
¥ Trig: Free Aun AvgilHold: 1001100

WAtz 20 48 Radis Devien: BTS

Ref Offaet 212 dB8
1 3 dBm

ICenter 708.5 MHz
SRes BW 150 kHz

Span 30 MHz

EVBW 470 kHz Sweep 1.667 ms

Occupled Bandwidth Total Fower 27.1 dBm
13.417 MHz

Transmit Freq Error 382.90 kHz OBW Power 99.00 %
% 4B Bandwidth 14.08 MHz xdB -26.00 dB
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Al1.3NR Nn13

NR n13
T — Frequency 99% Occupied Bandwidth (MHz) 26 dB bandwidth (MHz)

(MH2)  Tapsk QPSK |16QAM|64QAM|256QAM|BPSK | QPSK |16QAM|64QAM|256QAM

5M |155900| 779.5 |4.4440|4.4682(4.4629|4.4817 | 4.4679 [4.971|4.987 | 4.861 | 5.006 | 4.979
5M | 156400 782 4.4776|4.4678(4.4775(4.4731 | 4.4833 |[4.880| 4.891 | 4.966 | 5.022 | 4.924
5M | 156900 | 784.5 |4.4871|4.4727(4.4572|4.4723| 4.4714 |4.957|5.068 | 4.885 | 4.937 | 4.895
10M - - - - - - - - - - - -
10M | 156400 782 8.930618.9060(8.95018.9217| 8.9160 |9.579| 9.685 | 9.490 | 9.537 | 9.503
10M -- -- -- -- -- -- -- -- -- -- -- --
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Report No.: 2408TW0104-U11

OCC_5G_n13_15KHz_.PI2-BPSK_5M CH155900

OCC_5G_n13_15KHz_.PI2-BPSK_5M CH156400

Agibesnt Spestrusn Aalyrer Dy W
-

Canter Freg 779.500000 MHz . l": S Radie St Nane
ol
R evicn: BTS

Ref Offaet 212 dB8
Ref 30.00 dBm

Center 778,5 MHz ) ] ) i " Span 10 MHz
#Res BW 51 kHr EVBW 180 kHz Sweep 4.730 ny

Occupled Bandwidth Total Fower 20.7 dBm
4.4440 MHz

Transmit Freq Error =1.514 kHz OBW Power 99.00 %
% 4B Bandwidth 4.971 MHz xdB -26.00 dB

Aagbennt Spectren Analyier Dreten W

I T

Canter Freg 782.000000 MHz Freq 742.000000 MHz Radie Stk Hone
- s Run AvglHeld: 1007100

el Offaet 212 dB
Ref 30.00 dBm

p N

Center 782 MHz " ) ] ] - " span 10 MHz
#Res BW 51 kHz #VBW 160 kHz Sweep 4730 ny

Occupied Bandwidth Total Power 20.7 dBm
4.4776 MHz

Transmit Freq Error =5,496 kHz CBW Power 99.00 %
% 4B Bandwidth 4.880 MHz x dB -26.00 dB

OCC_5G_n13_15KHz_.PI2-BPSK_5M CH156900

OCC_5G_n13_15KHz_.PI2-BPSK_10M CH156400

Agibernt Spetrusn Aalyrer Dy W
-

EE )
Canter Freq 784,500000 MHz Cantar Freq TH4 560000 MHz Radie St Hane
e Trig: Fres Aun AvgilHold: 1001100
SEGilnLaw  BASan: 20 48 Radis Davien: BTS

Ref Offaet 212 dB8
1 3 dBm

Center 764.5 MHz
#Res BW 51 kHr EVBW 180 kHz Sweep 4.730 ny

Occupled Bandwidth Total Fower 28,6 dBm
4.4871 MHz

Transmit Freq Error =3.891 kHz OBW Power 99.00 %
% 4B Bandwidth 4.957 MHz xdB -26.00 dB

Agibernt Spectrsn Analyrer Dcupli T
-

Canter Freg 782.000000 MH2z Comar Freq 742.000000 MHz Radio Suk Hone
= Trig: Fres Run AvglHeld: 1007100
S Gl st Radis Daview BTS

el Offaet 212 dB
0 dB

o
Pt AR
iCenter 782 MHz I " ] ) " Span 20 MHz
lRes BW 100 kHz SVBW 330 kHz Sweep 2467 m

Occupied Bandwidth Total Power 20.9 dBm
8.9306 MHz

Transmit Freq Error =165.46 kHz COBW Power 99.00 %

% 4B Bandwidth 9.579 MHz x dB -26.00 dB

e "

OCC_5G_n13_15KHz_.QPSK_5M CH156400

[ =
Radia St Hane

R evicn: BTS

Ref Offaet 212 dB8
_Ref 30,00 dBm

Center 779.5MHz ] ] ) T span10MHz
#Res BW 51 kHr EVBW 180 kHz Sweep 4.730 ny
Occupled Bandwidth Total Fower 28.0 dBm
4.4682 MHz
Transmit Freq Error -6.080 kHz OBW Power 99.00 %
% 4B Bandwidth 4,987 MHz xdB -26.00 dB

Aagbernt Spectrsan Analyier Dreaten W

O

Canter Freg 782.000000 MH2z Cei Freq 742.000000 MHz Radie Stk Hone
= Trig: Fres Run AvglHeld: 1007100

el Offaet 212 dB
Ref 30.00 dBm

Span 10 MHz2
#Res BW 51 kHz #VBW 160 kHz Sweep 4730 my

Occupied Bandwidth Total Power 20.4 dBm
4.4678 MHz

Transmit Freq Error 613 Hz COBW Power 99.00 %

% 4B Bandwidth 4.891 MHz x dB -26.00 dB
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OCC_5G_n13_15KHz_.QPSK_5M CH156900

OCC_5G_n13_15KHz_.QPSK_10M CH156400

Agibernt Spetrusn Analyrer Dy W
-

Canter Freg 784.500000 MHz

t Fraq: TH4 500000 MHz
A:

Radie St Hane

AvgilHold: 1001100

Ref Offaet 212 dB8
Ref 30.00 dBm

Center 784.5 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4727 MHz
-2.782 kHz OBW Power

5.068 MHz xdB

Transmit Freq Error
% 4B Bandwidth

Span 10 MHz
Sweep 4.730 m

28.3 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli T
-

Center Freg 782.000000 MHz

el Offaet 212 dB
Ref 30.00 dBm

#Res BW 100 kHz
Occupied Bandwidth
8.9060 MHz

=181.33 kHz
0.685 MHz2

Transmit Freq Error
% 4B Bandwidth

Freq 782.000000 Mz

Radle Seit: Hone

s Run AvglHeld: 1007100

EVBW 130 kHz

Total Power

OBW Power
x dB

Span 20 MHz2
Sweep 2467 m

20.3 dBm

99.00 %
-26.00 dB

OCC_5G_n13_15KHz_16QAM_5M CH155900

OCC_5G_n13_15KHz_16QAM_5M CH156400

Agibennt Spestrusn Analyrer Dy W
-

M
AvgilHold: 1001100

dBm

Center 779.5 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4629 MHz
-7.757 kHz OBW Power

4.861 MHz xdB

Transmit Freq Error
% 4B Bandwidth

R =
Radia St Hane

Radis Devien: BTS

Span 10 MHz
Sweep 4.730 m

28.1 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Frag 782.000000 MHz Cantar Freq 762
= Trig: Fres Aun
A 18- bl srwe SAuan 20 48

el Offaet 212 dB
0 dB

Center 782 MHz
#Res BW 51 kHz
Occupied Bandwlidth
4.4775 MHz
5.745 kHz
4.966 MHz

Transmit Freq Error
% 4B Bandwidth

EVBW 180 kHz

Total Power

OBW Power
x dB

OO Wiz
AvglHeld: 1007100

M
Radie Stk Hone

Radis Devics: 6TS

Span 10 MHz2
Sweep 4.733 ny

28.1 dBm

99.00 %
-26.00 dB

Tt

OCC_5G_n13_15KHz_16QAM_10M CH156400

Ref Offaet 212 dB8
Ref 30.00 dBm

g S g ey

Center 784.5 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4572 MHz
-1.900 kHz OBW Power

4.885 MHz xdB

Transmit Freq Error
% 4B Bandwidth

R =
Radie St Hane

Span 10 MHz
Sweep 4.730 m

28.2 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Freg 702.000000 MHz B
o Trig Free Run

Freq 782.000000 Mz
AvglHeld: 1007100

BAizan: 20 48

el Offaet 212 dB
Ref 30.00 dBm

e S

Center 782 MHz
#Res BW 100 kHz
Occupied Bandwlidth
8.9501 MHz
=171.96 kHz
0.490 MHz

Transmit Freq Error
% 4B Bandwidth

EVBW 130 kHz

Total Power

OBW Power
x dB

ottt

Radle Seit: Hone

Span 20 MHz2
Sweep 2467 m

28.4 dBm

99.00 %
-26.00 dB
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OCC_5G_n13_15KHz_64QAM_5M CH155900

OCC_5G_n13_15KHz_64QAM_5M CH156400

Agibennt Spestrusn Analyrer Dy W
-

Center Freg 779.500000 MHz

Ref Offaet 212 dB8
Ref 30,00 dBm

Center 779.5 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4817 MHz
-6.444 kHz OBW Power

5.006 MHz xdB

Transmit Freq Error
% 4B Bandwidth

t Fraq: T70.500000 MHz
A AvgilHold: 1001100

Agibennt Spectrsn Analyrer Dcupli W
s -
Radie St Nane Center Freg 782.000000 MHz
R

el Offaet 212 dB
Ref 30.00 dBm

Span 10 MHz

Sweep 4.730 my #Res BW 51 kHz

27.9 dBm Occupied Bandwidth
4.4731 MHz
-1.603 kHz

5.022 MHz

99.00 %
-26.00 dB

Transmit Freq Error
% 4B Bandwidth

Freq 782.000000 Mz Radie Stk Hone

s Run AvglHeld: 1007100

Span 10 MHz2

#VBW 160 kHz Sweep 4730 my

Total Power 27.6 dBm

OBW Power 99.00 %
x dB -26.00 dB

OCC_5G_n13_15KHz_64QAM_5M CH156900

OCC_5G_n13_15KHz_64QAM_10M CH156400

Agibernt Spetrusn Analyrer Dy W
-

Canter Freg 784.500000 MHz

e Trig: Fres Aun
MG v

WAtz 20 48

Ref Offaet 212 dB8
1 3 dBm

Center 784.5 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4723 MHz
3.599 kHz OBW Power

4.937 MHz xdB

Transmit Freq Error
% 4B Bandwidth

Cantar Freq TH4 560000 MHz
AvgilHold: 1001100

Agibennt Spectrsn Analyrer Dcupli W
GE=d = s <
Radie St Nane Center Freg 782.000000 MHz

Radis Devien: BTS A1 Gt

el Offaet 212 dB
0 dB

#Res BW 100 kHz

28.0 dBm Occupied Bandwidth
8.9217 MHz
-158.36 kHz

0.537 MHz

99.00 %
-26.00 dB

Transmit Freq Error
% 4B Bandwidth

Cantar Freq 782.000000 MHz
Trig: Free Aun

BAzan: 20 4B

Radie Stk Hone
AvglHeld: 1007100
Radis Daview BTS

W e o
emprdydin

Span 20 MHz2

EVBW 130 kHz Sweep 2467 nv

Total Power 27.8 dBm

OBW Power 99.00 %
x dB -26.00 dB

Tt

OCC_5G_n13_15KHz_256QAM_5M CH156400

Ref Offaet 212 dB8
Ref 30.00 dBm

Center 779.5 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4679 MHz
2.817 kHz OBW Power

4.979 MHz xdB

Transmit Freq Error
% 4B Bandwidth

Agibennt Spectrsn Analyrer Dcupli W
-

ES =
Radie St Hane

R evicn: BTS

el Offaet 212 dB
Ref 30.00 dBm

Center 782 MHz
WRes BW 51 kHz

Span 10 MHz
Sweep 4.730 m

25.7 dBm Occupied Bandwidth
4.4833 MHz
1.090 kHz

4.924 MHz

99.00 %
-26.00 dB

Transmit Freq Error
% 4B Bandwidth

Center Freg 702.000000 MHz B
o Trig Free Run

Freq 782.000000 Mz Radie Stk Hone

AvglHeld: 1007100

Span 10 MHz2
Sweep 4.733 ny

EVBW 180 kHz

Total Power 25.7 dBm

OBW Power 99.00 %
x dB -26.00 dB
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Report No.: 2408TW0104-U11

OCC_5G_n13_15KHz_256QAM_5M CH156900

OCC_5G_n13_15KHz_256QAM_10M CH156400

At Spetrsm Analyier Do TW
Cantor Freq 784500000 MHz Cantar Frag: 784500000 MHz Radie 5t
Trig: Fres Aun AvgilHold: 1001100

SliGidnlaw  BASan: 20 48 Radis Devien: BTS

Ref Offaet 212 dB8
Ref 30.0

Center 784.5 MHz N ) Span 10 MHz
#Res BW 51 kHz EVBW 180 kHz Sweep 4.73) ms

Occupled Bandwidth Total Fower 25.6 dBm
4.4714 MHz

Transmit Freq Error -6.182 kHz OBW Power 99.00 %
% 4B Bandwidth 4,805 MHz xdB -26.00 dB

gt Spectrsn Analyrer  Orcpiey W
Cantor Frac TH2.000000 MHz Cantar Freq: 732.000000 Wiz Radie

= Trig: Fres Run AvglHeld: 1007100
S Gl st Radis Daview BTS

el Offaet 212 dB
Ref 30.00 dBm

iCenter 782 MHz " " ) Span 20 MHz
sRes BW 100 kHz AVBW 330 kKz Sweep 2467 ms

Occupied Bandwidth Total Power 25.8 dBm
8.9160 MHz

Transmit Freq Error =182.59 kHz COBW Power 99.00 %
% 4B Bandwidth 9.503 MHz x dB -26.00 dB
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Report No.: 2408TW0104-U11

Al1.4 NR n25 (Cover n2)

NR n25
Frequency 99% Occupied Bandwidth (MHz) 26 dB bandwidth (MHz)
BW [Channel
(MH2) T gpgk QPSK |16QAM | 64QAM |256QAM| BPSK | QPSK | 16QAM | 64QAM |256QAM

5M 370500 | 1852.5 |4.4766 | 4.4698 | 4.4772 | 4.3024 | 4.4675 | 4.946 | 4.963 | 5.060 | 4.773 | 4.922
5M 376500 | 1882.5 |4.4715|4.4638 | 4.4739 | 4.4872 | 4.4850 | 5.085 | 4.942 | 5.011 | 5.067 | 5.011
5M 382500 | 1912.5 |4.4813 | 4.4669 | 4.4564 | 4.4715 | 4.4677 | 4.983 | 4973 | 4.897 | 4.959 | 4.829
10M | 371000 1855 8.9314 | 8.9516 | 8.9218 | 8.8888 | 8.9349 | 9.518 | 9.672 | 9.566 | 9.662 | 9.647
10M (376500 | 1882.5 | 8.9525 | 8.8974 | 8.9686 | 8.9368 | 8.9596 | 9.604 | 9.574 | 9.521 | 9.476 | 9.507
10M (382000| 1910 |8.9165|8.9536 |8.9218 | 8.9023 | 8.9233 | 9.557 | 9.624 | 9.595 | 9.496 | 9.653
15M |371500| 1857.5 | 13.418 | 13.394 | 13.403 | 13.400 | 13.394 | 14.21 | 14.25 | 14.25 | 14.03 14.29
15M |376500| 1882.5 | 13.367 | 13.396 | 13.433 | 13.432 | 13.365 | 14.20 | 14.12 | 14.38 | 14.18 14.10
15M |381500| 1907.5 | 13.385| 13.349|13.373 | 13.386 | 13.429 | 14.17 | 14.17 | 14.18 | 14.23 14.28
20M | 372000 1860 17878 | 17.891 | 17.882 | 17.859 | 17.870 | 18.62 | 18.83 | 18.88 | 18.87 18.64
20M |376500| 1882.5 |17.869 |17.830 | 17.850 | 17.859 | 17.850 | 18.90 | 18.70 | 18.76 | 18.67 | 18.71
20M |381000| 1905 |17.860|17.837|17.829 |17.810| 17.888 | 18.67 | 18.78 | 18.69 | 18.63 | 18.54
25M |[372500| 1862.5 | 22.828 | 22.833 | 22.858 | 22.830 | 22.839 | 23.83 | 23.79 | 23.85 | 23.90 | 23.93
25M |376500| 1882.5 | 22.797 | 22.839 | 22.839 | 22.857 | 22.888 | 23.73 | 24.08 | 23.87 | 23.67 | 23.82
25M |[380500| 1902.5 |22.921 |22.793 | 22.855|22.786 | 22.797 | 23.94 | 23.77 | 23.79 | 23.91 | 23.87
30M [373000| 1865 |28.579|28.548 |28.537 |28.577 | 28.593 | 29.56 | 29.63 | 29.65 | 29.70 | 29.57
30M |376500| 1882.5 | 28.593 | 28.527 | 28.538 | 28.510 | 28.501 | 29.75 | 29.64 | 29.63 | 29.68 | 29.72
30M [380000| 1900 |28.433|28.418|28.549 | 28.471 | 28.504 | 29.52 | 29.69 | 29.50 | 29.70 | 29.64
35M |[373500| 1867.5 | 32.179 | 32.141 | 32.117 | 32.161 | 32.219 | 33.34 | 33.32 | 33.36 | 33.34 | 3342
35M |[376500| 1882.5 | 32.154 | 32.143 | 32.099 | 32.136 | 32.125 | 33.38 | 33.33 | 33.29 | 3342 | 33.25
35M |[379500| 1897.5 | 32.038 | 32.166 | 32.204 | 32.152 | 32.061 | 33.32 | 33.31 | 33.25 | 33.23 | 33.34
40M |374000| 1870 | 38.590 | 38.590 | 38.490 | 38.665 | 38.550 | 39.88 | 39.87 | 39.98 | 40.09 | 39.88
40M |376500| 1882.5 | 38.562 | 38.583 | 38.671 | 38.512 | 38.502 | 40.03 | 39.81 | 39.87 | 40.09 | 39.86
40M |379000| 1895 | 38.452 | 38.537 |38.508 | 38.584 | 38.560 | 39.87 | 39.84 | 39.94 | 39.92 | 40.04
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A

Report No.: 2408TW0104-U11

OCC_5G_n25_15KHz_.PI2-BPSK_5M CH370500

OCC_5G_n25_15KHz_.PI12-BPSK_5M CH376500

Agibernt Spetrusn Aalyrer Dy W
-

Canter Freg 1.852500000 GHz rFrt;( 1252600000 GHz

s
Radia St Hone

AvgilHold: 1001100

Aol Offaet 22.4 ¢
Ref 30.00 dBm

Center 1,853 GHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4766 MHz
2470 kHz

4,946 MHz

Transmit Freq Error
% 4B Bandwidth

OBW Power
xdB

Span 10 MHz
Sweep 4.730 m

31.2 dBm

99.00 %

-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
¥

Canter Freq 1.882500000 GHz

Flef Offset 224 4B
_Ref 30,00 dBm

Center 1,883 GHz

Span 10 MHz2
WRes BW 51 kHz

#VBW 160 kHz Sweep 4730 my

Occupied Bandwidth
4.4715 MHz

-14.322 kHz
5.085 MHz

Total Power 30.0 dBm

Transmit Freq Error
% 4B Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

OCC_5G_n25_15KHz_.PI2-BPSK_5M CH382500

Agibennt Spestrusn Analyrer Dy W
-

Center Freg 1.912500000 GHz Cantar Frag: 1012600000 GHz

H

e Trig:Free Run Aug|Hold: 1007100

AfGiinduw  BAtan 20 48
Rl Offast 22.4 48
ef 3 dBm

Center 1.913 GHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4813 MHz
-1.262 kHz

4.083 MHz

Transmit Freq Error
% 4B Bandwidth

OBW Power
xdB

2% T o
Radie St Hane

Radis Devien: BTS

Center Freq|
1812500000 GHz

Sweep 4.730 m

31.1 dBm

99.00 %
-26.00 dB

AT T M
Centar Freq: 1256000000 GH: Radie Stk Hone
¥ Trig: Free Run AvglHeld: 100700

BAizan: 20 48 Radis Devics: 6TS

Center 1,855 GHz

Span 20 MHz2
#Res BW 100 kHz

EVBW 130 kHz Sweep 2467 nv

Occupied Bandwidth
8.9314 MHz

182,47 kHz
0.518 MHz

Total Power 31.5dBm

Transmit Freq Error
% 4B Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

Tt

OCC_5G_n25_15KHz_.PI2-BPSK_10M CH382000

Aol Offaet 2.4

EE=
Radie St Hane

ol
Ref 30.00 dBm -

Center 1,883 GHz

#Res BW 100 kHz EVBW 330 kHz

Occupled Bandwidth Total Power
8.9525 MHz
=174.76 kHz

9,604 MHz

OBW Power
xdB

Transmit Freq Error
% 4B Bandwidth

3.

Span 20 MHz
Sweep 2467 m

2 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
I g
Freq: 1010000000 G| Radie Stk Hone

Center Freg 1,910000000 GHz Ca
- glto

¥ Trig: Free Run
BAan: 20 4B

1007100

el Offaet 2.4 dB
Ref 30.00 dBm

iCenter 1.91 GHz
#Res BW 100 kHz

Span 20 MHz2
Sweep 2467 nv

#VBW 330 kHz
Occupied Bandwidth
8.9165 MHz

165.00 kHz
0.557 MHz

Total Power

Transmit Freq Error
% 4B Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB
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A

Report No.:

2408TWO0104-U11

OCC_5G_n25_15KHz_.PI12-BPSK_15M CH371500

OCC_5G_n25_15KHz_.PI2-BPSK_15M CH376500

Agibennt Spestrusn Analyrer Dy W
-
Canter Freg 1.857500000 GHz

Aol Offaet 22.4 ¢
Ref 30.00 dBm

Center 1,858 GHz
#Res BW 150 kMz

Occupled Bandwidth

Cantar Freq: 1257600000 GHz
res Aun AvgilHold: 1001100

EVBW 470 kHz

Total Power

13.418 MHz

Transmit Freq Error
% 4B Bandwidth

-357.68 kHz
14.21 MHz

OBW Power
xdB

Radis Devien: BTS

Span 30 MHz
Sweep 1.667 m

31.4 dBm

99.00 %

-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Freq 1.882500000 GHz

el Offaet 2.4 dB
Ref 30.00 dBm

Center 1,883 GHz
#Res BW 150 kHz

Occupied Bandwidth

H:
AvglHeld: 100700

EVBW 470 kHz

Total Power

13.367 MHz

Transmit Freq Error
% 4B Bandwidth

~350.16 kHz
14.20 MHz

OBW Power
x dB

o
Radie Stk Hone

Radis Devics: 6TS

Span 30 MHz2
Sweep 1.867 nv

31.5dBm

99.00 %

-26.00 dB

OCC_5G_n25_15KHz_.PI12-BPSK_15M CH381500

OCC_5G_n25_15KHz_.PI2-BPSK_20M CH372000

Agibennt Spestrusn Analyrer Dy W
-

Center Freg 1.907500000 GHz

G

Aol Offaet 22.4 ¢
Ref 30.00 dBm

Occupled Bandwidth

¥ Trig: Free Aun

Cantar Freq: 1807600000 GHz
AvgilHold: 1001100
WAtan: 20 4B

EVBW 470 kHz

Total Power

13.385 MHz

Transmit Freq Error
% 4B Bandwidth

358.35 kHz
14.17 MHz

OBW Power
xdB

HEEs o
Radie St Hone

Radis Devien: BTS

Span 30 MHz
Sweep 1.667 m

31.5 dBm

99.00 %

-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Freq 1.860000000 GHz

A1 Gt

el Offaet 2.4 dB
Ref 30.00 dBm

iCenter 1,86 GHz
#Res BW 200 kHz

Occupied Bandwidth

¥ Trig: Free Run

Cantar Freq: 1 aHz
AvglHeld: 100700
BAan: 20 4B

#VBW 620 kHz

Total Power

17.878 MHz

Transmit Freq Error
% 4B Bandwidth

-537.14 kHz
18.62 MHz

OBW Power
x dB

My =
Radie Stk Hone

Radis Device: 6TS

Sweep 1.267 nv

1.4 dBm

99.00 %

-26.00 dB

Aol Offaet 22.4 ¢
Ref 30.00 dBm

Center 1,883 GHz
#Res BW 200 kHz

Occupled Bandwidth

t Freq. 1882600000 GHz
AvgilHold: 1001100

EVBW 620 kHz

Total Power

17.869 MHz

Transmit Freq Error
% 4B Bandwidth

-535.58 kHz
18.90 MHz

OBW Power
xdB

T
Radie St Hane

R evicn: BTS

Span 40 MHz
Sweep 1.267 ny

31.5 dBm

99.00 %

-26.00 dB

el Offaet 2.4 dB
Ref 30.00 dBm

Center 1.905 GHz
#Res BW 200 kHz

Occupied Bandwidth

aHz
AvglHeld: 100700

#VBW 620 kHz

Total Power

17.860 MHz

Transmit Freq Error
% 4B Bandwidth

527.52 kHz
18.67 MHz

OBW Power
x dB

g
Radie Stk Hone

Span 40 MHz2
Sweep 1.267 nv

31.7 dBm

99.00 %

-26.00 dB
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A

Report

No.: 2408TW0104-U11

OCC_5G_n25_15KHz_.PI12-BPSK_25M CH372500

OCC_5G_n25_15KHz_.PI2-BPSK_25M CH376500

Agibernt Spestrusn Aalyrer Dyl W
-

Center Freg 1.862500000 GHz

Aol Offaet 22.4 ¢
Ref 30.00 dBm

Center 1,863 GHz
#Res BW 270 kHz

Occupled Bandwidth

Cantar Freq. 1682600000 GHz
res A AvgilHold: 1001100

EVBW 820 kHz

Total Power

22.828 MHz

Transmit Freq Error
% 4B Bandwidth

~410.72 kHz
23.83 MHz

OBW Power
xdB

Radis Devien: BTS

Span 50 MHz
Sweep 1ms

31.5 dBm

99.00 %

-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Canter Freq 1.882500000 GHz Freq: 1852600000 GH:
un

AvlHe

Flef Offset 224 4B
Ref 30.00 dBm

Center 1,883 GHz

#Res BW 270 kHz EVBW 820 kHz

Occupied Bandwidth Total Power
22.797 MHz
~436.83 kHz

23,73 MHz

OBW Power
x dB

Transmit Freq Error
% 4B Bandwidth

old: 1007100
Radis Devics: 6TS

31.5dBm

99.00 %
-26.00 dB

OCC_5G_n25_15KHz_.PI2-BPSK_25M CH380500

OCC_5G_n25_15KHz_.PI2-BPSK_30M CH373000

Agibernt Spestrusn Aalyrer Dy W
-

Canter Freg 1.902500000 GHz

G

Aol Offaet 22.4 ¢
Ref 30.00 dBm

Occupled Bandwidth

¥ Trig: Free Aun

Cantar Freq. 1802600000 GHz
AvgilHold: 1001100
FAtsan: 20 4B

EVBW 820 kHz

Total Power

22.921 MHz

Transmit Freq Error
% 4B Bandwidth

44712 kHz
23.04 MHz

OBW Power
xdB

T

Radio Suk Hone

Radis Devien: BTS

31.4 dBm

99.00 %

-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Cantar Freq: 1

Center Freq 1.865000000 GHz
¥ Trig: Free Run

an:
Ayl

A1 Gt

Flef Offset 224 4B
_Ref 30,00 dBm

Center 1,865 GHz

#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth Total Power
28.579 MHz
-8.739 kHz

20.56 MH2

OBW Power
x dB

Transmit Freq Error
% 4B Bandwidth

My =)
5 Radie Stk Hone
old: 1007100

Radis Devics: 6TS

31.3dBm

99.00 %
-26.00 dB

Aol Offaet 22.4 ¢
Ref 30.00 dBm

t Freq. 1882600000 GHz
AvgilHold: 1001100

A bttt Pt et b

Center 1,883 GHz
#Res BW 300 kHz

Occupled Bandwidth

EVBW 1 MHz

Total Power

28.593 MHz

Transmit Freq Error
% 4B Bandwidth

30.209 kHz
20.75 MHz

OBW Power
xdB

Radie St Hane

evicn: BTS

Sweep 1ms

31.4 dBm

99.00 %

-26.00 dB

an:
Ayl

el Offaet 2.4 dB
Ref 30.00 dBm

Center 1.8 GHz

#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth Total Power
28.433 MHz
=23.714 kHz

20.52 MHz

OBW Power
x dB

Transmit Freq Error
% 4B Bandwidth

g
Radie Stk Hone

old: 1007100

-26.00 dB
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Report No.: 2408TW0104-U11

OCC_5G_n25_15KHz_.PI12-BPSK_35M CH373500

OCC_5G_n25_15KHz_.PI2-BPSK_35M CH376500

Agibernt Spetrusn Analyrer Dy W
-

Center Freg 1.867500000 GHz

Aol Offaet 22.4 ¢
Ref 30.00 dBm

Center 1,858 GHz
#Res BW 360 kHz
Occupled Bandwidth
32.179 MHz
-696.19 kHz
33.34 MHz

Transmit Freq Error
% 4B Bandwidth

Cantar Freq. 1887600000 GHz
e Aun

AvgilHold: 1001100

Radis Devien: BTS

Span 70 MHz
Sweep 1ms

EVBW 1.1 MMz

Total Power 31.3 dBm

OBW Power
xdB

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Canter Freq 1.882500000 GHz

el Offaet 2.4 dB
Ref 30.00 dBm

A A A e ey g

Center 1,883 GHz

#Res BW 360 kHz EVBW 1.1 MHz

Occuplied Bandwidth Total Power
32.154 MHz
-676.60 kHz

33.38 MHz

OBW Power
x dB

Transmit Freq Error
% 4B Bandwidth

Freq: 1852600000 G
n AvglHeld: 1097100

Radis Devics: 6TS

OCC_5G_n25_15KHz_.PI12-BPSK_35M CH379500

OCC_5G_n25_15KHz_.PI2-BPSK_40M CH374000

Agibernt Spestrusn Aalyrer Dy W

-

Canter Freg 1.887500000 GHz
G

Aol Offaet 22.4 ¢
.00 dBm

vty A e i e

i
i
st il

Center 1,898 GHz
#Res BW 360 kHz
Occupled Bandwidth
32.038 MHz
689.38 kHz
33.32 MHz

Transmit Freq Error
% 4B Bandwidth

Cantar Freq: 1887600000 GHz
¥ Trig: Free Aun
FAtsan: 20 4B

H:
AvgilHold: 1001100

R TG

Span 70 MHz
Sweep 1ms

EVBW 1.1 MMz

Total Power 31.2dBm

OBW Power
xdB

99.00 %
-26.00 dB

o
Radie St Hone

Radis Devien: BTS

Agibennt Spectrsn Analyrer Dcupli W
-

¥ Trig: Free Run

A1 Gt

el Offaet 2.4 dB
Ref 30.00 dBm

Center Freq|
1867500000 GHz

iCenter 1,87 GHz

#Res BW 430 kHz EVBW 1.3 MHz

Occupied Bandwidth Total Power
38.590 MHz
23.318 kHz

30.88 MHz

OBW Power
x dB

Transmit Freq Error
% 4B Bandwidth

Center Freq 1.870000000 GHz Cumar Fraq: 1870000000 GH:
i AvglHeld: 100700

My =)
5 Radie Stk Hone

Radis Devics: 6TS

31.2dBm

99.00 %
-26.00 dB

Ref Offsat 22.4 di}
_Ref 30.00 dBm

Center 1,883 GHz
#Res BW 430 kHz
Occupled Bandwidth
38.562 MHz
27.386 kHz
40.03 MHz

Transmit Freq Error
% 4B Bandwidth

t Freq. 1882600000 GHz
res Aun AvgilHold: 1001100
R;

]

EVBW 1.1 MHz

Total Power 31.2dBm

OBW Power
xdB

99.00 %
-26.00 dB

s
Radie St Hone

Sweep 1ms

el Offaet 2.4 dB
Ref 30.00 dBm

deythent

Center 1,895 GHz

#Res BW 410 kHz EVBW 1.3 MHz

Occupied Bandwidth Total Power
38.452 MHz
-80.720 kHz

30.87 MHz

OBW Power
x dB

Transmit Freq Error
% 4B Bandwidth

an:
Ayl

g
5 Radie Stk Hone
old: 1007100

31.2dBm

99.00 %
-26.00 dB
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Report No.: 2408TW0104-U11

OCC_5G_n25_15KHz_.QPSK_5M CH370500

OCC_5G_n25_15KHz_.QPSK_5M CH376500

Agibennt Spestrusn Analyrer Dy W
-

Canter Freg 1.852500000 GHz c m'ffftnr( 1252600000 GHz
res Run

AvgilHold: 1001100

Ref Offsat 22.4 di}
_Ref 30,00 dBm

Center 1,853 GHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4698 MHz
-8.636 kHz OBW Power

4.963 MHz xdB

Transmit Freq Error
% 4B Bandwidth

Radis Devien: BTS

Span 10 MHz
Sweep 4.730 m

30.6 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Freq 1.882500000 GHz

Flef Offset 224 4B
_Ref 30,00 dBm

Center 1,883 GHz

#Res BW 51 kHz EVBW 180 kHz

Occupied Bandwidth Total Power
4.4638 MHz
-8.523 kHz CBW Power

4.942 MHz x dB

Transmit Freq Error
% 4B Bandwidth

H:
AvglHeld: 100700

T
Radie Stk Hone

Radis Devics: 6TS

Span 10 MHz2
Sweep 4.733 ny

30.9 dBm

99.00 %
-26.00 dB

OCC_5G_n25_15KHz_.QPSK_5M CH382500

Agibernt Spestrusn Aalyrer Dy W
-

Cantar Freq: 1012600000 GHz

Center Freg 1.912500000 GHz
¥ Trig: Free Aun

G

Aol Offaet 22.4 ¢
Ref 30.00 dBm

Center 1.913 GHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4669 MHz
~4.859 kHz OBW Power

4.973 MHz xdB

Transmit Freq Error
% 4B Bandwidth

H:
AvgilHold: 1001100

22 50 T 3
Radie St Hone

Radis Devien: BTS

Center Freq)
1812500000 GHz

Span 10 MHz
Sweep 4.730 m

30.8 dBm

99.00 %
-26.00 dB

Centar Freq: 1256000000 GH:
AvglHeld: 100700

¥ Trig: Free Run
BAan: 20 4B

#Res BW 100 kHz EVBW 130 kHz

Occupied Bandwidth Total Power
8.9516 MHz
-197.92 kHz CBW Power

9.672 MHz x dB

Transmit Freq Error
% 4B Bandwidth

m My =)
Radie Stk Hone

Radis Devics: 6TS

Span 20 MHz2
Sweep 2467 m

30.8 dBm

99.00 %
-26.00 dB

t Freq. 1882600000 GHz
e Aun

Aol Offaet 22.4 ¢
Ref 30.00 dBm

Center 1,883 GHz

#Res BW 100 kHz EVBW 330 kHz

Occupled Bandwidth Total Power
8.8974 MHz
=196.07 kHz OBW Power

9.574 MHz xdB

Transmit Freq Error
% 4B Bandwidth

E
Radie St Hane

AvgilHold: 1001100

R evicn: BTS

y|
T

Span 20 MHz
Sweep 2467 m

32.1 dBm

99.00 %
-26.00 dB

el Offaet 2.4 dB
Ref 30.00 dBm

iCenter 1.91 GHz

#Res BW 100 kHz EVBW 130 kHz

Occupied Bandwidth Total Power
8.9536 MHz
180.00 kHz CBW Power

9.624 MHz x dB

Transmit Freq Error
% 4B Bandwidth

Span 20 MHz2
Sweep 2467 m

30.8 dBm

99.00 %
-26.00 dB
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A

Report No.: 2408TW0104-U11

OCC_5G_n25_15KHz_.QPSK_15M CH371500

OCC_5G_n25_15KHz_.QPSK_15M CH376500

Agibennt Spestrusn Analyrer Dy W
-

Canter Freq 1.857500000 GHz

Aol Offaet 22.4 ¢
Ref 30.00 dBm

Center 1,858 GHz
#Res BW 150 kMz
Occupled Bandwidth
13.394 MHz
-358.32 kHz
14.25 MHz

Transmit Freq Error
% 4B Bandwidth

Cantar Freq: 1257600000 GHz
res Run

AvgilHold: 1001100

EVBW 470 kHz

Total Power

OBW Power

Radis Devien: BTS

Span 30 MHz
Sweep 1.667 m

30.8 dBm

99.00 %

x dB -26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Canter Freq 1.882500000 GHz

el Offaet 2.4 dB
Ref 30.00 dBm

Center 1,883 GHz
#Res BW 150 kHz
Occupied Bandwidth
13.396 MHz
-357.02 kHz
14.12 MHz

Transmit Freq Error
% 4B Bandwidth

Freq: 1 852600000 OH
Ayl

EVBW 470 kHz

Total Power

OBW Power
x dB

old: 1007100

o
Radie Stk Hone

Radis Device: 6TS

Span 30 MHz2
Sweep 1.867 nv

31.0 dBm

99.00 %
-26.00 dB

OCC_5G_n25_15KHz_.QPSK_15M CH381500

OCC_5G_n25_15KHz_.QPSK_20M CH372000

gt St vt 6
Canter Freg 1,.907500000 GHz -
Sl aw
Aol Offaet 22.4 ¢
Ref 30.00 dBm

Occupled Bandwidth

13.349 MHz
356.49 kHz
14.17 MHz

Transmit Freq Error
% 4B Bandwidth

Cantar Freq: 1807600000 GHz
rig: Fres Aun AvgilHold: 1001100
WAtan: 20 4B

EVBW 470 kHz

Total Power

OBW Power

E ™ o
Radie St Hane

Radis Devien: BTS

Span 30 MHz
Sweep 1.667 m

32.0 dBm

99.00 %

xdB -26.00 dB

Agibennt Spectrsn Analyrer Dcupli W

-

Canter Freq 1.860000000 GHz
Gl

el Offaet 2.4 dB
Ref 30.00 dBm

iCenter 1,86 GHz
#Res BW 200 kHz
Occupied Bandwidth
17.891 MHz
-503.71 kHz
18.83 MHz

Transmit Freq Error
% 4B Bandwidth

Cantar Freq: 1
¥ Trig: Free Run
BAan: 20 4B

#VBW 620 kHz

Total Power

OBW Power
x dB

aHz
AvglHeld: 100700

3] =
Radie Stk Hone

Radis Device: 6TS

Span 40 MHz2
Sweep 1.267 nv

30.9 dBm

99.00 %
-26.00 dB

Aol Offaet 22.4 ¢
Ref 30.00 dBm

Center 1,883 GHz
#Res BW 200 kHz
Occupled Bandwidth
17.830 MHz
-526.77 kHz
8,70 MHz

Transmit Freq Error
% 4B Bandwidth

t Freq. 1882600000 GHz
res Aun AvgilHold: 1001100

EVBW 620 kHz

Total Power

OBW Power

Radia St Hone

R evicn: BTS

Span 40 MHz
Sweep 1.267 ny

31.1 dBm

99.00 %

xdB -26.00 dB

el Offaet 2.4 dB
Ref 30.00 dBm

Center 1.905 GHz
#Res BW 200 kHz
Occupied Bandwidth
17.837 MHz
519.04 kHz
18.78 MHz

Transmit Freq Error
% 4B Bandwidth

an:
Ayl

#VBW 620 kHz

Total Power

OBW Power
x dB

old: 1007100

g
Radie Stk Hone

Span 40 MHz2
Sweep 1.267 nv

30.9 dBm

99.00 %
-26.00 dB
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Report No.: 2408TW0104-U11

OCC_5G_n25_15KHz_.QPSK_25M CH372500

OCC_5G_n25_15KHz_.QPSK_25M CH376500

Agiters Spetrsm Analyer  Decsie W
O
Center Freg 1.862500000 GHz Cantar Fraq: 1662600000 GHz
AvgilHold: 1001100
Radis Davien: BTS

Ref Offsat 22.4 di}
_Ref 30,00 dBm

Center 1,863 GHz

Span 50 MHz
#Res BW 270 kHz

EVBW 820 kHz Sweep 1ms

Occupled Bandwidth

22.833 MHz
~441.61 kHz OBW Power 99.00 %

% 4B Bandwidth 23,79 MHz xdB -26.00 dB

Total Power 30.9 dBm

Transmit Freq Error

Mgt Spectrsin Analyrer Orupied TW
T
Canter Freq 1.882500000 GHz H:
AvglHeld: 100700
Radis Daview BTS

Flef Offset 224 4B
_Ref 30,00 dBm

WA A il

Center 1,883 GHz

#Res BW 270 kHz EVBW 820 kHz

Occupied Bandwidth
22.839 MHz

~424.51 kHz OBW Power 99.00 %
% 4B Bandwidth 24.08 MHz x dB -26.00 dB

Total Power 31.0dBm

Transmit Freq Error

OCC_5G_n25_15KHz_.QPSK_25M CH380500

OCC_5G_n25_15KHz_.QPSK_30M CH373000

Agibesnt Spestrusn Analyrer Dy W
-

= =)
Canter Freg 1.902500000 GHz Cantar Freg: 16021 Radio Stk Nane

2600000 GHz
¥ Trig: Free Aun AvgilHold: 1001100

SliGidnlaw  BASan: 20 4B Radis Devien: BTS

Aol Offaet 22.4 ¢
.00 dBm

FVBW 820 kHz
Occupled Bandwidth
22.793 MHz

443.45 kHz OBW Power 99.00 %
% 4B Bandwidth 23,77 MHz xdB -26.00 dB

Total Power 31.0 dBm

Transmit Freq Error

Agibennt Spectrsn Analyrer Dcupli W
-

=)
Center Freq 1.865000000 GHz Cantar Freq: 1) Radie Stk Hone

55000030 GH:
¥ Trig: Free Run AvglHeld: 100700

a1i Gt siwt SAzan: 20 4B Radis Devics: 6TS

Flef Offset 224 4B
_Ref 30,00 dBm

Center 1,865 GHz

#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth
28.548 MHz

36.145 kHz OBW Power 99.00 %
% 4B Bandwidth 20.63 MHz x dB -26.00 dB

Total Power 30.8 dBm

Transmit Freq Error

T
Radie St Hane

t Freq. 1882600000 GHz
res Aun AvgilHold: 1001100

Aol Offaet 22.4 ¢
Ref 30.00 dBm

#WRes BW 300 kHz EVBW 1 MHz Sweep 1ms

Occupled Bandwidth

28.527 MHz
Transmit Freq Error 57.032 kHz OBW Power 99.00 %
% 4B Bandwidth 20.64 MHz xdB -26.00 dB

Total Power 30.9 dBm

g
ah: Radie Stk Hone

AvglHeld: 100700

el Offaet 2.4 dB
Ref 30.00 dBm

i

Center 1.8 GHz

#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth
28.418 MHz

+20.091 kHz OBW Power 99.00 %
% 4B Bandwidth 20.69 MHz x dB -26.00 dB

Total Power 31.0dBm

Transmit Freq Error
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Report No.: 2408TW0104-U11

OCC_5G_n25_15KHz_.QPSK_35M CH373500

OCC_5G_n25_15KHz_.QPSK_35M CH376500

Agitere Spetrm Analyer  Decsie W
O
Canter Freg 1867500000 GHz Cantar Fraq: 1867600000 GHz
res Aun AvgilHold: 1001100
Radis Davien: BTS

Ref Offsat 22.4 di}
_Ref 30,00 dBm

Center 1,858 GHz

#Res BW 360 kHr EVBW 1.1 MMz Sweep 1ms

Occupled Bandwidth Total Fower 30.7 dBm
32.141 MHz
=715.36 kHz

33,32 MHz

OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
% 4B Bandwidth

Agibennt Spectrsn Analyrer Dcupli W
-

Canter Freq 1.882500000 GHz

H:
AvglHeld: 100700

Radis Devics: 6TS

Flef Offset 224 4B
_Ref 30,00 dBm

v aiin g
I

Center 1,883 GHz

#Res BW 360 kHz EVBW 1.1 MHz

Occupied Bandwidth Total Power 30.9 dBm
32.143 MHz
-710.94 kHz

33.33 MHz

OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
% 4B Bandwidth

OCC_5G_n25_15KHz_.QPSK_35M CH379500

OCC_5G_n25_15KHz_.QPSK_40M CH374000

Agibennt Spestrusn Analyrer Dy W
-

T )
Cantar Freq: 1887600000 GHz Radie St Hone
ee Aun AvgilHold: 1001100

Radis Devien: BTS

Center Freq|
1867500000 GHz

topdludr

Span 70 MHz

#Res BW 360 kHr EVBW 1.1 MMz Sweep 1ms

Occupled Bandwidth Total Fower 30.8 dBm
32.166 MHz
726.11 kHz

33,31 MHz

OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
% 4B Bandwidth

Mgt Spectrsin Aalyrer Orupied TW
i M =]
Canter Freg 1.870000000 GHz Cunar Freq: 1870000000 GH: Radie Stk Hone

¥ Trig: Free Run AvglHeld: 100700

a1i Gt siwt SAzan: 20 4B Radis Devics: 6TS

Flef Offset 224 4B
_Ref 30,00 dBm

PR R P

7
#Res BW 430 kHz EVBW 1.3 MHz

Occupied Bandwidth Total Power 30.6 dBm
38.590 MHz
18.895 kHz

30.87 MHz

OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
% 4B Bandwidth

t Freq. 1882600000 GHz Hﬁin Stk Nane

res Aun AvgilHold: 1001100

Ref Offsat 22.4 di}
_Ref 30.00 dBm

T Y

\
Sromalyy

o e

Span 80 MHz
Sweep 1ms

Center 1,883 GHz

#Res BW 430 kHz EVBW 1.1 MHz

Occupled Bandwidth Total Fower 30.8 dBm
38.583 MHz
-8.381 kHz

30.81 MHz

OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
% 4B Bandwidth

= g
ah: Radie Stk Hone

AvglHeld: 100700

el Offaet 2.4 dB
Ref 30.00 dBm

Center 1,895 GHz

#Res BW 410 kHz EVBW 1.3 MHz

Occupied Bandwidth Total Power 30.7 dBm
38.537 MHz
-51.629 kHz

30.84 MHz

OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
% 4B Bandwidth
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Report No.: 2408TW0104-U11

OCC_5G_n25_15KHz_16QAM_5M CH370500

OCC_5G_n25_15KHz_16QAM_5M CH376500

Agibesnt Spestrusn Analyrer Dy W
-

Canter Freg 1.852500000 GHz c m'ffftnr( 1252600000 GHz
res Run

o
Radie one

AvgilHold: 1001100

Ref Offsat 22.4 di}
_Ref 30,00 dBm

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4772 MHz
-10.574 kHz

5,060 MHz

OBW Power
xdB

Transmit Freq Error
% 4B Bandwidth

Radis Devien: BTS

Span 10 MHz
Sweep 4.730 m

20.8 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Canter Freq 1.882500000 GHz

el Offaet 2.4 dB
Ref 30.00 dBm

Center 1,883 GHz
H#Res BW 51 kHz
Occupied Bandwidth
4.4739 MHz
~4.747 kHz
5.011 MHz

Transmit Freq Error
% 4B Bandwidth

EVBW 180 kHz

T
Radie Stk Hone

Freq: 1852600000 Gz
n AvglHeld: 1097100
Radie Devize: BTS

Span 10 MHz2
Sweep 4.733 ny

Total Power 28.6 dBm

OBW Power
x dB

99.00 %
-26.00 dB

OCC_5G_n25_15KHz_16QAM_5M CH382500

Agibernt Spetrusn Aalyrer Dy W
e
Cantar Freq: 1012600000 GHz

¥ Trig: Free Aun
WAtan: 20 4B

Canter Freg 1.912500000 GHz
G

Ref Offsat 22.4 di}
_Ref 30,00 dBm

Center 1.913 GHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4564 MHz
-7.645 kHz

4,807 MHz

OBW Power
xdB

Transmit Freq Error
% 4B Bandwidth

H:
AvgilHold: 1001100

2= 4 o
Radie St Hane

Radis Devien: BTS

Center Freq|
1812500000 GHz

Span 10 MHz
Sweep 4.730 m

20.7 dBm

99.00 %
-26.00 dB

Cuntar Freq: 1 B55000000 GH:
Free Aun
BAizan: 20 48

A1 Gt

#Res BW 100 kHz
Occupied Bandwidth
8.9218 MHz

-185.80 kHz
9.566 MHz

Transmit Freq Error
% 4B Bandwidth

= Trig:

EVBW 130 kHz

R =]
H: Radie Stk Hone
AvglHeld: 100700

Radis Daview BTS

Span 20 MHz2
Sweep 2467 m

Total Power 28.6 dBm

OBW Power
x dB

99.00 %
-26.00 dB

t Freq. 1882600000 GHz
e Aun

Aol Offaet 22.4 ¢
Ref 30.00 dBm

#Res BW 100 kHz EVBW 330 kHz

Occupled Bandwidth Total Power
8.9686 MHz
-183.32 kHz

9.521 MHz

OBW Power
xdB

Transmit Freq Error
% 4B Bandwidth

A
Radie St Hane

AvgilHold: 1001100

R evicn: BTS

Span 20 MHz
Sweep 2467 m

20.8 dBm

99.00 %
-26.00 dB

el Offaet 2.4 dB
Ref 30.00 dBm

iCenter 1.91 GHz
#Res BW 100 kHz
Occupied Bandwidth
8.9218 MHz
176.74 kHz
0.585 MHz

Transmit Freq Error
% 4B Bandwidth

EVBW 130 kHz

Span 20 MHz2
Sweep 2467 m

Total Power 28.6 dBm

OBW Power
x dB

99.00 %
-26.00 dB

Page Number: 94 of 701



